Genie

A TEREX BRAND

Parts Manual

Serial Number Range

2-62/40 from SN Z6216M-101 to Z6216M-399

from Z62M-400

Part No. 1273800GT
Rev: E1
July 2020



July 2020
____________________________________________________________________________________________________________________________________________|]

Technical Publications Contact Us:

Genie has endeavored to deliver the highest degree of www.genielift.com

accuracy possible. However, continuous improvement of  e-mail: awp.techpub@terex.com
our products is a Genie policy.

Therefore, product specifications are subject to change

without notice.

Readers are encouraged to notify Genie of errors and Find additional Manuals for this Model

send in suggestions for improvement. All communications
will be carefully considered for future printings of thisand  Go to http://www.genielift.com
all other manuals.

Use the links to locate Operator’s, Parts, Maintenance,
and Service and Repair Manuals.

Copyright © 2016 by Terex Corporation
1273800GT RevA July 2016
First Edition, First Printing

Genieis aregistered trademark of Terex South Dakota
Inc. in the USA and many other countries.

Z is a trademark of Terex South Dakota, Inc.

<2 Printed on recycled paper

2 Z-62/40 Part No. 1273800GT



July 2020

To August 31, 2016

~ =

A

| _» 26216 M -[12345
rig](-} Cg éé AD

A TEREX BRAND

Model: Z-62/40
Serial number: 26216H-12345

Manufacture date: 1/2/16 Model year: 2016 — E
Electrical schematic number:
Machine unladen weight:
Rated work load (including occupants):
Maximum number of platform occupants:
Maximum allowable side force:
Maximum allowable inclination of the chassis:

1 Model 4 Sequence nhumber

2 Model year 5 Serial number (stamped on chassis)

3 Facility code 6 Serial label (located under cover, engine side)
From September 1,2016

- N
T 262 M| -[12345
Qi@
A TEREX BRAND
Model: Z-62/40
Serial number: Z62H-12345
Year of manufacture: 2016 I'a
Electrical schematic number: &
Machine unladen weight:
Rated work load (including occupants): 500 Ib/ 227 kg
Maximum number of platform occupants: 2 RS
Maximum allowable side force: 150 Ib/ 670 N @@ =" @@
Maximum allowable inclination of the chassis:
0 deg
- 7
1 Model 4 Serial humber (stamped on chassis)
2 Facility code 5 Serial label (located under cover, engine side)

3 Sequence number

Part No. 1273800GT Z-62/40



How to Order Parts

Please be prepared with the following
information when ordering replacement parts
for your Terex or Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity
Purchase order number

”Ship to” address

Desired method of shipment

Name and telephone number of the
authorized distributor in your area

3 s e L

Use the Service Parts Fax Order Form on the
next page and fax your order to our Parts
Department.

If you don't know the name of your authorized
distributor, or if your area is not currently
serviced by an authorized distributor, please
call Terex or Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

July 2020

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email _AWP.PartsSalesPO @terex.com

http://genielift.com/en

EMEAR (Europe, Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148

http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777
Fax +65 6261 8893

http://genielift.com.sg/

Australia
Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466

http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Z-62/40 Part No. 1273800GT



July 2020
____________________________________________________________________________________________________________________________________________|]

Required Parts Recommended Parts

The following parts are required to perform Description Type
maintenance procedures for your machine. Genie Blue Paint, 1 Gallon ..............coo.coooureerenn. 32150
All Models: Genie Blue Paint, 12 Qunce Aerosol ....................... 1484
Description Part No. Genie Grey Paint, 1 Gallon.................................. 32151
Hydraulic Tank Filter ... 88917GT  Genie Grey Paint, 12 Ounce Aerosol ....................... 1268
Medium Pressure Filter ... 60857GT

High Pressure Filter. ... 60857GT

Dielectric Grease ... 66399GT  Genie also offers the following support documents:
Lithium Based Grease......c.cccceeeeeivcceeene (source locally) EMI Safety Manual ...........ccooevieeiiiiieeee. 27581GT
Drive Hub Oil (refer to Section 2 in Service Manual of Responsabilities ANSIA92.5............ 31779GT
Manual)...........coooooii (source locally)

Deutz D2011 L03i Models:

Description Part No.
A Filter . 27916GT
Fuel/water Separator Element......................... 29560GT
Engine Oil Filter............o 49924GT
Vebelt o 52580GT

Part No. 1273800GT Z-62/40 5



July 2020

Service Parts Fax Order Form

TE RE)( Fax to: (425) 556-8659 or Toll Free: 886-274-6192
CORPORATION International . +1-425-556-8659
Please fill out completely
Date Account Number
Your Name Your Fax Number
Your Phone Number
Bill To Ship To
Purchase Order Number Ship Via
Madel(s) Seral No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020

|
Table of Contents

Description Page
001 Parts Stocking List .......cceeiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiitiiiiiiiennnnaasttececsnnnns 10
00L.L Parts SEOCKING LISt - .. ov oo e et | 10
OO0 DECAIS . oevvieeiiiieiiietiieeteeeeeeeneeeeeneeeeseseesssscesssseesssesssssscessssasnnnnnens 12
105.1 Decals with Symbols, Hydraulic Tank side . ... e 12
106.1 Decals with Symbols, Engine side . ....... ... 16
107.1 Decals with Symbols, BOOM . .. .. ..o 20
108.1 Decals with Symbols, Platform ........ ... 22
200 Drive Chassis COmMPONENtS. ... ...cciiieeeiiiiiiiiiiinneeettteiesisensssccsssococsannes 24
201.1 Steer End (2WS) & Square ENd (AWS) . .. ..ot e 24
202.1 Non-steer End (To SN Z62M-480) . . . ..ottt e e 32
202.2 Non-steer End (For SN Z62M-479 and From SN Z62M-481) .. ... 36
203.1 Drive Hub Assembly . . . ... 40
204.1 Circle End, 4 Wheel Steer .. ..o e 42
205.1 TraX Option Steer ENd . .. ..o e 46
206.1 TraX Option NON-Steer EN . ... ..o e e e e e 48
207.1 TraX Option COMPONENTS . ..ottt ettt et et et e e e e ettt e et et 50
300 Turntable COMPONENTS......cciiuuueiiiiiiiiiiiiiiitiiiiiiiiinnnnesettetossecnnnnnnss 54
302.1 Hydraulic and Fuel Tanks - Diesel Models. . ...t e 54
303.2 Battery, Function Manifold, and Auxiliary Power Unit Installation .................................. 58
304.1 Turntable Rotation and Hydraulic Rotary Coupler Installation (To SN Z62M-480) ................... 62
304.2 Turntable Rotation and Hydraulic Rotary Coupler Installation (For SN Z62M-479 and From SN

...... 66
Z62M-481)
305.1 Ground Controls, with Hour Meter, External View - To SN Z62M-1212 ............... ... ... 70
305.2 Ground Controls, with Hour Meter, External View - From SN Z62M-1213......... ... .. ..o ... 74
306.1 Ground Controls, with Hour Meter, Internal View - To SN Z62M-1212 ........ ..., 76
306.2 Ground Controls, with Hour Meter, Internal View - From SN Z62M-1213......... ... .. ..., 80
307.1 Ground Controls, with LCD Readout Screen, External View (For DeutzTD 2.2 L3).................... 84
308.1 Ground Controls, with LCD Readout Screen, Internal View (For DeutzTD2.2L3).............o ... 88
309.1 Turntable COVErsS . . ... . 90
310.1 Turntable Counterweight ... ... . 96
311.1 Wire Harness Diagram ... ..ottt e e e e e e e e 98
400 ENgine COMPONENTS ......uuuuuniiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeettttittnnnneecececens 102
406.1 Deutz D2011L031i ROW/TPEM . ... e e e 102
407.1DeutzTD 2.2 L3 - VIieW L ..o e e 110
408.1 Deutz TD 2.2 L3, DPF - VIiBW 2. . oot e e 112
409.1 Deutz TD 2.2 L3 - ViEW 3 oo e 116
410.1 Deutz TD 2.2 L3, Engine Tray - VIeW 4 .. ..ottt e e e e 118

Part No. 1273800GT Z-62/40 7



July 2020

|
Table of Contents

Description Page
418.1 Engine Tray COMPONENES . . ...ttt et ettt e e e e e e e e e e | 126
500 BOOM COMPONENTES ...uiiiiiiiiiiiiiiiiiiiiieieeieeeieneeneeeeeeeeeneeeseesesessasnsnns 130
500.1 Boom Layout .. ... 130
501.1 Secondary Boom and Mid Pivot, View 1 (To SN Z62M-533) .. ...t 132
501.2 Secondary Boom and Mid Pivot, View 1 (From SN Z62M-534) . ......... ..ot 136
502.1 Secondary Boom and Mid Pivot, View 2 (To SN Z62M-533) .. ...t 140
502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534) . ......... ..ot 144
503.1 Mid Pivot and Primary Boom Rests (To SN Z62M-533) . ... ...t 150
503.2 Mid Pivot and Primary Boom Rests (From SN Z62M-534) . ... ..ot 152
504.1 Upper Pivot (TO SN Z62M-533) ...t e e e e e 154
504.2 Upper Pivot (From SN Z62M-534) . ... o e e e 158
505.1 Primary and EXteNsSion BOOMS. . ... ... .t e 162
506.1 Cable Track . ..o 166
507.1 Jib Boom and Platform Rotator ........ ... e 170
600 Platform Components.........ccoiiiiiieeiiiiiiiiiiiineneetiieiesssennneccsssococsannns 176
601.1 Platform Installation (to SN Z6216M-111). .. ... ... e 176
601.2 Platform Installation (from SN Z6216M-112 to SN Z62M-1027) ...t 180
601.3 Platform Installation (from SN Z62M-1028) . .. ...t 184
602.1 Platform Control Box, External View (To SN Z62M-1305) . ... i 188
602.2 Platform Control Box, External View (From SN Z62M-1306) ........ ...t 192
602.3 Platform Control Box, External View (for Deutz TD 2.2 L3 enginemodel) ................... ... ... 196
603.1 Platform Control Box, Internal View (To SN Z62M-1305) . ... i i 200
603.2 Platform Control Box, Internal View (From SN Z62M-1306). ... ...t 202
603.3 Platform Control Box, Internal View (for Deutz TD 2.2 L3 enginemodel). ................... ... ... 204
604.1 Joysticks (TO SN Z62M-1305) ... ...ttt e e ettt e et e e e e 206
604.2 Joysticks (FFOm SN Z62M-1306) . . . .. ettt et e e ettt et e e 208
700 Hydraulic Components........ccooiiiiiieeiiiiiiiiiiiiinneetiieiisisennacccsssococsnnnes 210
702.1 Traction Manifold - 4WD 2-Wheel Steering . ... e 210
703.1 Manifold - Brake, 2-Speed ... ... .o 212
704.1 Function Manifold, VIeW L .. ..o e 214
704.2 Function Manifold, VIeW 2 . ... 216
704.3 Function Manifold, VieW 3 .. ..o 218
705.1 Platform Rotate and Jib Boom/Platform Manifold ............ .. .. i i 220
706.1 Hydraulic PUMPS . ..o e e 222
707.1 Oscillate Valve . ... 224
707.2 Oscillate Valve - Only for 4 Wheel Steer ... e 226
708.1 Turntable Rotate Manifold . .. ... ... 228
709.1 Steer Select Manifold, 4 Wheel Steer ... ... 230
710.1 Hydraulic Hoses and Fittings - 4WD . ... ..o o 232

8 Z-62/40 Part No. 1273800GT



July 2020

|
Table of Contents

Description Page
710.2 Hydraulic Hoses and Fittings - 4WD Oscillate System . ... e 234
710.3 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 1 . ... ... o e 236
710.4 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 2 . ... ... e 238
711.1 Hydraulic Hoses and Fittings - Turntable........ ... e 240
711.2 Hydraulic Hoses and Fittings - Turntable - Only for 4 Wheel Steer........... ... ... ... . ... 244
712.1 Hydraulic Hoses and Fittings - BoOm ... ... e 248
713.1 Hydraulic Hoses and Fittings - Oscillate...... ... ... e 250
800 ACCESSONIES «.evunnniinnniiineiiineiiiettiieetiieetitastesescessseesseeessecessscsssseensses 252
801.1 Hydraulic GENEIatOr. . ...ttt ettt e e e e 252
801.2 Hydraulic Generator RCBO . .. .. ..ottt 254
802.1 Hydraulic Generator Option - Hoses and Fittings ........... ..o e, 256
803.1 Hydraulic Oil Cooler - Hoses and Fittings . ....... ... e 258
804.1 Generator - HOSe ROULING ... ..ot 260
805.1 Power to Platformi. . .. .o 262
805.2 Power To Platform RCBO ... ... o e 264
806.1 Circuit Board Heater OptioNn ... ...t e e e e 266
807.1 Drive Lights and Flashing BEaCoNs . ...t e 268
808.1 Half Mesh and SWing Gate. .. ... ..o e 270
809.1 Air Line to Platform .. ... 272
810.1 Platform Overload Option .. ... ..ot 274
811.1 Platform Control Cover OptioN . ... ... it 276
812 L Earth Cable . ..o 278
813.1 Operators Protection Alarm (to April 2017) ... .ot e 280
813.2 Lift Guard Contact Alarm (from April 2017) ... 284
818.1 Hostile Environment, Engine Air Pre-Cleaners . .......... oo 288
819.1 GaUGE OPLIONS ..ottt ettt e et e e e 290
820.1 Pinch Guard and Tool Tray . .. ... ...t e e e 292
821.1 Auxiliary Rail Option and Latch Guard ........... ... e 294
822.1 Positive Air ShUtOff . ... 296
Part NUumMber INdeX ......cuuuiiiuiiiiiiiiiiiiii ittt ittt eii e ieieteieteaiaaennaanes 298

Part No. 1273800GT Z-62/40 9



001 Parts Stocking List July 2020

____________________________________________________________________________________________________________________________________________|]
001.1 Parts Stocking List

ATEREN DD

10 Z-62/40 Part No. 1273800GT



July 2020 001 Parts Stocking List

____________________________________________________________________________________________________________________________________________|]
001.1 Parts Stocking List

Item  Part No. Description Qty.

A- 1484GT PAINT,AEROSOL,BRIGHT BLUE™ ™ .. ... e
12-ounce spray paint

A- 1268GT PAINT, AEROSOL,GENIE GRAY ™ Lt e e e
12-ounce spray paint

A- 1258567GT PAINT, AEROSOL, TRAFFIC BLACK ... e
12-ounce spray paint

A- 32150GT PAINT,WET,GENIE BLUE (1 GL) ™ ... e e
1-gallon

A- 32151GT PAINT,WET,GENIE GRAY (1 GL) ™ . e
1-gallon

A- 1257733GT I13AII\|I|T,WET,TRAFFIC BLACK (1 GL) ™ ot e

-gallon

B- 66399GT GREASE, DIELECTRIC 4 OZ* ... e e e

1 27581GT MANUAL AEM SAFETY ot e e e e e e e

1- 31779GT MANUAL,RESPON,A92.5 BOOM ... .. e e e e

2 88917GT FILTER,ELEMENT,BETA(10)=200 .. ...ttt et
(refer to figure 302.1)

2- 1285420GT KIT,ANNUAL INSPECTION,Z45/Z62/S60 ... ....ueiie it
all models

3 62420GT FILTER, A R e
(refer to figure 406.1)

4 29560GT FILTER,FUEL/WTR SEP, DTZ 1008 . . . .. oot ittt it e e e
(refer to figure 406.1)

5 49924GT FILTER,OIL, DEUTZ FALTOTAF Lo e e e e
(refer to figure 406.1)

6 60857GT FILTER,ELEMENT,BETA(5)=1000 .. ...ttt e

(refer to figure 418.1)

TERE DD

Part No. 1273800GT Z-62/40 11



July 2020

100 Decals
|

105.1 Decals with Symbols, Hydraulic Tank side

1330687 1257660 1255581
1258174

1258176

or
1301030

28160
82487
82481 114251
82473
133205

114236GT

72086

1253845

svo=ater () |of LU

~ . .
"""""""""""""""" 114252

NOTE:

I Shading indicates
decal is hidden
from view.,

114252

1257659
27207

S i —— —————

Serial Label

Stamp
52475

27205

114249
or
133283 272086
g2 529%&‘;
82 551 52967
82552

1257658 65278 52475 1257658 82551 114249
or or or or
1272876 1272876 82552 133263 50475 72086

TERE DD

Z-62/40

12 Part No. 1273800GT



July 2020 100 Decals

____________________________________________________________________________________________________________________________________________|]
105.1 Decals with Symbols, Hydraulic Tank side

Item  Part No. Description Qty.

1 27205GT DECAL,ARROW YELLOW LRG 9" ...ttt e eeee 1

2 27206GT DECAL,TRIANGLE,BLUE . . .. .. o e 1

3 27207GT DECAL, TRIANGLE,YELLOW ...t 1

4 28158GT DECAL,LABEL,UNLEADED GAS ONLY . ...t 1
Option, Fuel

5 28159GT DECAL,LABEL,DIESEL FUEL .. ... e 1
Option, Fuel

6 28160GT DECAL,LABEL,LIQUID PROPANE .. ... e e 1
Option, LPG tank

7 52475GT DECAL,LABEL, TRANSPORT TIEDOWN™ ... . 3

8 52966GT DECAL,COSMETIC,4 X 2 .ttt et et et e e e et ettt 1
Option, Drive

9 52967GT DECAL,COSMETIC,4 X 4 .o e et e e e 1
Option, Drive

10 72086GT DECAL,LABEL,LIFTING EYE .. ..o e 2

11 1263542GT DECAL, COMPARTMENT ACCESS .. ..ot 1

12 82481GT DECAL,SYMBOL-BATTERY SAFETY ... 1

13 82487GT DECAL, SYMBOL - READ THE MANUAL . .. ..o 1

14 82551GT DECAL,LABEL,TIRE PRESSURE . ... ..ot 2
RT air filled Only

15 82552GT DECAL,LABEL,TIRE PRESS HF ... e 2
high floatation air filled Only

16 114236GT DECAL,LABEL,CB SYMBOL . .. ..o 1

17 114249GT DECAL,LABEL,TIPOVER,TIRES,SYMB . ... ...ttt aieeans 2

17 133263GT DECAL,LABEL, TIPOVER, TRAX,SYMB . ... e 2
(262 TRAX Option)

18 114251GT DECAL,LABEL,NO SMOKING,SYMB . . ... e 1

19 114252GT DECAL,LABEL,TIP OVER LMT SWTCH . ... e 2

20 133067GT DECAL,DANGER,ELEC.HAZ.STAY CLR ... e 1

21 133205GT DECAL,LABEL, ELECTRO HAZARD .. ...ttt e e 1

22 1253845GT DECAL,GROUND CONTROL BOX,ZB2 ... ...ttt 1

23 1255581GT DECAL COSMETIC,10" GENIE BLUE ... ... e 1

24 1257658GT DECALWHEEL LOAD,ZB2 .. ...ttt et et e e e e et aeeeaes 2

24 1272876GT DECAL, FLOOR LOAD, Z82 TRAX . ..ttt it ittt et e eees 2
(262 TRAX Option)

25 1257659GT DECAL,TRANSPORT/LIFTING,ZB2 ... ...ttt e 1

26 1257660GT DECAL,EMERGENCY LOWERING,Z62 .. ...t 1
CE Only

Part No. 1273800GT Z-62/40 13



July 2020

100 Decals
|

105.1 Decals with Symbols, Hydraulic Tank side

1330687 1257660 1255581
1258174

1258176

or
1301030

28160
82487
82481 114251
82473
133205

114236GT

72086

1253845

svo=ater () |of LU

~ . .
"""""""""""""""" 114252

NOTE:

I Shading indicates
decal is hidden
from view.,

114252

1257659
27207

S i —— —————

Serial Label

Stamp
52475

27205

114249
or
133283 272086
g2 529%&‘;
82 551 52967
82552

1257658 65278 52475 1257658 82551 114249
or or or or
1272876 1272876 82552 133263 50475 72086

TERE DD

Z-62/40

14 Part No. 1273800GT



July 2020 100 Decals

____________________________________________________________________________________________________________________________________________|]
105.1 Decals with Symbols, Hydraulic Tank side

Item  Part No. Description Qty.

27 1258174GT BECAL COSMETIC,10" GENIEWHITE .. ... e e 1
ption

28 1258176GT BEtCAL COSMETIC,10" GENIE BLACK . . ..ottt 1
ption

29 1301030GT DECAL, LABEL, ULSD DIESEL FUEL . ...ttt e 1

Deutz TD 2.2 L3
30 65278GT DECAL,CAUTION,NO STEP ... i e e e e e 2

Part No. 1273800GT Z-62/40 15



100 Decals July 2020
106.1 Decals with Symbols, Engine side
1255581 72086 1255582
1258174 1258175
1258176 1258177
,4 ________________________
rd
/
/
I
]
| (CD AN
! N

188067 [K:} 128518

1301075—~.

114251 —— ! = I Da—— |

| \ N I
1 =3\ 1

82473 :

: — 1256425
1291624 i :

82240 : i g§174
Serial Label : 28035
1272242 :

|
I 1292512
1286362 f , 1292513
214981 ! SR 1292514
} B ‘ 1292515
| Kg‘ 8
M t

28174 { - 1304217

3Bo3s5

1256425

I Shading indicates i
decal is hidden
from view.

1257659

or
133263

52475

1258051
or
1272893

1257658
or
1272876

82551
or
82552

114249
133263 52475

1257658
or
1272876

Genie

16

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 100 Decals

____________________________________________________________________________________________________________________________________________|]
106.1 Decals with Symbols, Engine side

Item  Part No. Description Qty.
1 27204GT DECAL,ARROW BLUE . ... e e et e 1
2 27206GT DECAL,TRIANGLE,BLUE . . .. .. o e 1
3 27207GT DECAL, TRIANGLE,YELLOW ...t 1
4 28174GT DECAL, POWER TO PLATFORM 230V . .. ittt eeae 2
5 28235GT DECAL, POWER TO PLATFORM 115V e 2
6 44981GT DECAL,LABEL,AIR LINE 110 PSI ..o 1
Option, Airline to Platform
7 52475GT DECAL,LABEL, TRANSPORT TIEDOWN™ ... 3
8 72086GT DECAL,LABEL,LIFTING EYE .. ..o e aeeeae 2
9 82240GT DECAL,LABEL, 105 DB ...ttt e et 1
CE units only
10 1263542GT DECAL, COMPARTMENT ACCESS .. ..ottt 1
11 82551GT DECAL,LABEL,TIRE PRESSURE ... ...t 2
RT air filled Only
12 82552GT DECAL,LABEL,TIRE PRESS HF . ... e 2
high floatation air filled Only
13 114249GT DECAL,LABEL,TIPOVER,TIRES,SYMB . ... ...ttt ieeans 2
13 133263GT DECAL,LABEL, TIPOVER, TRAX,SYMB . ... e 2
(262 TRAX Option)
14 114251GT DECAL,LABEL,NO SMOKING,SYMB . . ... 1
15 133067GT DECAL,DANGER,ELEC.HAZ.STAY CLR ... e e 1
16 1255581GT DECAL COSMETIC,10" GENIE BLUE . . ... e eeeeae 1
17 1255582GT DECAL COSMETIC,15" GENIE BLUE . ... .. ot 1
18 1256425GT BEtC_JAL, DANGER, ELECTROCUTION HAZARD, SYMBOL ........cciiiiiiiiiiiiiene. 1
ption
19 1257658GT DECALWHEEL LOAD,ZB2 .. ...ttt e e e 2
19 1272876GT DECAL, FLOOR LOAD, Z82 TRAX . ..ttt it ittt e et eeas 2
(262 TRAX Option)
20 1257659GT DECAL,TRANSPORT/LIFTING,ZB2 .. ...ttt ettt aeeeaes 1
21 1258051GT DECAL, COSMETIC,Z-B2 . . .. ittt et ettt e 1
21 1272893GT DECAL, COSMETIC, Z82 TRAX ..ttt e 1
(262 TRAX Option)
22 1258174GT BECAL COSMETIC,10" GENIE WHITE . .. ..o e 1
ption
23 1258175GT BECAL COSMETIC,15" GENIE WHITE . .. ..o e 1
ption
24 1258176GT BEtCAL COSMETIC,10" GENIE BLACK . . . oottt e 1
ption
25 1258177GT DECAL COSMETIC,15" GENIE BLACK . ...t 1
Option
.Gmm N

Part No. 1273800GT Z-62/40 17



100 Decals July 2020
106.1 Decals with Symbols, Engine side
1255581 72086 1255582
1258174 1258175
1258176 1258177
,4 ________________________
rd
/
/
I
]
| (CD AN
! N

188067 [K:} 128518

1301075—~.

114251 —— ! = I Da—— |

| \ N I
1 =3\ 1

82473 :

: — 1256425
1291624 i :

82240 : i g§174
Serial Label : 28035
1272242 :

|
I 1292512
1286362 f , 1292513
214981 ! SR 1292514
} B ‘ 1292515
| Kg‘ 8
M t

28174 { - 1304217

3Bo3s5

1256425

I Shading indicates i
decal is hidden
from view.

1257659

or
133263

52475

1258051
or
1272893

1257658
or
1272876

82551
or
82552

114249
133263 52475

1257658
or
1272876

Genie

18

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 100 Decals

____________________________________________________________________________________________________________________________________________|]
106.1 Decals with Symbols, Engine side

Item  Part No. Description Qty.

26 33550GT TAPE,WARNING,BLK/YEL, 50" . e

27 1291624GT DECAL COSM,GENIE LIFT CONNECT,LEXAN COVER ... ..ot 1

28 1292512GT DECAL COSM,GENIE LIFT CONNECT,ESN,SKU4-1 ... .. i 1

29 1292513GT DECAL COSM,GENIE LIFT CONNECT,ESN,SKU4-2 ... ... ... ... 1

30 1292514GT DECAL COSM,GENIE LIFT CONNECT,ESN,SKU4-3 ... ... .. e 1

31 1292515GT DECAL COSM,GENIE LIFT CONNECT,ESN,SKU4-4 .. ... ... e 1

32 1301075GT DECAL, CENTER THE RAW AIRHOSE . ... .. e 1
For Deutz TD 2.2 L3 engine model

33 1304217GT DECAL, EXPLOSION HAZARD .. it 1
For Deutz TD 2.2 L3 engine model

34 1272242GT DECAL,MACHINE REGISTRATION/OWNER TRANSFER .. ... ... 1

35 1286362GT DECAL, BOOM SUPPORT, SYMBOL ...ttt 1

Part No. 1273800GT Z-62/40 19



100 Decals

July 2020

107.1 Decals with Symbols, Boom

114252 ——— =

114252

- s
e

1258007
1256347
1272877

20

ATEREN DD

Z-62/40

#1 Boom Tube

.
P i

—

— \

Part No. 1273800GT



July 2020 100 Decals
____________________________________________________________________________________________________________________________________________|]
107.1 Decals with Symbols, Boom

ltem  Part No. Description Qty.

1 114252GT DECAL,LABEL,TIPOVERLMT SWTCH . ... ... 3

2 1256347GT DECAL,COSM,Z62/40 GENIE WHITE ... 1

3 1258007GT DECAL,COSM,Z62/40 GENIE BLACK ... ...oiiiiiiiii i 1

4 1272877GT DECAL, COSMETIC, Z62 TRAX ... e 1
(262 TRAX Option)

Part No. 1273800GT Z-62/40 21



100 Decals July 2020
108.1 Decals with Symbols, Platform
/’ - - - 7= ~
f{ B 8 L |[Baer a8 ]©1
! S 00000 |I000C00
214933GT—— ~ =l
| 881¢2 |
| ok & I
| o) O :
|
I
82243GT— | \ this taoe to al
: : h|s ecaltoall 3 aﬁ?rl)és (I)?‘l trPgr‘ﬂOr}:f1
| I f anchorage platform option
| I 11 ents on
| I orm ***one on each side
| I of T-box
\
*40434GT *40434GT
12811756 1281175

*40434GT
1281175

e
1699GT

Safety Tape

L "T112773GT

P
97815GT

*T112773GT

S 114248GT

/—‘, 219956GT
|
|

— 219958GT

=

| |

1257661GT

E.—— 44981GT

L: 133067GT

|
- 82487GT
|
|

0% !
/

219954GT  28174GT

28235GT

Genie

22

ATEREN DD

Z-62/40 Part No. 1273800GT



July 2020 100 Decals

____________________________________________________________________________________________________________________________________________|]
108.1 Decals with Symbols, Platform

Item  Part No. Description Qty.

1 28174GT DECAL, POWER TO PLATFORM 230V . .. ittt eeeee 1

2 28235GT DECAL, POWER TO PLATFORM 115V e 1

3 33550GT TAPE,WARNING, BLK/YEL, 50 e e

4 40434GT DECAL,LANYARD ANCHORAGE POINT ... e ea e 8
To SN Z62M-1219

-4 1281175GT DECAL,LANYARD,FALL RESTRAINED .. ...t aeeeee 8
From SN Z62M-1220

5 44981GT DECAL,LABEL,AIR LINE 110 PSI ..o 1
Option, Airline to Platform

6 82487GT DECAL, SYMBOL - READ THE MANUAL . . ..ot 1

7 97815GT DECAL,LABEL,LOWER MIDRAIL . ... eeae 1

8 114248GT DECAL,LABEL,TIPOVER,TILT AL SY ...t eeaes 1

9 133067GT DECAL,DANGER,ELEC.HAZ.STAY CLR ...t 1

10 214933GT DECAL,PLATFORM CONTROL PANEL . ... 1

10 1273574GT LABEL, PLAT BOX, Z82 it ittt e 1
For Deutz TD 2.2 L3 engine model

11 219954GT EECAL,TIP-OVER HAZARD,CE ... 1

12 219956GT DECAL,PLATFORM OVERLOAD ...ttt 1
CE Only

13 219958GT DECAL,TIP-OVER,CRUSH ... i e 1

14 1257661GT DECAL,SYMBOL,SLOPE RATING,Z6B2 . .. ..ottt ittt eeeeee 1

15 T112773GT TAPE, PROTECTIVE MASK ... e 2

16 82243GT DECAL FAULT CODE ...ttt et e e e e 1

Part No. 1273800GT

Z-62/40

23



200 Drive Chassis Components

July 2020

201.1 Steer End (2WS) & Square End (4WS)

24

ATEREN DD

Z-62/40

PN 88887

Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
201.1 Steer End (2WS) & Square End (4WS)

Item  Part No. Description Qty.
1255713GT WELDMENT,NON OSC STOP i 1

non-oscillate axles; mounts above steer axle (not shown)

- 77705GT SHIM,NON-OSC 22 GAGE ...\ttt e e 4
(not shown)

- 77706GT SHIM,NON-OSC 168 GAGE .. ..t e e 4
(not shown)

1A 1255703GT COVER,DRIVE CHASSIS e e 1
decals not included, refer to section 100

1B 1264541GT COVER, DRIVE CHASSIS 1
(4 wheel steer) (decals not included, refer to section 100) (Shown)

2 824059GT SCREW,HHC,1/4-20X.75,8,ZAG . . ...ttt e e

3 824113GT WASHER,FLAT,USS,1/4,ZAG .. .ot

4 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG . ... oo e e

5 53386GT GUARD, HOSE PROTECTOR ...t et e 1

6 48912GT CONN LB 201 20-4- 8% . .ttt ettt e e e e 2

7 19440GT PIN,CLEVIS, T X 2.5 LG .ttt ittt et e e et 6

7- 74389GT RUE RING, 100 ...ttt et e et et e e e et e e et e

8 59460GT CYLINDER,STEERING™ ™ ™ e e e et 2

8- 89294GT SEAL KIT CYLINDER (594B0) ...\ttt e ettt e

9 1255710GT WELDMENT, TIE ROD ... e e 1

10 110221GT PIN,GROOVE/HOLE,1.50 DIAX4.475 ... .t e 4

11 1255705GT BRACKET,HOSE ROUTING,AXLE LH . .. .. e 1
4wd models

12A  1255699GT YOKE,CASTING,RH,MACHINED™ .. .. i

12A- 25817GT BEARING,1.00IDX1.250DXT.00L ...\ttt

12B  1255700GT YOKE,CASTING,LH,MACHINED ™ ... e

12B- 25817GT BEARING,1.00IDX1.250DX1.00L ...ttt e e e et e

13A  88729GT TIRE & WHEEL ASSY, AIR, RH e 2
RT, Air-filled, right

13A  88730GT TIRE & WHEEL ASSY,AIR,LH ... e 2
RT, Air-filled, left

13A- 88727GT WHEEL, 24.5X11.75, 9 X 9 BCD ...ttt

13A- 88728GT TIRE,355/55DB25 .. ...t e

13B  94534GT WHEEL & TIRE ASSY,RH,NM AIR . ... e 2
RT, Air-filled, Non-marking, right

13B  94535GT WHEEL & TIRE ASSY,LH NM AIR . o e 2
RT, Air-filled, Non-marking, left

13B- 88727GT WHEEL, 24.5X11.75, 9 X 9 BCD ...ttt e 4

Part No. 1273800GT Z-62/40 25



200 Drive Chassis Components

July 2020

201.1 Steer End (2WS) & Square End (4WS)

26

ATEREN DD

Z-62/40

PN 88887

Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
201.1 Steer End (2WS) & Square End (4WS)

Item  Part No. Description Qty.

13B- 94536GT TIRE,355/55D625,14 PLY, NM .. ... e e e e e e aieans 4

13C  110728GT TIRE/WHEEL ASSY,LP RT W/SEALAN . ... e 2
RT, Air-filled with sealant, right

13C  110727GT TIRE/WHEEL ASSY,LP RT W/SEALAN . ... e 2
RT, Air-filled with sealant, left

13D 110730GT TIRE/WHEEL ASSY,LP NM W/SEALAN . i 2
RT, Air-filled, Non-marking, with sealant, right

13D  110731GT TIRE/WHEEL ASSY,LP NM W/SEALAN . e e 2
RT, Air-filled, Non-marking, with sealant, left

13E  77790GT TIRE & WHEEL ASSY RH,FF e 2
RT, Foam-filled, right (overall diameter: 37 inches)

13E  77791GT TIRE & WHEEL ASSY,LH FF*** i 2
RT, Foam-filled, left (overall diameter: 37 inches)

13F  228768GT TIRE/WH ASSY,RH,FF, REPNEU ™ ™ . e e e e i aieans 2
RT, Foam-filled, oil based, right

13F  228769GT TIRE/WH ASSY,LH,FF,REPNEU ™ ... . e i aians 2
RT, Foam-filled, oil based, left

13G  106647GT TIRE & WHEEL ASSY,RH,FOAM\NM 2
RT, Foam-filled, Non-marking, right (overall diameter: 37 inches)

13G  106648GT TIRE & WHEEL ASSY,LH,FOAM,NM 2
RT, Foam-filled, Non-marking, left (overall diameter: 37 inches)

13H 227816GT TIRE & WHEEL ASSY,RH,FOAM,NM e i 2
RT, Foam-filled, oil based, Non-marking, right

13J 227817GT TIRE & WHEEL ASSY,LH,FOAMNM e e aeeans 2
RT, Foam-filled, oil based, Non-marking, left

13K 94332GT TIRE & WHEEL ASSY,TURF SPEC*™™ ... 4
Turf, Air-filled; can only replace units with factory installed turf tire/wheel assembly

13L  110733GT TIRE/WHEEL ASSY,HF W/SEALANT .. 4
Turf, Agl-filled with sealant; can only replace units with factory installed turf tire/wheel
assembly

14 229702GT WHEEL DRIVE 57.5:1 4WD .. 2
TYPE: OMNI. 4WD models Visuallﬁ identify which hub before orderingcfarts. ID tag is on
tend cover cap. Hubs are not interchangable, internal components are different for each
ype.

14-  139965GT WHEEL STUD,5/8-18,0OMN I ™ L e et e et e e aieans
for 229702

14-  139966GT ROD, DISCONNE CT, OMNI e e e e et et
for 229702

14-  139967GT CAP DISENGAGE, OMN I e e e e et
for 229702

14-  139968GT O-RING,END COVER, OMNI ™ e e e et e et e e aieans
for 229702

14-  139969GT LINING KIT, BRAKE, OMN I i e e e et e e
for 229702

14-  139970GT SEAL KIT, BRAKE, OMNI ™ e et et
for 229702

14-  139971GT BEARING KIT, OMN I e e e e e et e et
for 229702

14- 139972GT SEAL KIT,GEARBOX, OMN I e et e e e e
for 229702

14-  147033GT O-RING,PIPE PLUG KIT,OMNI ™ i e e et e aieans
for 229702

14-  147034GT PIPE PLUG KT, OMN I e e e e e et
for 229702

14-  1260084GT END CAP, WHEEL DRIVE ... .. et e e
for 229702

Part No. 1273800GT Z-62/40 27



200 Drive Chassis Components

July 2020

201.1 Steer End (2WS) & Square End (4WS)

28

ATEREN DD

Z-62/40

PN 88887

Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
201.1 Steer End (2WS) & Square End (4WS)

Item  Part No. Description Qty.
15 88884GT MOTOR,PISTON,30C C, AW D e et eeans 2
4WD models
15-  72290GT SNAP RING(MA46 UNIT S ) .t
for 88884
15-  102158GT O-RING,.103 X 4.737,VITON, 75D ...ttt e e
for 88884
15- 106117GT O-RING,2-010,VITON e e
for 88884 (installed between motor and drive hub)
15- 102159GT SHAFT,1 D TOOTH o
for 88884
15-  102155GT fBE/ggING JBALL DRIVE SHAFT . e
or
15-  27067GT fSE%Ié SSHAFT-SUND ST RAND e
or
15-  106098GT SEAL KIT,MOTOR, LG/ KO ™ ™ e e e e et
for 88884
16 825019GT ROD END,.375X3.69,ZAG .. ...\ttt ittt et e e
17 824091GT SCREW, HHF,3/8-16X1.25,8,ZAG ... ..ttt e e
18 6021GT W ASHER, LOCK, 375 . .ttt e e
19 18383GT SNAP RING,EXTERNAL, 1.5 DI e
20 824072GT SCREW, HHC, 7/16-14 X 1.25, ZAG . . . oottt e e 12
21 1257078GT WASHER, 469 X .768 HRD, ZAG . .. ..o it 12
22 45074GT WASHER, THRUST, 1.5 X 3.5 X 187 . oottt 2
23 45071GT BEARING,1.5IDX1.750D X150 ...
24 1255708GT WELDMENT, FRONT AXLE ... e 1
Includes item 23
24-  42014GT BEARING,2.00IDX2.250DX2.00L .. ...ttt 2
25 77880GT PIN,1.50DIAX9.38LG, THOLE .. ... e e 2
26 1253478GT SCREW, HHF,3/8-16X2,8,ZAG ... ..ttt e e
27 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ...ttt
28 1257470GT CYLINDER,OSCILLATE,ZB2 . . ..ottt e et e e e e 2
28-  89295GT SEAL KIT,CYLINDER (B83189) ...ttt ittt et e
29 1255452GT ROD END,.375 X 2.25,ZAG ...\ttt ettt e et e e e e
30 824110GT WASHER,LOCK,3/8,ZAG . ...ttt et e e et e e et
31 824067GT SCREW,HHC,3/8-16X1,8,ZAG . . ...ttt e et
32 1258681GT PIN,1.75DIAXB. 75, THOLE . ... 2
33 77610GT PIN,2.00DIAX23.13LG,CHAMFER . ... .. e e 1

Part No. 1273800GT

Z-62/40

29



200 Drive Chassis Components

July 2020

201.1 Steer End (2WS) & Square End (4WS)

30

ATEREN DD

Z-62/40

PN 88887

Part No. 1273800GT



July 2020 200 Drive Chassis Components
____________________________________________________________________________________________________________________________________________|]

201.1 Steer End (2WS) & Square End (4WS)

Item  Part No. Description Qty.

34 30418GT ROD END,0.5 X 3. 75 ittt e

34 107578GT GROUND STRAP, 24" LONG ..ttt e e 1
models with non-marking tires

35 8177GT SCREW, HHC, 1/2-18 X 1.5 o e e e e e

36 6033GT WASHER,LOCK,0.5" ... e

37 1255704GT BRACKET,HOSE ROUTING,AXLE RH . ... .. e 1
4wd models

38 106516GT CLAMP HOSE 22X 4,1 X0, 2 X 8™ ittt e ettt 2
4wd models

39 1255706GT CLAMP TOPR,HOSE ROUTING e e et 2
4wd models

40 824095GT SCREW,HHF 3/8-16X3,8,ZAG . . ... e e

Part No. 1273800GT Z-62/40 31



200 Drive Chassis Components

July 2020

202.1 Non-steer End (To SN Z62M-480)

32

(299

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
202.1 Non-steer End (To SN Z62M-480)

Item  Part No. Description Qty.
1 1255513GT COVER,REAR,DRIVE CHASSIS e s 1
decals not included, refer to section 100
2 Ref. Traction Manifold ..........o i e e
refer to 702.1
3 Ref. Oscillate Valve . . ... e
refer to 707.1
4 1256267GT ROD END,.5 X 3.75,ZAG ... e e e
5 6175GT SCREW, HHC, 3/8-16 X 1 ottt e e e e e e e
6 6021GT W ASHER, LOCK, . 375 ..ttt e e e e e e
7 77950GT PIN,2.00DIAX20.88LG,CHAMFER . ... e
8 1255711GT COVER,REAR AXLE ... e e 2
9 73455GT SCREW,HHC,5/8-11 X 2,25 GR8 . ... ottt e e
10 13064GT WASHER,FLAT,.625 HARDENED . . ... e e
11 REF. WHEEL AND TIRE ASSEMBLY ... .ot e
refer to 201.1
12 229702GT WHEEL DRIVE 57.5:1 4WD . 2
TYPE: OMNI. 4WD Models Visually identifY which hub before ordering parts. ID tag is on
end cover cap. Internal components are different for each type.
12- 139965GT WHEEL STUD,5/8-18,OMN I e e
for 229702
12- 139966GT ROD, DISCONNE CT, OMN I e e e e
for 229702
12- 139967GT CAP, DISENGAGE, OMNI ™ e e e e e
for 229702
12- 139968GT O-RING,END COVER,OMN I e e
for 229702
12- 139969GT LINING KIT, BRAKE, OMN I ™ e e e e e e
for 229702
12- 139970GT SEAL KIT, BRAKE, OMN I ™ e e e
for 229702
12- 139971GT BEARING KIT, OMNI ™ e e e e
for 229702
12- 139972GT SEAL KIT,GEARBOX, OMN ™ e e e
for 229702
12- 147033GT O-RING,PIPE PLUG KIT,OMN I e e e e
for 229702
12- 147034GT PIPE PLUG KIT, OMNI ™ ™ e e e e e e
for 229702
12- 1260084GT END CAP, WHEEL DRIVE . ... e e e
for 229702
13 1270349GT NON-STEER AXLE ASSY BLACK ...ttt e e 1
includes bearing
13- 42014GT BEARING,2.00IDX2.250DX2.00L ... .vittit e e e
14 139865GT SCREW,HHC,5/8-11 X 4.00 GR8 BO . ... e 18
15 63468GT BEARING, TURNTABLE ROTATION . ..ottt et e e e e e e e e
15-  227785GT BEARING TURNTABLE SEAL ™ e e e

Part No. 1273800GT Z-62/40 33



200 Drive Chassis Components

July 2020

202.1 Non-steer End (To SN Z62M-480)

34

(299

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
202.1 Non-steer End (To SN Z62M-480)

Item  Part No. Description Qty.
16 18730GT WASHER,FLAT,2.01 X 3.5 X .06 ...\ttt ittt it ettt et ettt e e aaeans
17 88884GT MOTOR,PISTON,B0C C, AW D ™ ettt e e e e 4
4WD 2-wheel steering
17-  72290GT SNAP RING(MA4B UNIT S ) .ttt e
17- 102159GT SHAFT, 15 TOOTH .. e e e e e e
17-  27067GT SEAL,SHAFT-SUND ST RAN D ™ .t e
17-  106098GT SEAL KIT MOT OR, LG K O ™ e e e e
for 8888
17-  102158GT O-RING, 103 XAT37NVITON, 75D . e
for 88884
17- 106117GT O-RING,2-010,VITON e e
for 88884 (installed between motor and drive hub)
18 88296GT SCREW, HHC,7/16-14 X 1,25 ... e et 4
19 119988GT WASHER,.469 X .781,HRD . ... it 4
20 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ..o e
21 6090GT SCREW, HHC, 1/4-20 X .75 . e e e e e
23 77674GT NUT,HEX,FLANGE 5/8-18,GRD 8 ZI ... ... ittt eeaes 18
24 1255802GT SCREW, HHF,1/2-13X2.5,8,ZAG .. ...ttt e 6
25A 81610GT SHIM,AXLE ROTATION STOP, 168G ...ttt et e 2
used on non-oscillate axle
25B 81609GT SHIM,AXLE ROTATION STOP,22G ...ttt et e ae e 4
used on non-oscillate axle
26 824059GT SCREW,HHC,1/4-20X.75,8,ZAG .. ..ttt e et e e
27 824113GT WASHER,FLAT,USS,1/4,ZAG .. .ot e
28 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ..o e
29 1255702GT BAR,AXLE ROTATION STOP,OSC ...\ttt 2

Part No. 1273800GT

TERE DD

Z-62/40

35



200 Drive Chassis Components July 2020

202.2 Non-steer End (For SN Z62M-479 and From SN Z62M-481)

i <f> o(f?
\ BEE

ATEREN DD

36 Z-62/40 Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
202.2 Non-steer End (For SN Z62M-479 and From SN Z62M-481)

Item  Part No. Description Qty.
1 1255513GT COVER,REAR,DRIVE CHASSIS e s 1
decals not included, refer to section 100
2 Ref. Traction Manifold ..........o i e e
refer to 702.1
3 Ref. Oscillate Valve . . ... e
refer to 707.1
4 30418GT ROD END,0.5 X 3. 75 ittt
5 6175GT SCREW, HHC, 3/8-16 X 1 ottt e e e e e e e
6 6021GT W ASHER, LOCK, . 375 ..ttt e e e e e e
7 77950GT PIN,2.00DIAX20.88LG,CHAMFER . ... e
8 1255711GT COVER,REAR AXLE ... e e 2
9 73455GT SCREW,HHC,5/8-11 X 2,25 GR8 . ... ottt e e
10 13064GT WASHER,FLAT,.625 HARDENED . . ... e e
11 REF. WHEEL AND TIRE ASSEMBLY ... .ot e
refer to 201.1
12 229702GT WHEEL DRIVE 57.5:1 4WD . 2
TYPE: OMNI. 4WD Models Visually identifY which hub before ordering parts. ID tag is on
end cover cap. Internal components are different for each type.
12- 139965GT WHEEL STUD,5/8-18,OMN I e e
for 229702
12- 139966GT ROD, DISCONNE CT, OMN I e e e e
for 229702
12- 139967GT CAP, DISENGAGE, OMNI ™ e e e e e
for 229702
12- 139968GT O-RING,END COVER,OMN I e e
for 229702
12- 139969GT LINING KIT, BRAKE, OMN I ™ e e e e e e
for 229702
12- 139970GT SEAL KIT, BRAKE, OMN I ™ e e e
for 229702
12- 139971GT BEARING KIT, OMNI ™ e e e e
for 229702
12- 139972GT SEAL KIT,GEARBOX, OMN ™ e e e
for 229702
12- 147033GT O-RING,PIPE PLUG KIT,OMN I e e e e
for 229702
12- 147034GT PIPE PLUG KIT, OMNI ™ ™ e e e e e e
for 229702
12- 1260084GT END CAP, WHEEL DRIVE . ... e e e
for 229702
13 1283533GT WELDMENT, REAR AXLE . ... e e e e 1
13- 42014GT BEARING,2.00IDX2.250DX2.00L ... .vittit e e e
14 139865GT SCREW,HHC,5/8-11 X 4.00 GR8 BO . ... e 18
15 63468GT BEARING, TURNTABLE ROTATION . ..ottt et e e e e e e e e
15-  227785GT BEARING TURNTABLE SEAL ™ e e e

Part No. 1273800GT Z-62/40 37



200 Drive Chassis Components July 2020

202.2 Non-steer End (For SN Z62M-479 and From SN Z62M-481)

i <f> o(f?
\ BEE

ATEREN DD

38 Z-62/40 Part No. 1273800GT



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
202.2 Non-steer End (For SN Z62M-479 and From SN Z62M-481)

Item  Part No. Description Qty.
16 18730GT WASHER,FLAT,2.01 X 3.5 X .06 ...\ttt ittt it ettt et ettt e e aaeans
17 88884GT MOTOR,PISTON,B0C C, AW D ™ ettt e e e e 4
4WD 2-wheel steering
17-  72290GT SNAP RING(MA4B UNIT S ) .ttt e
17- 102159GT SHAFT, 15 TOOTH .. e e e e e e
17-  27067GT SEAL,SHAFT-SUND ST RAN D ™ .t e
17-  106098GT SEAL KIT MOT OR, LG K O ™ e e e e
for 8888
17-  102158GT O-RING, 103 XAT37NVITON, 75D . e
for 88884
17- 106117GT O-RING,2-010,VITON e e
for 88884 (installed between motor and drive hub)
18 88296GT SCREW, HHC,7/16-14 X 1,25 ... e et 4
19 119988GT WASHER,.469 X .781,HRD . ... it 4
20 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ..o e
21 6090GT SCREW, HHC, 1/4-20 X .75 . e e e e e
23 77674GT NUT,HEX,FLANGE 5/8-18,GRD 8 ZI ... ... ittt eeaes 18
24 1255802GT SCREW, HHF,1/2-13X2.5,8,ZAG .. ...ttt e 6
25A 81610GT SHIM,AXLE ROTATION STOP, 168G ...ttt et e 2
used on non-oscillate axle
25B 81609GT SHIM,AXLE ROTATION STOP,22G ...ttt et e ae e 4
used on non-oscillate axle
26 824059GT SCREW,HHC,1/4-20X.75,8,ZAG .. ..ttt e et e e
27 824113GT WASHER,FLAT,USS,1/4,ZAG .. .ot e
28 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ..o e
29 1255702GT BAR,AXLE ROTATION STOP,OSC ...\ttt 2
30 1257460GT SCREW,HHC,3/4-10X3.5,8,ZAG ...ttt ittt e e 2
31 1256863GT WASHER,FLAT,.75,SAE,HRD,ZAG ... ..\ 2
32 824030GT NUT,TL FLG,3/4-10,G,ZAG ...ttt et e e e 2
33 1276663GT FORMING,LOCK TRANSPORT SWING,ZB2 .. ...ttt 1

Part No. 1273800GT Z-62/40 39



July 2020

200 Drive Chassis Components

203.1 Drive Hub Assembly

16

Genia
i1

Z-62/40

Part No. 1273800GT

40



July 2020 200 Drive Chassis Components

____________________________________________________________________________________________________________________________________________|]
203.1 Drive Hub Assembly

ltem  Part No. Description Qty.
B- 88887GT WHEEL DRIVE 56:1 2W D ... e e e e e e i ans

C- 102126GT SEAL KIT,DRIVE HUB (88887) . .. ..ottt ete et et et ettt et eee 1
D- 1274613GT fl-&lgsggl;t BV

1 102131GT DISCONNECT KIT (88887) ...ttt ettt et e et e e e e e 1
2 102126GT SEAL KIT,DRIVE HUB (88887) . . . .ottt ittt ettt e e et e e e 1
3 102506GT Thrust Bearing Plate . ... e e e e 1
4 102507GT PINIoN Gear . ... 1
5 102508GT THrUSE Bearing . ..o e 1
6 102503GT External Retaining RiNg . . ... ..o 1
7 102504GT Internal Retaining RiNg .. ..ot e e e 1
8 102505GT Pinion, Half Shaft . ... e e 1
9 102509GT Half Shaft ... 1
10 102510GT External Retaining RiNg .. ... ..o 4
11 1284723GT GEAR/BEARING ASSY,WHEEL DRIVE (88886) ........c.otuuitiitiiniiniiiiinennns

to replace bearing; order part 102511

1A 102511GT %quglﬂ%\éVHEEL DRIVE (88886) .. .. vttttette et 4
12 19918GT O-RING, 010 BUNA-N e e e e 1
13 102167GT SHAFT,INPUT DRIVE HUB .. .. e e 1
14 102514GT Ball Bearing .. ..ottt e 1
15 102513GT Wire Seal Retaining RiNg . ... e e e e 1
16 102515GT BEARING,ROLLER TAPERED . ...ttt e 2
17 102516GT RING,RETAINING,INTERNAL . .. e 1
18 102517GT Shaft Bearing SPaCer ... ..o 1
19 215642GT BRAKE KT (88886 ) ™ . . .ttt ittt e e e e e e e 1
20 215340GT LOCKRING, RR ™ ™ ittt e e et e e 1
21 102162GT LUG,STUD/WHEEL (88887) . ...ttt it ittt ettt e 9

Part No. 1273800GT Z-62/40 41



July 2020

200 Drive Chassis Components

204.1 Circle End, 4 Wheel Steer

@@

®

\

@

L,
33

@

® @

@

Part No. 1273800GT

Z-62/40

42



July 2020 200 Drive Chassis Components

|
204.1 Circle End, 4 Wheel Steer

ltem  Part No. Description Qty.
1 1255802GT SCREW,HHF,1/2-13X2.5,8,ZAG ... ... . 6
2 1264540GT COVER,REAR,DRIVE CHASSIS ... .. e 1
3 824059GT SCREW,HHC,1/4-20X.75,8,ZAG ... ...\ttt 4
4 824113GT WASHER,FLAT,USS,1/4,ZAG ... ... e 4
5 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG . ... ...t e 4
6 824072GT SCREW, HHC, 7/16-14 X 1.25, ZAG . ... ... e 4
7 1257078GT WASHER, 469 X .768 HRD, ZAG ........... ... 4
8 88884GT MOTOR,PISTON,30CC,4W D™ ™ . . e 2
9 1255385GT SCREW,HHC,5/8-11X2.25,8,ZAG . ... ..ot 12
10 1256182GT WASHER,FLAT,5/8,F436,HRD,ZAG ..............coiiii 12
11 102158GT O-RING,.103 X 4.737,VITON, 75D ... . e 2
12 42014GT BEARING,2.00IDX2.250DX2.00L ... .. ..o e 2
13 77950GT PIN,2.00DIAX20.88LG,CHAMFER ... ... o 1
14 1256267GT ROD END,.5 X 3.75,ZAG ... . e e 1
15 1253498GT SCREW,HHF,1/2-13X1.5,8,ZAG ... ... e 1
16 824095GT SCREW,HHF,3/8-16X3,8,ZAG ... ... .ottt 2
17 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... .o i 2
18  1255706GT CLAMP TOP,HOSE ROUTING™ ™ ... ..\t 2
19 106516GT CLAMP, HOSE, 2X4,1 X6, 2X 8™ e 2
20  825796GT SNAP RING,EXTERNAL,1.50,ZAG . ... ..ttt 4
21 110221GT PIN,GROOVE/HOLE,1.50 DIAX4.475 . .. e 4
22 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG .. ... ..o 4
23 825019GT ROD END,.375X3.69,ZAG . ... ... i 4
24A  1255704GT I(BrithﬁtC))KET,HOSE ROUTINGAXLERH ..., 1
24B  1255705GT (I?SSCKET,HOSE ROUTINGAXLELH ... 1
25A  1270346GT EIOPQE ASSY BLKW/BEARINGS,RH ... ... 1
25B  1270347GT zégE ASSY BLKW/BEARINGS,LH . ... 1
26 231612GT WHEEL DRIVE W/BRAKE, 4WD ........ ... 2

Part No. 1273800GT

Z-62/40

43



July 2020

200 Drive Chassis Components

204.1 Circle End, 4 Wheel Steer

@@

®

\

@

L,
33

@

® @

@

Part No. 1273800GT

Z-62/40

44



July 2020 200 Drive Chassis Components

|
204.1 Circle End, 4 Wheel Steer

ltem  Part No. Description Qty.
27 ||':§e|f5e|:|'\t/c\)”-2|(|§1El1_ AND TIRE ASSEMBLY ...

28 77674GT NUT,HEX,FLANGE 5/8-18,GRD 8 ZI ...........uuiiiiiiiiiiiiiiiiiiiiiiiiaaaaaaaann, 18
29  45071GT BEARING, 1.5IDX1.750DX1.5L .. ...ttt 2
30 824295GT WELDMENT, REAR AXLE ... e 1
31 1279526GT BEARING, 1.5X1.75X1.68L .. ... 2
32  45074GT WASHER,THRUST,1.5 X35 X 187 ... .. ... 2
33  1255710GT WELDMENT, TIEROD ... 1
34 824129GT RUE RING,1.0,ZAG ... e e e 6
35 227492GT BEARING,1.00IDX1.250DXT.00L ... ..o e 6
36  19440GT PIN,CLEVIS, I X 2.5 LG ...t 6
37  59460GT CYLINDER,STEERING™ ™ ... .. e 2
38 1264699GT WELDMENT, AXLE ROTATION STOP (...t 2
39 ll':({eEeFr' tg%%g.-I{ION MANIFOLD ... e

40 REF. STEER SELECT MANIFOLD ..........o oo

refer to 709.1

TERE DD

Part No. 1273800GT Z-62/40 45



200 Drive Chassis Components July 2020

____________________________________________________________________________________________________________________________________________|]
205.1 TraX Option Steer End

ATEREN DD

46 Z-62/40 Part No. 1273800GT



July 2020 200 Drive Chassis Components

205.1 TraX Option Steer End

Item  Part No. Description Qty.
A 121668GT MOTOR,PISTON,2 SPEED,45CC/18CC . ...ttt
1 125865GT CYLINDER, STEER ... o e e e e 1
1- 89294GT SEAL KIT CYLINDER (594680) ...ttt ittt et et et e et ettt
2 1255715GT WELDMENT, TIE ROD ... e e e e 1
3 139122GT MACH. MOUNTING BLOCK ... ittt et e e e e 1
4 94439GT SCREW, HHGC, 3/4-10 X 1.5 .ot e e e e e e 4
5A 139000GT ROTATIONAL LIMITER FRONT RIGHT ... e 1
5B 139001GT ROTATIONAL LIMITER FRONT LEFT ... e e 1
6 139121GT PLATE, HAMMER SHIM 1/2 .. e e e 2
7 28117GT SCREW,SHGC,5/8-11 X 1.5 .o e e e e e 2
8 139179GT SEAL TRAX HUBS ... e e e 1
9 139002GT SPACER, O BOLT .ttt e 2
9- 139140GT STUD, 3/4-16 UNF X 2-1/2 LG ...ttt e e et
for 139002
10A  139120GT ASSEMBLY, TRAX UNIT, RIGHT e 1
refer to 206.1 for TRAX System service components
10B  147149GT ASSEMBLY, TRAX UNIT, LEFT e 1
refer to 206.1 for TRAX System service components
11 1257865GT NUT,TL FLG,3/4-16,G,ZAG ... ... e e e e 10
12 139125GT MACH. MOUNTING BLOCK ...ttt e e e e 1
13 1270350GT STEER AXLE ASSY BLK, TRAX .ottt e e e e e 1
includes bearing
13-  45071GT BEARING,1.5IDX1.750D X1 .50 ..ottt

Part No. 1273800GT

TERE DD

Z-62/40

47



200 Drive Chassis Components July 2020

____________________________________________________________________________________________________________________________________________|]
206.1 TraX Option Non-steer End

ATEREN DD

48 Z-62/40 Part No. 1273800GT



July 2020 200 Drive Chassis Components
____________________________________________________________________________________________________________________________________________|]

206.1 TraX Option Non-steer End

Item  Part No. Description Qty.

A 121668GT MOTOR,PISTON,2 SPEED,45CC/18CC . ...t

1 1270351GT NON-STEER AXLE ASSY BLK, TRAX .. i e e i
includes bearings

1- 42014GT BEARING,2.00IDX2.250DX2.00L ... .uttti et e e

2 139002GT SPACER, 9 BOLT .. e 2

2- 139140GT STUD, 3/4-1T6 UNF X 2-1/2 LG ..ottt ittt et e e e e e e
for 139002

3 1257865GT NUT,TL FLG,3/4-16,G,ZAG ...ttt e e e e e i 10

4A Ref.,, TRAX UNIT, RIGHT ... e e e 1
refer to section 203.1

4B Ref.,, TRAX UNIT, LEFT .o e 1
refer to section 203.1

5 139179GT SEAL, TRAX HUBS ... e e 2

6 1255714GT COVER, REAR AXLE .. e e e e

Part No. 1273800GT Z-62/40 49



July 2020

200 Drive Chassis Components

207.1 TraX Option Components

5

3

3

CEERAE & :

/ P4

\ v\)/,w@% @ 5

CEREE —, /=0 e +
®
©

® =

©
®

® g

N

50




July 2020 200 Drive Chassis Components

207.1 TraX Option Components

ltem  Part No. Description Qty.
A 1287239GT KIT,TRAX SYSTEM,400MM (15.75 IN) WIDE TRACK ........ ..o
A- 1287240GT ASSEMBLY,TRAX UNIT,RIGHT,400MM (15.75 IN) WIDE TRACK .......................
A- 1287241GT ASSEMBLY,TRAX UNIT,LEFT,400MM (15.75 IN) WIDE TRACK .........................
B 139000GT ROTATIONAL LIMITER FRONT RIGHT ... .o e
C 139001GT ROTATIONAL LIMITER FRONT LEFT ... ... e
D 128949GT FITTING, 1/4'NPT STR ZERK .. .. ...
1 128922GT SPROCKET, MACH. HALF RIGHT ... . 1
2 128923GT SPROCKET, MACH. HALF LEFT ... . e 1
3 1287242GT TRACK,RUBBER,400MM (15.75 IN) WIDE ........ ... i 1
4 111155GT SCREW,FLANGE,HHC,5/8-11X2,GR8. .. ... ..ottt 4
5 128925GT CAST, LIMITER STOP BRKT R .. ...t 1
6 128928GT HUB ASSEMBLY ... e 1
6- 1287812GT SEAL,RUBBER BRAKE RELEASE,RUBBER TRACK (139120) .............cccoiiniinn.
6- 1287813GT O-RING,RUBBER TRACK (139120) ..........coiiiiiiii
7 128913GT BOLT,HHC,1-14X2.0"GR8 PLT ... ..\ttt 4
8 128914GT SCREW, FHSC, 1/2-13X1.00 .. ... . e 4
9 128912GT BOLT,FLANGE,5/8-11X1.5"GR8 PLT . ... i 4
10 128910GT BOLT,FLANGE,3/4-10X1.75GR8 PLT .. ... ..ttt 2
11 128920GT COVER, DUST ..ot 4
12 128917GT END BOGEY ... e 2
13 128909GT BOLT,FLANGE,3/4-10X1.5"GR8 PLT . ... .t 4
14 128921GT GUARD, SEAL ... 4
15 128918GT SPLIT BOGEY ...ttt et 4
15-  215424GT f%lolﬁ\gég% SPLBOGEY (128918) ...ttt
15-  215425GT fSOIEéI{,SEZEfRING (128918) .o
15-  215426GT %Teéﬁéﬁ’sﬁélltsvgi?h El?g?esd 15?89:)?1)end ...................................................
15-  215427GT %?epr‘rgl’sﬁgfﬁj ahEEn( J r2|§3 1e %)d ..........................................................
16 128916GT NUT,FLANGE,LOCK,5/8-11GR8 PLT . ... ..ttt 4

Part No. 1273800GT Z-62/40 51



July 2020

200 Drive Chassis Components

207.1 TraX Option Components

5

3

3

CEERAE & :

/ P4

\ v\)/,w@% @ 5

CEREE —, /=0 e +
®
©

® =

©
®

® g

N

52




July 2020 200 Drive Chassis Components
____________________________________________________________________________________________________________________________________________|]
207.1 TraX Option Components

ltem  Part No. Description Qty.
17 128911GT BOLT,FLANGE,3/4-10X4.5"GR8 PLT .. .. ... e 2
18 128927GT HYD. HOSE ASSEMBLY 3000 PSI ...ttt 1
19 128955GT BOLT,FLANGE,5/16-18X.50 GR5 ... ... . e 4
20 128919GT SNAP RING .. 2
21 128924GT CAST, LIMITER STOP BRKT L ... e 1

Part No. 1273800GT Z-62/40 53



300 Turntable Components July 2020

____________________________________________________________________________________________________________________________________________|]
302.1 Hydraulic and Fuel Tanks - Diesel Models

ATEREN DD

54 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
302.1 Hydraulic and Fuel Tanks - Diesel Models

Item  Part No. Description Qty.

A 826333GT ASSEMBLY,38 GAL HYDRAULIC TANK ... e e e e e
includes items 13, 16, 17, 19 and 20

B 823396GT FUEL TANK ASSY,35 GAL PLASTIC ...t e e e e
includes items 1,2 and 6

B 1255643GT TANK, FUEL, Z80 35 GAL ..ot e e e e e e

1 1251757GT SCREW,PHPM,10-32X.50,ZAG .. ..ottt e i 1
To SN Z62M-1212

1 824215GT SCREW,PHPM,10-32X.75,ZAG .. ..ottt e e e e 1
From SN Z62M-1213

2 1271772GT CAP, TANK, FUEL SENSOR . ... . e e 1
To SN Z62M-1212

2 1271770GT SENSOR, FUEL LEVEL, 30" DIESEL . ..ot e 1
From SN Z62M-1213

3 1271773GT GASKET, TANK, FUEL SENSOR ...\t e e e 1
To SN Z62M-1212

4 1253478GT SCREW, HHF,3/8-16X2,8,ZAG ... ..ottt e e e

5 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG .. ...ttt i e e e

6 162466GT TANK,FUEL,35 GALLON ... e e e e e e e 1
To SN Z62M-1212

6 1274331GT ASSY, FUEL TANK, 35GAL, DIESEL . ....oooiiti e e e e e e 1
From SN Z62M-1213

7 29868GT SPRING CLIP,3/8-16,.05-.20X.73,ZAG .. ...ttt e e et

8 48960GT FITTING,CONN,520120-12 ...\ttt ittt e e e e et 1

9 48912GT CONN L2071 20-4-B ittt e e e e e e e 1

10 75654GT CONN, B 2012020 ..ottt e e e e e e e e e e e e e e 1

11 101494GT VALVE,BALL,FSAE-20,FSAE-20 . ...ttt e e e e e 1

12 61263GT UNION,STR.THREAD 20 . ...\ttt e e e e 1

13 101491GT STRAINER,20 SAE F/24 SAE M ™ . e e e e 1

14 48984GT CONN,L D201 20-18 ..ttt ittt et e et e e et e e e e e e e e

15 48996GT VALVE,BALL,16 MSAE-16 FSAE ™ ... . e e 1

16 147419GT KIT,STRAINER REPLACEMENT . ... . e e e e 1

17 94612GT PLUG,MAGNETIC, SAE- B . i e e e e e 1

18 824090GT SCREW,HHF,3/8-16X1,8,ZAG . ....oii ittt e e e e

19 826333GT ASSEMBLY,38 GAL HYDRAULIC TANK .. e e e 1
includes item 20, strainers and magnetic plug

20 21141GT GAUGE-SIGHT LHA-LG T B e e e e e e e 1

21A  110345GT FILTER ASSY, INTANK .. e e e e 1
includes item 21B

21A- 147223GT SEALFILTER LID ..o e e e e e e

Part No. 1273800GT Z-62/40 55



300 Turntable Components July 2020

____________________________________________________________________________________________________________________________________________|]
302.1 Hydraulic and Fuel Tanks - Diesel Models

ATEREN DD

56 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

302.1 Hydraulic and Fuel Tanks - Diesel Models

Item  Part No. Description Qty.

21B  77353GT I = I

21B- 94526GT GASKET,RETURN FILTER-77353 .. e

21B- 77354GT FILTER LID, REMIBS . e e e e e e e

21B- 77365GT BREATHER CAP, RFMIBS ... e e

21B- 88917GT FILTER,ELEMENT,BETA(10)=200 .. ...\ttt e e

22 110382GT LEVEL SENSOR,LS60,YL,2.5X4.5 . . e e
CE models; yellow ring

22- 1263187GT SENSOR, LEVEL,2.5 X 4.5 DEG . ... e

23 6091GT NUT,NYLOCK, 1/4-20 . .o e e e e e e e

24 6638GT WASHER, FLAT,US S, 1/4 Y e e e e

25 8915GT SCREW, HHGC, 1/4-20 X 1,25 .o o e e e

26 34940GT HOSE END .375 MPT X .25 HOSE .. ... e e 1
To SN Z62M-1212

26 27901GT HOSE END,BARBED,RIGID,-6-6 . . .. ...ttt ittt e 1
From SN Z62M-1213

27 101726GT CAP,FUEL,DIESEL,1/8"VENT(GRN) . ... .ot e 1

28 54124GT HOSE END,BARB,3/8 MNPT X 5/16 . . ..ottt 1

29 22348GT ELBOW,130339-6-6 ... ..ottt ettt e et et e et e e e 1

30 824078GT SCREW, HHF,1/4-20X.75,8,ZAG ... . i e e 2
For Deutz TD 2.2 L3 engine model

31 1256679GT NUT,SERRATED,1/4-20,8,ZAG ... it et e e e 2
For Deutz TD 2.2 L3 engine model

32 1256651GT PANEL, DIAGNOSTICE CONNECGTOR . ... e 1
For Deutz TD 2.2 L3 engine model

33 1253477GT SCREW,PHPM,4-40X.5,ZAG ..o e e 4
For Deutz TD 2.2 L3 engine model

34 1259338GT WASHER,LOCK,#4,ZAG e e 4
For Deutz TD 2.2 L3 engine model

35 1259339GT NUT,4-40,ZAG 4

For Deutz TD 2.2 L3 engine model

TERE DD

Part No. 1273800GT Z-62/40 57



300 Turntable Components July 2020

303.2 Battery, Function Manifold, and Auxiliary Power Unit Installation

chassis

&

ATEREN DD

58 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
303.2 Battery, Function Manifold, and Auxiliary Power Unit Installation

ltem  Part No. Description Qty.
A 1289561GT BRACKET, TELEMATICS ... e e e
A 1289520GT MODULE, TELEMATICS, ZTR, M7, NORTH AMERICA . ... ... i
A 1289521GT MODULE, TELEMATICS, ZTR, M7, EMEA/APAC ... ... e
A 1291360GT ﬁg#géﬂ_ggggmi@mBLOCKED GROMMET ..
1 45708GT HOOK,BATT HOLD DOWN, 10" ... et 2
2 30144GT BATTERY HOLD DOWN,GROUP 31 ..ttt 1
3 30143GT BATTERY,12V,1000 CCA GRP 31 ... ittt 1
4 1264250GT WLDT, MANIFOLD/BATTERY MOUNT ... e 1
5 r%?ér?c?%% S?-l#ards ......................................................................
6 824090GT SCREW,HHF,3/8-16X1,8,ZAG . ...ttt ettt e
7 29868GT SPRING CLIP,3/8-16,.05-.20X.73,ZAG .. ...ttt
8 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ... e
9 1251729GT FORMING,OIL COOLER MOUNT ...t e e 1
10 825217GT FORMING,COVER,GENERATOR BAY ...\ttt 1
10-  1279829GT SPRING CLIP,1/4-20,.13-.25X.53,ZAG .. ..ottt e 2
10-  824079GT SCREW,HHF,1/4-20X1,8,ZAG .. ...ttt 4
11 825235GT WLDT,TRANSPORT LOCK PIN .. . e e 1
12 1256175GT SCREW,BHC,1/4-20X1.25,F835,ZAG ... ...ttt e
13 825358GT WASHER,FLAT,5/16,USS,ZAG .. ...
14 1274165GT NUT,NYLOCK,1/4-20,C,ZAG . . . .ottt ettt ettt
15 1256614GT HOSE GUARD,SWING CHASSIS ... e 2
16 824087GT SCREW,HHF,5/16-18X1.25,8,ZAG . .. ... i e e
17 1274167GT NUT,NYLOCK FLG,5/16-18,F,ZAG ... ...ttt
18 ?e?ér?g%?ﬂ? 8r21.e1re;tr?é BOB{ T
19 1260413GT BRACKET,WELD GENERATOR MOUNT .. ... e 1
20 13002GT SCREW,HHC,5/16-18 X1 GRS ... .o e e
21 r{e?;:r(t)oil &%c.)[ler With Fan ..
22 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...ttt e e

Part No. 1273800GT Z-62/40 59



300 Turntable Components July 2020

303.2 Battery, Function Manifold, and Auxiliary Power Unit Installation

chassis

&

ATEREN DD

60 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
303.2 Battery, Function Manifold, and Auxiliary Power Unit Installation

ltem  Part No. Description Qty.
23 824113GT WASHER,FLAT,USS,1/4,ZAG ... . e e e
24 49519GT CONN, D201 20-16-12 .ttt e et e e e e e e e 2
24- 1267653GT TEE,RUN,SWIVEL,520429 e 1
not shown, sold seperately, for LPS option
25 g?;.rligrf]%ti%‘me}n?iasz o 7043 T
26 824089GT SCREW, HHF,3/8-16X.75,8,ZAG .. ...\t
27 48933GT CONN, D201 20-8 ettt e et e e 1
28 48905GT CONN, D201 20-4 e e e e e 1
29 89617GT POWER UNIT,AUX PUMP 12VDC ... e 1
29- 1264969GT MOTOR, 12VDGC, I-TERMINAL . ... e
29-  77071GT SOLENOID, 77086 . . . ..ottt et et et e e e e e e e e
29-  58489GT PUMP ASSY,AUX.POWER UNIT 89617 . ...ttt
29- 147289GT SEAL KIT, APU e
29- 147290GT SHAFT SEAL, APU . e e e e
30 1255469GT SCREW,HHF,1/2-13X1.25,8,ZAG . ...\ttt e
31 57162GT BATTERY TERMINAL PROTECTORS ...ttt 2

Part No. 1273800GT Z-62/40 61



300 Turntable Components

July 2020

304.1 Turntable Rotation and Hydraulic Rotary Coupler Installation (To SN

7R2M-48M

62

ATEREN DD

Z-62/40

©0

Part No. 1273800GT



July 2020

____________________________________________________________________________________________________________________________________________|]
304.1 Turntable Rotation and Hydraulic Rotary Coupler Installation (To SN

Item

10

11A

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11B

11B-

11B-

11B-

11B-

Part No.
1255720GT

824216GT
824036GT
1255722GT
1256170GT
1256182GT
1256172GT
1251997GT
1255723GT
1262678GT
1255768GT
139308GT
139309GT
1255769GT
1255770GT
1255771GT
1255772GT
1255773GT
139315GT
139323GT
58304GT
75627GT
94620GT
1264680GT
1274106GT
1274107GT
1274108GT

1274109GT

Description

FORMING,HYD SWIVEL BRACKET ...............
SCREW,PHPM,10-32X1.5,ZAG ...................

NUT, TL,10-32, A, ZAG ...........ccoiiiia...

FORMING,DRIVE ENABLE LIMIT SW

SCREW,HHC,5/8-11X4,8,ZAG ............ccoen...
WASHER,FLAT,5/8,F436,HRD,ZAG ...............
SCREW,HHF,1/2-13X 2,8, ZAG ....................
NUT,TL FLG,1/2-13,G,ZAG ...t
PLATE,SWIVEL ROTATIONSTOP ................

FORMING,HOSEGUIDE .........................

hidden from view

SWING DRIVE ASSEMBLY .......................

To SN Z62M-692

SWING MOTOR COMPLETE ™™ ...................

for 1255768

CBV ASSEMBLY™ ™ ™ .. e

for 1255768

SEALKIT, SWINGBRAKE ...t

for 1255768

KIT, FRICTIONDISC ...

for 1255768

KIT,BRAKESPRING ...t

for 1255768

KIT, SWING BRAKEREBUILD ....................

for 1255768

BRAKETUBING ...

for 1255768

O-RING,MOTOR/BRAKE™ ™™ ... ...t

for 1255768

VALVE,COUNTERBAL,CBCA-LIN*™™ ..............

for 1255768

SHAFT,OUTPUT ...

for 1255768

BEARING,1.25 X1.5X2 ... ...,

for 1255768

SEAL KIT,SWING TORQHUB*™™ ..................

for 1255768

SWING DRIVE ASSEMBLY ..................o....

From SN Z62M-693

PINION GEAR, SWINGDRIVE ....................

for 1264680

HYDRAULIC MOTOR, SWING DRIVE
for 1264680

CB VALVE ASSY, SWINGDRIVE .................

for 1264680

SEAL KIT, TORQUE HUB, SWING DRIVE

for 1264680

Genie

Part No. 1273800GT

ATEREN DD

Z-62/40

300 Turntable Components

7RIM-48N)
Qty.

63



300 Turntable Components

July 2020

304.1 Turntable Rotation and Hydraulic Rotary Coupler Installation (To SN

7R2M-48M

64

ATEREN DD

Z-62/40

©0

Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
304.1 Turntable Rotation and Hydraulic Rotary Coupler Installation (To SN

7ROM-A8NM

Item  Part No. Description Qty.
11B- 1274110GT SEAL KIT, BRAKE, SWING DRIVE . ... e

for 1264680
11B- 1274111GT KIT, FRICTION DIS, SWING DRIVE . ... e e

for 1264680
11B- 1274112GT SERVICE KIT, BRAKE SPRING, SWING DRIVE ... i

for 1264680
11B- 1274113GT O-RING KIT, BRAKE MOTOR, SWING DRIVE ... i

for 1264680
11B- 1274114GT REBUILD KIT, BRAKE, SWING DRIVE .. ... e

for 1264680
12 1256168GT SCREW, HHC,1/2-13X1.75,8,ZAG . ...ttt e e e e 10
13 825353GT WASHER,FLAT,1/2,SAE,HRD,ZAG . ...t e e e 10
14 824164GT SNAP RING,EXTERNAL,1.25,ZAG . ...t e e e 1
15 824152GT WASHER,SHIM,1.270X1.875X.082,Z . . . ..o ottt e 1
16 229535GT PIN,SWING DRIVE ADJUSTMENT . ... e e e i 1
17 1254718GT SCREW,SET,HS,5/8-11X3.5,CUP, ZA . ... e 1
18 1254728GT NUT,JAM,S/8-T1,A,ZAG ..ottt e e e e e e 1
19 229555GT MACHINED,SWING DRIVE MOUNT ... e e e e 1
20 Swing Chassis Weld ,Z62 . ... ... e

consult factor to order
21 1256169GT SCREW , HHC,5/8-11X3.5,8,ZAG . ...ttt e e e e 6
22 1265442GT FORMING, SLEW PINION GUARD .. ... 1

option
23 48887GT ELBOW,90D, 0702024 . . . ...ttt e e e e e e e e e e e e 1
24 63468GT BEARING, TURNTABLE ROTATION . ..\ttt e e e i 1
24-  227785GT BEARING TURNTABLE SEAL ™ e e e e
25A 94643GT ZERK,GREASE,5/16-24, STRAIT .. e e e 1
25B 49189-5438GT HOSE ASSEMBLY, 1/4" . e e e e 1
26A 89571GT SWIVEL, HYD 8 POR T ™ i e e e 1

(2 wheel steer)
26B  1264050GT SWIVEL,HYD 9 PORT .ot e e e e 1

(4 wheel steer)
27 824092GT SCREW, HHF 3/8-16X1.5,8,ZAG ... .ttt e e e e 2
28 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG .. ...ttt et e e e 2
29 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ... .ot e e e 2
30 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..o e e e e 2

Part No. 1273800GT Z-62/40 65



July 2020

[

©0

ry

ATEREN DD

Part No. 1273800GT

Z-62/40

304.2 Turntable Rotation and Hydraulic Rotary Coupler Installation (For SN

300 Turntable Components
7R2M-470 and Fram SN 7R2M-481)\

R/ Y \
/; B7AN </
AW 7 AN\
/% \ A VAN \\\

NS N )
\ g/
//// /iy Aw\ \x ’

W &/
\g &/
P/
\/
/

66



July 2020

____________________________________________________________________________________________________________________________________________|]
304.2 Turntable Rotation and Hydraulic Rotary Coupler Installation (For SN

Item

10

11A

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11A-

11B

11B-

11B-

11B-

11B-

Part No.
1255720GT

824216GT
824036GT
1255722GT
1256170GT
1256182GT
1256172GT
1251997GT
1270151GT
1262678GT
1255768GT
139308GT
139309GT
1255769GT
1255770GT
1255771GT
1255772GT
1255773GT
139315GT
139323GT
58304GT
75627GT
94620GT
1264680GT
1274106GT
1274107GT
1274108GT

1274109GT

Description

FORMING,HYD SWIVEL BRACKET ...............
SCREW,PHPM,10-32X1.5,ZAG ...................

NUT, TL,10-32, A, ZAG ...........ccoiiiia...

FORMING,DRIVE ENABLE LIMIT SW

SCREW,HHC,5/8-11X4,8,ZAG ............ccoen...
WASHER,FLAT,5/8,F436,HRD,ZAG ...............
SCREW,HHF,1/2-13X 2,8, ZAG ....................
NUT,TL FLG,1/2-13,G,ZAG ...t
HYDRAULIC SWIVEL SUPPORT .................

FORMING,HOSEGUIDE .........................

hidden from view

SWING DRIVE ASSEMBLY .......................

To SN Z62M-692

SWING MOTOR COMPLETE ™™ ...................

for 1255768

CBV ASSEMBLY™ ™ ™ .. e

for 1255768

SEALKIT, SWINGBRAKE ...t

for 1255768

KIT, FRICTIONDISC ...

for 1255768

KIT,BRAKESPRING ...t

for 1255768

KIT, SWING BRAKEREBUILD ....................

for 1255768

BRAKETUBING ...

for 1255768

O-RING,MOTOR/BRAKE™ ™™ ... ...t

for 1255768

VALVE,COUNTERBAL,CBCA-LIN*™™ ..............

for 1255768

SHAFT,OUTPUT ...

for 1255768

BEARING,1.25 X1.5X2 ... ...,

for 1255768

SEAL KIT,SWING TORQHUB*™™ ..................

for 1255768

SWING DRIVE ASSEMBLY ..................o....

From SN Z62M-693

PINION GEAR, SWINGDRIVE ....................

for 1264680

HYDRAULIC MOTOR, SWING DRIVE
for 1264680

CB VALVE ASSY, SWINGDRIVE .................

for 1264680

SEAL KIT, TORQUE HUB, SWING DRIVE

for 1264680

Genie

Part No. 1273800GT

ATEREN DD

Z-62/40

300 Turntable Components

7R2M-470 and Frnm SN 7R2M-481)
Qty.

67



July 2020

[

©0

ry

ATEREN DD

Part No. 1273800GT

Z-62/40

304.2 Turntable Rotation and Hydraulic Rotary Coupler Installation (For SN

300 Turntable Components
7R2M-470 and Fram SN 7R2M-481)\

R/ Y \
/; B7AN </
AW 7 AN\
/% \ A VAN \\\

NS N )
\ g/
//// /iy Aw\ \x ’

W &/
\g &/
P/
\/
/

68



July 2020 300 Turntable Components

304.2 Turntable Rotation and Hydraulic Rotary Coupler Installation (For SN
7R2M-470 and Frnm SN 7R2M-481)

Item  Part No. Description Qty.
11B- 1274110GT SEAL KIT, BRAKE, SWING DRIVE . ... e
for 1264680
11B- 1274111GT KIT, FRICTION DIS, SWING DRIVE . ... e e
for 1264680
11B- 1274112GT SERVICE KIT, BRAKE SPRING, SWING DRIVE ... i
for 1264680
11B- 1274113GT O-RING KIT, BRAKE MOTOR, SWING DRIVE ... i
for 1264680
11B- 1274114GT REBUILD KIT, BRAKE, SWING DRIVE .. ... e
for 1264680
12 1256168GT SCREW, HHC,1/2-13X1.75,8,ZAG . ...ttt e e e e 10
13 825353GT WASHER,FLAT,1/2,SAE,HRD,ZAG . ...t e e e 10
14 824164GT SNAP RING,EXTERNAL,1.25,ZAG . ...t e e e 1
15 824152GT WASHER,SHIM,1.270X1.875X.082,Z . . . ..o ottt e 1
16 229535GT PIN,SWING DRIVE ADJUSTMENT . ... e e e i 1
17 1254718GT SCREW,SET,HS,5/8-11X3.5,CUP, ZA . ... e 1
18 1254728GT NUT,JAM,S/8-T1,A,ZAG ..ottt e e e e e e 1
19 229555GT MACHINED,SWING DRIVE MOUNT ... e e e e 1
20 Swing Chassis Weld ,Z62 . ... ... e
consult factor to order
21 1256169GT SCREW , HHC,5/8-11X3.5,8,ZAG . ...ttt e e e e 6
22 1265442GT FORMING, SLEW PINION GUARD .. ... 1
option
23 48887GT ELBOW,90D, 0702024 . . . ...ttt e e e e e e e e e e e e 1
24 63468GT BEARING, TURNTABLE ROTATION . ..\ttt e e e i 1
24-  227785GT BEARING TURNTABLE SEAL ™ e e e e
25A 94643GT ZERK,GREASE,5/16-24, STRAIT .. e e e 1
25B 49189-5438GT HOSE ASSEMBLY, 1/4" . e e e e 1
26A 89571GT SWIVEL, HYD 8 POR T ™ i e e e 1
(2 wheel steer)
26B  1264050GT SWIVEL,HYD 9 PORT .ot e e e e 1
(4 wheel steer)
27 824092GT SCREW, HHF 3/8-16X1.5,8,ZAG ... .ttt e e e e 2
28 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG .. ...ttt et e e e 2
29 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ... .ot e e e 2
30 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..o e e e e 2
Part No. 1273800GT Z-62/40 69



300 Turntable Components

July 2020

305.1 Ground Controls, with Hour Meter, External View - To SN Z62M-1212

1

70

Z-62/40

@

o

PO ® G

—
o

®®

—
o

® ®

Part No. 1273800GT



July 2020 300 Turntable Components

|
305.1 Ground Controls, with Hour Meter, External View - To SN

7ROM-1219
Item  Part No. Description Qty.
A 1259313GT ASSY,GBOX DIESEL-T3 CE .. e 1
A- 1259915GT HARN, GBOX, Z62, DIESEL, T3, CE ... it e e e
1 825003GT ASSY,GROUND CONTROL BOX ..t e e e 1
rear enclosure only; for lid see item 5
1- T107520GT NUTSERT,LP KNURLED,1/4-20X.165 . . ..ottt et e e e e e e 4
included with 825003
1- T107521GT NUTSERT,LP KNURLED,10-32X. 130 ...ttt ettt e e e e e e e et e 3
included with 825003
2 218165GT LIGHT,INDICATOR,RED 12V H-BRI . . ... e e e 1
CE models
3 825018GT LIGHT,AMBER 12V INCANDESCENT . ... i e e i 1
4A 96008-SGT KEYSWITCH,3 POS. W/KEY S i e e 1
4B 83131GT KEYSWITCH,3 POS W/KEYS,LOCKING . ..ot e
5 825002GT LID,GROUND CONTROL BOX i e e e 1
decal not included refer to section 100
6 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . ... .o e
base not incuded
7 Ref:Base, W/2 N.C. CoNtattS . ..ottt et e et e e e e e e
refer to 306.1
8 1254595GT DECAL,COSMETIC,GENIEDOMED BLK ... ..ottt e
9A 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ... e e e
9B 229567GT PLUG, SANTOPRENE 5 BLACK DOME . ... e
10 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ..t
11 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. e
12 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM . ..o e e e
13A 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM . ..ot e e e
13B  229567GT PLUG, SANTOPRENE 5 BLACK DOME . ... e i
14 1261566GT SECURITY TIE, TOGGLE GUARD ... e s
CE units only
15 1261346GT TOGGLE SWITCH GUARD, RED ... e
CE units only
16 128201GT SWITCH TOGGLE ASSY DPDT 2P MOM ... e
17 66813GT BUTTON,PUSH,BLACK W/SEA L ™ ™ . e e i
base not included
18 Ref:Base, W/2 N.O. Contacts ... e
refer to 306.1
19 1256855GT SCREW,HHF,1/4-20X5/8,ZAG . .. ..ottt e e i
20 824212GT SPRING CLIP, 5/16-18, ZAG . . . .ottt e e e e
21 12344GT NUT, NYLOCK, B-32 . ..ottt ettt e et e e e e e e e e

Part No. 1273800GT Z-62/40 71



300 Turntable Components

July 2020

305.1 Ground Controls, with Hour Meter, External View - To SN Z62M-1212

1

72

Z-62/40

@

o

PO ® G

—
o

®®

—
o

® ®

Part No. 1273800GT



July 2020 300 Turntable Components
____________________________________________________________________________________________________________________________________________|]

305.1 Ground Controls, with Hour Meter, External View - To SN

7R2M-1919
Item  Part No. Description Qty.
22 1258768GT CONN,PLUG 8WAY,BLOCKED GROMMET ..ottt i i
23 19506GT HOUR METER, 10-80 VOL T S ™ et e e et 1
analog style; see 56100 for digital
24 42781GT PLUG, NYLON .250 BLACK DOMED . ...ttt e e e
25 1257410GT BOLT,SHS,5/16X.375X1/4-20,ZA ...\ e e et e
26 218449GT WASHER,SHOULDER,NYLON ... i e e

Part No. 1273800GT Z-62/40 73



300 Turntable Components

July 2020

305.2 Ground Controls, with Hour Meter, External View - From SN Z62M-1213

SN P
(1) (2 (s (s (6) (7) (8)(9)
(4)

/

Yoo
~~—{(19)18(17)

—®

TERE DD

74 Z-62/40

Part No. 1273800GT



July 2020 300 Turntable Components

|
305.2 Ground Controls, with Hour Meter, External View - From SN

7R2M-1213
ltem  Part No. Description Qty.
1 1253845GT DECAL,GROUND CONTROL BOX,Z62 . ........uiiiiiiiiiii it 1
2 19506GT HOUR METER, 10-80 VOLTS* ™ .. ... e 1
3 218449GT WASHER,SHOULDER,NYLON ... ... ... o 2
4 1257410GT BOLT,SHS,5/16X.375X1/4-20,ZA . .. o e 2
5 825018GT LIGHT,AMBER 12V INCANDESCENT . ... ... 1
6 218165GT LIGHT,INDICATOR,RED 12V H-BRI . ...ttt 1
7 1254595GT DECAL,COSMETIC,GENIE DOMED BLK . ......oiiiii i 1
8 1293323GT ASSY, GBOX, BASE, Z62 ...... .. i e 1
9 66812GT BUTTON,PUSH,RED MUSHROOMHEAD ...... ... 1
10 114236GT DECAL,LABEL,CB SYMBOL ... ...ttt e 1
11 18963GT ALARM.INTERMITTENT TONE.24V ... . ... o 1
12 45383GT ALARM,WARBLE TONE 5-30 VD™ ... . e 1
13 229567GT PLUG, SANTOPRENE .5 BLACKDOME ........co. i 2
14 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ... ..t 1
15 81900GT PLUG,NYLON 2.093 BLACK DOMED .........ouuiiiiiiiiiiiiiiiiiiieaiaaa e 3
16 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... 5
17 6178GT NUT,NYLOCK,10-32 ... e e e e e 5
18 128935GT CIRCUITBKR10A TYPE 2 METAL ...ttt 1
19 1251757GT SCREW,PHPM,10-32X.50,ZAG .. ... . e 8
20  1256855GT SCREW,HHF,1/4-20X5/8,ZAG ... ...\ttt 6
21 128201GT SWITCH TOGGLE ASSYDPDT 2P MOM ... e 1
22 128202GT SWITCH TOGGLE ASSYDPDT 3P MOM ... e 4
23 66813GT BUTTON,PUSH,BLACK W/SEAL™* ... .. e 1
24 12344GT NUT,NYLOCK,B-32 . ... et 4
25 824214GT SCREW,PHPM,6-32X.5,ZAG .. ... . e 4
26 42781GT PLUG, NYLON .250 BLACK DOMED ...... ...t 1

TERE DD

Part No. 1273800GT Z-62/40 75



300 Turntable Components

July 2020

306.1 Ground Controls, with Hour Meter, Internal View - To SN Z62M-1212

76 Z-62/40

A

D,

Part No. 1273800GT



July 2020 300 Turntable Components

|
306.1 Ground Controls, with Hour Meter, Internal View - To SN Z62M-1212

Item  Part No. Description Qty.

A 1286695GT MODULE, TILT CUT-OUT ..t e e e e e e

B 1287519GT KITWIRING TILT CUT-OUT ottt e

1 128045GT MODULE,LOAD SENSE 2007 ...\ttt it et ettt et et 1
CE models

2 1251757GT SCREW,PHPM,10-32X.50,ZAG . ... e e e e

3 824036GT NUT, TL, 10-32, A, ZAG ..ot e e e e e e e e

4 824517GT ASSY, TERMINAL RAIL ... e e e e et 1

4- 1254652GT DIN RAIL TB.00 .ttt e e e e e e 1

4- 216791GT TERMINAL BLOCK,WIELAND . ... i e e e e 44

4- 216793GT TERMINAL BLOCK END PLATE .. ittt e e e 1

4- 74913GT END STOP, DIN RAIL,SCREW CLAMP ... e e e 1

4- 74917GT JUMPER COMB, 2-WAY,WIELAND ... ..o e e e 7

5 1253185GT WASHER,FLAT #10,USS,ZAG . ...ttt e e

6 56057GT MODULE,IGNITION/START,12/24V . ... e e e 1
diesel engines

7 128829GT CIRCUIT BRKR 15A TYPE 2 METAL ..\ttt ettt e 2

8 147090GT CIRCUIT BREAKER, 15A e e e e e e 2

9 6178GT NUT, NYLOCK, 10-32 .. e e e e e e e

10 18963GT ALARM.INTERMITTENT TONE.24V ... ..t e 1

11 45383GT ALARM,WARBLE TONE 5-30 VD C ™ . ittt it 1
Option, Load Sense

12A  81900GT PLUG,NYLON 2.093 BLACKDOMED ......oitiii e e e 3
models without gauges

12B Ref: Gauges, voltage, Oil pressure, Watertemp. ..., 1
refer to 819.1

13 13268GT CLAMP,0.75#12 X 1/4,RUB CUSH . . ... ... e 1

14 229567GT PLUG, SANTOPRENE 5 BLACK DOME ......iitiiiiii i e e
Deisel engine

15 1251757GT SCREW,PHPM,10-32X.50,ZAG . ...\ttt ittt et et et et

16 1258471GT DECAL, Z82 RELAY S .. e e e e 1

17 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* .. e 9

18 Ref: Relay Harness . ... e e
refer to 311.1

19 121846GT RELAY,TIME DELAY,2 SEC,10A ...ttt et et 1
Option, Load Sense

20 825352GT SCREW,PHPM,10-32X1.25,ZAG . ...\ttt it et et e et

Part No. 1273800GT Z-62/40 77



300 Turntable Components

July 2020

306.1 Ground Controls, with Hour Meter, Internal View - To SN Z62M-1212

78 Z-62/40

A

D,

Part No. 1273800GT



July 2020 300 Turntable Components

|
306.1 Ground Controls, with Hour Meter, Internal View - To SN Z62M-1212

ltem  Part No. Description Qty.
21 1261725GT BRACKET, RELAY MOUNT W/INSERTS ... ... e 1
22 1256679GT NUT,SERRATED,1/4-20,8,ZAG ....... ..ottt

23 54516GT RESISTOR,10 OHMS,25W ADJ*™* ... ... . e 1
24 42646GT GROMMET,RUBBER .25 X .50"0D ........iiiiiiii e 2
25 825358GT WASHER,FLAT,5/16,USS,ZAG ...... .o e

26 1256171GT SCREW,HHGC,1/4-20X3,8,ZAG . .. ... e 1
27 218090GT GASKET,GROUND CONTROL BOX ...\ttt 1
28 40614GT RESISTOR,5 OHM, 25 W ™ e e 2
29 1257038GT RESISTOR BRACKET W/NUTSERT ... ..o 1
30  81551GT SCREW,PHIL,PHM,6-32 X 1/4 SS .. ...\

Part No. 1273800GT Z-62/40 79



300 Turntable Components July 2020

306.2 Ground Controls, with Hour Meter, Internal View - From SN Z62M-1213

|
|
|
@
- |
(24)
|
&
|
|
|
N |
(3)22(23— |
|
N i
(3)(19(20)21) |
|
|
|
|
e I
-
(37— ;
(16 :
- |
|
|
|
|
(15) ]
W |
(12)
P
(12
Caat
Uy
720\
(10) iR N
(10 (o) (8 @)

ATEREN DD

80 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

|
306.2 Ground Controls, with Hour Meter, Internal View - From SN

7R2M-1213

ltem  Part No. Description Qty.
A 1286695GT MODULE, TILT CUT-OUT ... et

B 1287519GT KIT WIRING TILT CUT-OUT ...t

1 6178GT NUT,NYLOCK,10-32 ..t 5
2 128045GT MODULE,LOAD SENSE 2007 . ... .\ttt 1
3 1251757GT SCREW,PHPM,10-32X.50,ZAG .. ... .. e 5
4 1274034GT CAN CONVERTER, 1.71-450 VR ... . 1
5 56057GT MODULE,IGNITION/START, 12/24V . ... ... 1
6 128829GT CIRCUITBRKR 15ATYPE 2 METAL ... 2
7 (FﬁeEf';}\tlg'eF,ﬁ H,)ARNESS DIAGRAM ...

8 34052GT RELAY,SPDT,12V(AUTO) PLUG IN** ... ... i 9
9 73730GT CONN,RECEP 12 WAY,GRY FLANGE ........cciiiiiiiiiiiiiiiii e 1
10 42646GT GROMMET,RUBBER .25 X .50"0D ........iiiiiiii i 2
11 54516GT RESISTOR,10 OHMS,25W ADJ™ ... . e 1
12 825358GT WASHER,FLAT,5/16,USS,ZAG .............ooiiii 2
13 825358GT WASHER,FLAT,5/16,USS,ZAG ....... ... 2
14 1256679GT NUT,SERRATED,1/4-20,8,ZAG .. ... .. i e 1
15 218090GT GASKET,GROUND CONTROL BOX ... ..t 1
16 66814GT BASE,WITH 2 N.O. CONTACTS™ ™ .. ...t 1
17 13268GT CLAMP,0.75#12 X 1/4,RUB CUSH ... 1
18 825352GT SCREW,PHPM,10-32X1.25,ZAG . ... . e 1
19 40614GT RESISTOR,5 OHM, 25 W ™ e e 2
20 81551GT SCREW,PHILPHM,6-32 X 1/4 SS ... ... i 4
21 1257038GT RESISTOR BRACKET W/NUTSERT ... ... e 1
22 824517GT ASSY,TERMINAL RAIL . ... o 1
22-  1254652GT DIN RAILT3.00 ...t e e

22-  216791GT TERMINAL BLOCK,WIELAND .. ...

22-  216793GT TERMINAL BLOCKEND PLATE ...... ...

22-  74913GT END STOP, DIN RAIL,SCREW CLAMP .. ... e

Genie

ATEREN DD

Part No. 1273800GT Z-62/40 81



300 Turntable Components July 2020

306.2 Ground Controls, with Hour Meter, Internal View - From SN Z62M-1213

|
|
|
@
- |
(24)
|
&
|
|
|
N |
(3)22(23— |
|
N i
(3)(19(20)21) |
|
|
|
|
e I
-
(37— ;
(16 :
- |
|
|
|
|
(15) ]
W |
(12)
P
(12
Caat
Uy
720\
(10) iR N
(10 (o) (8 @)

ATEREN DD

82 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components
|
306.2 Ground Controls, with Hour Meter, Internal View - From SN

7R2M-1213
ltem  Part No. Description Qty.
22-  74917GT JUMPER COMB, 2-WAY,WIELAND . ... ... e
23 1253185GT WASHER,FLAT #10,USS,ZAG ..........coiiii 2
24 73805GT BASE,W/2 NC CONTACT S ™ ™ .. .. et 1

Part No. 1273800GT Z-62/40 83



300 Turntable Components

307.1 Ground Controls, with LCD Readout Screen, External View (For Deutz TD
29217

July 2020

2 @O

-
N

84

OO

Z-62/40

Part No. 1273800GT



July 2020 300 Turntable Components

307.1 Ground Controls, with LCD Readout Screen, External View (For
Nentz TN 2 21 2)

ltem  Part No. Description Qty.
A 1299419GT ASSEMBLY, GBOX, Z62, DEUTZ 2.2L .. ... ottt
(including Gbox and Display)

1 1257410GT BOLT,SHS,5/16X.375X1/4-20,ZA . ..o e e 2
2 218449GT WASHER,SHOULDER,NYLON ...ttt e 2
3 1256855GT SCREW,HHF,1/4-20X5/8,ZAG . . ... e e e 6
4 1251757GT SCREW,PHPM,10-32X.50,ZAG . . ..ottt et et e e 10
5 218165GT LIGHT,INDICATOR,RED 12V H-BRI . .. ..ttt 1
6 1254595GT DECAL,COSMETIC,GENIE DOMED BLK ... ...t 1
7 66812GT BUTTON,PUSH,RED MUSHROOMHEAD . ... .. e e 1
7- 73805GT BASE, W/ 2 NC CONT A T S ™ ittt et e e 1
7- 66818GT CONTACT NG .ottt e e e 2
8 147090GT CIRCUIT BREAKER, 15A ... 1
9 114236GT DECAL,LABEL,CB SYMBOL . ...ttt ettt e e 2
10 147095GT ASSY, CIRCUIT BREAKER 20A . ... e 1
11 18963GT ALARM.INTERMITTENT TONE.24V . ... e 1
12 81900GT PLUG,NYLON 2.093 BLACK DOMED ... ...ttt 3
13 824214GT SCREW,PHPM,B-32X.5,ZAG ... ..ttt et e e e 4
14 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. ... 1
15 1299410GT WLDT, LID, GROUND CONTROL BOX .. . .ttt e 1
16 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... ...t 1
17 42781GT PLUG, NYLON .250 BLACK DOMED .. ...ttt et et 1
18 1293323GT ASSY, GBOX, BASE, Z682 ... . 1
19 12344GT NUT, NYLOCK, B-32 . . .ottt e e e e e 4
20 218090GT GASKET,GROUND CONTROL BOX ...ttt ettt 1
21 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM . ..ottt 1
22 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ... e 1
23 1261346GT TOGGLE SWITCH GUARD, RED .. .. e e 1
24 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ..ottt 1
25 1261566GT SECURITY TIE, TOGGLE GUARD .. ... 1

Part No. 1273800GT Z-62/40 85



300 Turntable Components

307.1 Ground Controls, with LCD Readout Screen, External View (For Deutz TD
29217

July 2020

2 @O

-
N

86

OO

Z-62/40

Part No. 1273800GT



July 2020 300 Turntable Components

307.1 Ground Controls, with LCD Readout Screen, External View (For
Nentz TN 2 21 2)

ltem  Part No. Description Qty.
26 30996GT PLUG,NYLON .313 BLACKDOMED ...... ...ttt 2
27  128205GT SWITCH TOGGLE ASSY DPDT 2P MNT ... 1
28  66813GT BUTTON,PUSH,BLACK W/SEAL™* ... .. e 1
29 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ..o 1
30 1299412GT DECAL, GROUND CONTROL PANEL STG V...t 1
31 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ... . 1
32  128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... 1
33 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... 1
34 128202GT SWITCH TOGGLE ASSYDPDT 3P MOM ... e 1
35  128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ... .t 1
36  1299398GT ASSY DISPLAY, DM430 DEUTZ TD 2.2 .........coiiiiiiiii e 1
36-  1299394GT GASKET, DM430 PANEL SEAL ... e 1
37 1299395GT SCREW, PHPM, M4X10, DIN7985, ZINC ...... ... 4
38  1299401GT WASHER, FLAT, M4, DIN125, ZINC ................. 4
39  1299413GT CUSTOM BRACKET, DISPLAY DMA430 ...t 1

Part No. 1273800GT Z-62/40 87



300 Turntable Components July 2020

308.1 Ground Controls, with LCD Readout Screen, Internal View (For Deutz TD 2.2
I 2)

Q\\\ ’//
:::§:: <
° o \::\j
4 a
I j )
// ::(D 1\‘ \§::%~
{5 T
® NI — - g
4
/ || )
I
femlfl | @
1
| o] -4 7X6)

@ @@

S
i o

[
[}
0
|
I
(0
{
17, 14
16, 13
15 12
14 11 @
Genie

ATEREN DD

88 Z-62/40 Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
308.1 Ground Controls, with LCD Readout Screen, Internal View (For

Neantz TN 2 2 1 3)

ltem  Part No. Description Qty.
1 128045GT MODULE,LOAD SENSE 2007 . ... .ottt 1
2 1274034GT CAN CONVERTER, 1.71-450 VR ... . 1
3 128829GT CIRCUIT BRKR 15ATYPE 2 METAL ....uitiiiii e 2
4 824517GT ASSY, TERMINAL RAIL ... e 1
5 825352GT SCREW,PHPM,10-32X1.25,ZAG . ... .o 1
6 6178GT NUT,NYLOCK,10-32 ..t 7
7 121846GT RELAY,TIME DELAY,2 SEC,10A ... ... o e 2
8 13268GT CLAMP,0.75#12 X 1/4RUB CUSH .. ... e 2
9 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e 11
10 66814GT BASE,WITH 2 N.O. CONTACTS™ ™ .. ... 1
11 1256171GT SCREW,HHGC,1/4-20X3,8,ZAG . .. ... i e 1
12 825358GT WASHER,FLAT,5/16,USS,ZAG .. ... .o e 2
13 54516GT RESISTOR,10 OHMS,25W ADJ™ ... . e 1
14 1299410GT WLDT, LID, GROUND CONTROL BOX ........ ... 2
15 40614GT RESISTOR,5 OHM,25W™** . e 2
16 81551GT SCREW,PHIL,PHM,6-32 X 1/4 SS ... ... e 4
17 1257038GT RESISTOR BRACKET W/NUTSERT ... ..o 1
18 73805GT BASE,W/2 NC CONTACT S ™ ™ .. ..t 1
19 218165GT LIGHT,INDICATOR,RED 12V H-BRI .. ...t 1
20  218090GT GASKET,GROUND CONTROL BOX ...\ttt 1

Part No. 1273800GT

TERE DD

Z-62/40

89



July 2020

300 Turntable Components

309.1 Turntable Covers

Part No. 1273800GT

Z-62/40

90



July 2020 300 Turntable Components

|
309.1 Turntable Covers

Item  Part No. Description Qty.
A 824455GT ASSY,COVER,TANK SIDE,ZB2 e 1
include items 1-3, 6, 7, 10, 12, 14, 15, 19 and 45
B 824456GT ASSY,COVER,ENGINE SIDE,ZB2 ... it 1
include items 2, 3,7, 9, 10-12 and 14-17
C 1256395GT HINGE,3/8-16 HOLES,0.5 PIN ... e e 4
1 1271049GT ASSEMBLY, 7262 COVER, TANK SIDE i 1
For Track Unit ME501 Option order p/n 1286575GT
2 824090GT SCREW,HHF,3/8-16X1,8,ZAG .. ...oit ittt et et e 6
3 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ...t 11
4 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ... e e 19
5 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ... ittt et e 5
6 1256160GT FORMING,REAR COVER STOP,LEFT ... 1
7 1261277GT BUMPER, RUBBER, 1.25 X 1.25 IN .. ..o 2
8 1255805GT NUT,SERRATED,5/16-18,8,ZAG . .. ...\ttt e e 4
9 1255349GT ASSY,COVER-MOUNTS,ENG,ZB2 .. ..ottt 1
10 1256054GT HANDLE,YELLOW LOCKING,CODE 455 . .. ...ttt eeeeae 2
10-  37947GT KEY S, 10 P A CK ™ e e
sold separately
10-  83093GT KEY SING LE ™ e e
sold separately
11 1256161GT FORMING,REAR COVER STOP,RIGHT .. ... e 1
12 1256393GT MACHINED,HINGE, 1X1X4.25,0.5 Pl ... i e e 2
13 1256607GT SNAP RING,EXTERNAL,1/2,ZAG . ...t e 4
14 1256392GT PIN,HINGE,0.5 X 2.56LG,2 RING .. ...t 2
15 1256394GT MACHINED,HINGE, 1X1X5.25,0.5 Pl ...\ttt 2
16 1251558GT WELDMENT,COVER SUPRT ENG.SIDE ... 1
17 1262211GT FORMING, LATCH TRIGGER, ES . ... . e 1
18 33555GT BALL ST UD ™ e e e e 8
19 106069GT STRUT, GAS, 200 LB ™ e e 4
20 1251997GT NUT,TL FLG,1/2-13,G,ZAG ..ottt it e e et e et et e 12
21 105634GT PUSH RETAINER, 1/2" SCREW . ... e 12
22 1256179GT BOLT,CARRIAGE,1/2-13X1.5,5,ZAG . ...\ttt 12
23 1268013GT WLDT,BULKHEAD,ENGINE SIDE . .. ... e

Genie

Part No. 1273800GT

ATEREN DD

Z-62/40

91



July 2020

300 Turntable Components

309.1 Turntable Covers

Part No. 1273800GT

Z-62/40

92



July 2020 300 Turntable Components

|
309.1 Turntable Covers

ltem  Part No. Description Qty.
24 1256175GT SCREW,BHC,1/4-20X1.25,F835,ZAG ... ...ttt e e 4
25 1256613GT HOSE GUARD,BULKHD,SIDE . ...ttt et 2
26 1256611GT HOSE GUARD,BULKHD,LOWER . ...\ttt 2
27 ?cm ggl th ggtsosristoAgl:sdeenpbly ..............................................................

28 1255757GT BOLT,CARRIAGE,3/8-16X1.25,5,ZAG . .. ...t e e e 3
29 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG . ...\ttt e e 6
30 50974GT BUMPER,RUBBER,COVERS .. ...ttt 2
31 1254858GT PLATE, COVER BUMPER MOUNT ... e e e 1
32 1274166GT NUT,NYLOCK,3/8-16,C,ZAG . . . ..o e it ittt

33 1270041GT FORMING,TANK SIDE LATCH MOUNT ...\ttt 1
34 1255832GT WELDMENT, LATCH STRIKER .. ... 1
35 826588GT FORMING,STRIKER ... e e 1
36 81578GT HORN,12VDC,SPADE TERMINAL S ™ . . e 1
37  826839GT FORMING,TANK SIDE BUMP MOUNT ...ttt e 1
38A 826325GT WLDT,BULKHEAD, TANK SIDE ... .. 1
38B 1264086GT WLDT, BULKHEAD, TANK SIDE . .. .. e 1
39 1256612GT HOSE GUARD,BULKHD,UPPER . . . . . 2
40 1262210GT FORMING, LATCH TRIGGER, TS ...ttt e 2
41 215254GT LATCH,ROTARY,ENGINE COVER .. .. ..ttt 2
42 824087GT SCREW,HHF,5/16-18X1.25,8,ZAG ... ..ot e 2
43 1274167GT NUT,NYLOCK FLG,5/16-18,F,.ZAG .. ... it e 2
44 824059GT SCREW,HHC,1/4-20X.75,8,ZAG . ... i e e 4
45 1251559GT WELDMENT,COVER SUPRT TANK SIDE .. ..ot 1
46 824080GT SCREW,HHF,1/4-20X1.25,8,ZAG . ...\ttt e e 2
47 824081GT SCREW,HHF,1/4-20X1.5,8,ZAG . ... it 6
48 78736GT CLAMP.,2 HOSE,PLASTIC,5/8 ...ttt e 6
49 824215GT SCREW,PHPM,10-32X.75,ZAG .. ...ttt ettt et et 2
50 1253185GT WASHER,FLATH#10,USS,ZAG . ..ottt 2

Part No. 1273800GT Z-62/40 93



July 2020

300 Turntable Components

309.1 Turntable Covers

Part No. 1273800GT

Z-62/40

94



July 2020 300 Turntable Components
____________________________________________________________________________________________________________________________________________|]

309.1 Turntable Covers

ltem  Part No. Description Qty.
51 1256804GT NUT,10-32,ZAG . ..o e e e e e 2
52  823748GT LATCH STRIKER . ...t 1
53  1259583GT LATCH, PUSHBUTTON ... 1
54 823747GT FORMING, CONTROL COVER ... . e 1
55 1259584GT HINGE, CONSTANT TORQUE . ... .o e 2
55-  218457GT SCREW,HHF,M5X12,DIN6921,10.9,Z . ... ... e 4
56  229845GT SCREW,BHSCS,M5X10,SS .. ...ttt 4
57 34619GT BUMPER,RUBBER™ .. .. 2
58 101964GT WELDMENT,EXHAUST TUBE . ... e 1

Part No. 1273800GT Z-62/40 95



July 2020

300 Turntable Components
310.1 Turntable Counterweight

/ —\ 7= 7 KMN

v \\v\\\ 7

Part No. 1273800GT

Z-62/40

96




July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
310.1 Turntable Counterweight

ltem  Part No. Description Qty.
1 Ilf;?(fa.r,‘?osg(\)(éﬂOVER,ENGlNE SIDE,ZB2 ... . 1
2 ,rt\e?esr\qbcg)\éliR,TANK SIDE,ZB2 ... 1
3 1252000GT CLAMP BLOCK,CABLE ... .ttt 3
4 1256653GT FORMING,WIRE HARNESS BRKT B ... ..o 1
5 1256652GT FORMING,WIREHARNESS BRKT A . ... . e 1
6 824082GT SCREW,HHF,1/4-20X1.75,8,ZAG ... ... .uuiiiiii e

7 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG ... ... .ottt

8 1253207GT CLAMP BLOCK,OPTIONS . ... e 1
9 237731GT SCREW,HHGC,1-8X5,5,ZAG . ... ..o e 1
10 824116GT WASHER,FLAT,1.0,F436,HRD,ZAG ........... ... 1
11 1283024GT NUT,NYLOCK,1-8,8,ZAG ...ttt 1
12 824433GT CAST COUNTER WEIGHT,Z60 ... 1
13 1251851GT FORMING,BAFFLE TO CW STANDOFF ... ... s 1
14 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ...ttt 1
15 824089GT SCREW,HHF,3/8-16X.75,8,ZAG . ... ... e 3

Part No. 1273800GT Z-62/40 97



300 Turntable Components

July 2020

311.1 Wire Harness Diagram

PLATFORM CONTROL BOX
‘ PLATFORM BOX HARNESS

‘ JOYSTICK HARNESS

‘ JIB RELAY ASSEMBLY

77T

‘ LIFT/DRIVE CUTOUT HARN.

©

‘ LOAD SENSE HARNESS

‘ CONTROLLER HEATER ASSY

‘ GENERATOR WIRE ASSY

AIRCRAFT PROT. HARNESS

791

@
~

SSIANUVYH LHOIT HHOM o/ |

;

C3P

ol [l |
b

<

@—cr
@—c

Ot

JIB HARNESS

SSINAVH '1LO¥d LAVHOAIV

ASSY HOLIMSL1004

379v0 'MS ‘WITISNIS avOol

378v0 ¥3IMOd Oa
€379v0 TOH¥1INOD
1 378v0 T04LNOD

|

©

Sav31aiamod
379vO YOLVIINIO A13mM

379vO WHO41V1d OL ¥3IMOd OV

WELDER
GENERATOR

ge0
a0

GROUND CONTROL BOX

‘ GROUND BOX HARNESS

‘ LOAD SENSE HARNESS

‘ ANSI/CSA JUMPER PLUG

| GAUGE HARNESS

[ RELAY HARNESS

‘ HYD. OIL COOLER HARNESS

‘ HARNESS GBOX PER ENGINE**

sosss

BEACON

@
m

b3

[}

Q

=4

Q

b3

@

= \
m

378¥0 NOOv3g

®

= o
Z : I—.—T Engine H
E g @ 0 ENngine namess
— w
2 m
3 @H;j @ 5 %o
P4
7 PRIMARY. LS HARNESS.
4 o~ o
@ o

()

SSINYYH NOILONNS

DRIVE LIGHT CABLE

$319vO Ad3L1vE

\
i" SSANYVH ONd ¥3HLYIM a100 N/

DRIVE ENABLE
LIMIT SWITCH HARNESS

DRIVE LIGHT CABLE

ENGINE HARNESS
29~1~3)

ry

98

FUNCTION
MANIFOLD
I i
@—iD
@—ED - Y7

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
311.1 Wire Harness Diagram

Item  Part No. Description Qty.

A 58253GT KIT,REPAIR,DEUTSCH PLUG,W/TUBE . ... . e
(small kit)

B 83129GT KIT,REPAIR,DEUTSH CONNECTORS ™ ... e
(large kit)

C 61794GT (Ct)Rlll\)/IPER,DEUTSCH,LIGHT DU T Y o

00

1 1258411GT HARNESS,PBOX,ZB2IC .. ... e e e e e 1
To SN Z62M-1305

1 1278382GT HARNESS, PBOX e e 1
From SN Z62M-1306

1 1300883GT HARNESS, PBOX, Z62 STAGEV ... . e e 1
For Deutz TD 2.2 L3 engine model

2 218781GT HARNESS,JOYSTICK ..o e e e 1

3 219843GT HARN,LJIB OPTION,PBOX,Z45/Z51 . . . e e 1

4 1255650GT CABLE .. 1

5 1261381GT HAtRNESS,WELDER,JBOX TO PLAT o 1
option

6 1263055GT CABLE, 120V POWER TO PLATFORM . .. e 1

7 219670GT HARN,LIFT/DRIVE CUTOUT,Z45IC/Z51 . .. e 1
CE models only

8 824071GT HARNESS,WORK LIGHT,Z62 . ... . e e 1

9 218657GT HARN,JUMPER,LOAD SENSE,PBOX ... ... e 1

10 219683GT AStSY,ALCSOO HEATER,ZA5/Z51 ... 1
option

11 219672GT HARNESS,GENERATOR,PBOX,Z45/51 . ... . e 1
option

12A  1255555GT HARN,PBOX, OP A HW 12V e e e 1

12B  1255030GT PLUG,BLANKING ... e e e e e 1

13 228448GT HAtRN,PROX KILL+AC BYPASS SB0 . . ..ottt 1
option

14 121848GT ASSY,LS,LOAD SENSE,38.5 IN .. .ot 1

15 227617GT ASSEMBLY,FOOT SWITCH ... e 1

16 823979GT HARN,CABLE,DC POWER,ZB2IC ... .. e e 1
For Deutz DL2011L3i engine model

16 1303926GT CABLE, BOOM, COMPOSITE, ZB2 ... ..ottt 1
For Deutz TD 2.2 L3 engine model

17 823978GT HARNESS,CABLE,CONTROL 3,Z62IC .. ...ttt e 1

18 823977GT HARNESS,CABLE,CONTROL 1,Z62IC .. ...t e 1

19 1254707GT HARN JIB SELECT AND LS, ZB82 ... ..ottt e e 1

20 823976GT HARNESS,LS,EXTENSION PIGTAIL ... e 1

21 823973GT HARNESS,LS,PRIM,DUAL,ZB2 ... .. e e 1

Part No. 1273800GT Z-62/40 99



300 Turntable Components

July 2020

311.1 Wire Harness Diagram

PLATFORM CONTROL BOX
‘ PLATFORM BOX HARNESS

‘ JOYSTICK HARNESS

‘ JIB RELAY ASSEMBLY

77T

‘ LIFT/DRIVE CUTOUT HARN.

©

‘ LOAD SENSE HARNESS

‘ CONTROLLER HEATER ASSY

‘ GENERATOR WIRE ASSY

AIRCRAFT PROT. HARNESS

791

@
~

SSIANUVYH LHOIT HHOM o/ |

;

C3P

ol [l |
b

<

@—cr
@—c

Ot

JIB HARNESS

SSINAVH '1LO¥d LAVHOAIV

ASSY HOLIMSL1004

379v0 'MS ‘WITISNIS avOol

378v0 ¥3IMOd Oa
€379v0 TOH¥1INOD
1 378v0 T04LNOD

|

©

Sav31aiamod
379vO YOLVIINIO A13mM

379vO WHO41V1d OL ¥3IMOd OV

WELDER
GENERATOR

ge0
a0

GROUND CONTROL BOX

‘ GROUND BOX HARNESS

‘ LOAD SENSE HARNESS

‘ ANSI/CSA JUMPER PLUG

| GAUGE HARNESS

[ RELAY HARNESS

‘ HYD. OIL COOLER HARNESS

‘ HARNESS GBOX PER ENGINE**

sosss

BEACON

@
m

b3

[}

Q

=4

Q

b3

@

= \
m

378¥0 NOOv3g

®

= o
Z : I—.—T Engine H
E g @ 0 ENngine namess
— w
2 m
3 @H;j @ 5 %o
P4
7 PRIMARY. LS HARNESS.
4 o~ o
@ o

()

SSINYYH NOILONNS

DRIVE LIGHT CABLE

$319vO Ad3L1vE

\
i" SSANYVH ONd ¥3HLYIM a100 N/

DRIVE ENABLE
LIMIT SWITCH HARNESS

DRIVE LIGHT CABLE

ENGINE HARNESS
29~1~3)

ry

100

FUNCTION
MANIFOLD
I i
@—iD
@—ED - Y7

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 300 Turntable Components

____________________________________________________________________________________________________________________________________________|]
311.1 Wire Harness Diagram

Item  Part No. Description Qty.

22 823975GT HARNESS,LS1 PRIMARY RETRACT ... e e 1

23 823971GT HARNESS,GBOX,ZB2IC . . ..ottt e e e 1

23 1295587GT HARNESS, GBOX, 7262, DIESEL, 2.2 STAGE V . ... ..o e
For Deutz TD 2.2 L3 engine model

24 823980GT HARN,JUMPER,LOAD SENSE,GBOX . ... ..o e 1

25 823995GT BATTERY CABLE,NEG,ZB2IC . ... .. e e 1

26 823994GT BATTERY CABLE,POSITIVE,ZB2IC ... ... e 1
for engines without LPS option

27 823997GT AStSY,COLD WEATHER PKG,240V,Z62 . . .. .. e 1
option

28 88832GT HARNESS,PLUG,NON-LOAD WEIGHING . ... .. .. i 1
ANSI/CSA

29 823983GT HARNESS, GAUGE, ZB2 . ... .. . e 1
option

30 1261145GT HARN,FLASHING BEACON,ZB2 . . .. ..ttt e e 2

32 823998GT AStSY,COLD WEATHER PKG,120V,Z62 . . .. .. e 1
option

35 823991GT HARN,GBOX RELAY ASSY,T3,Z62 .. ...t e 1
To SN Z62M-1212

35 1293417GT HARNESS, GBOX RELAYS, DIESEL, T3, Z62 .. ... e 1
From SN Z62M-1213

35 1303259GT HARNESS GBOX RELAYS, STAGE V ... e 1
For Deutz TD 2.2 L3 engine model

36 1298832GT HARNESS ENGINE STAGEV Z62 .. ... . e 1
For Deutz TD 2.2 L3 engine model

37 823993GT HARNESS, RELAY, OIL COOLER, ZB62 . ...t e 1

38 1259915GT HARN, GBOX, 262, DIESEL, T3, CE ... .. e
To SN Z62M-1212

38 1293318GT HARNESS, GBOX, Z62, DIESEL, T3, CE .. ... e
From SN Z62M-1213

39 823972GT HARN,FUNCTION MANIFOLD,ZB2IC ... ... e 1

40 823974GT HARNESS,LS,D.E.,.ZB2 . .. .. e e e 1

41 823982GT HARN,DRIVE LIGHTS,Z62 .. ... e e e 1

42 823984GT HARN,ENGINE,DEUTZ 2.9D,Z62IC ... ...t e e 1

43 823985GT HARN,ENGINE,DEUTZ D2011,Z62IC .. ...ttt e 1

47 160681GT HARN,2ND GLOW PLUG,DTZ . .. e e 1
option

48 1261380GT HARNESS,11.5KW GEN TO J-BOX .. ... e 1

49 1255649GT ASSY,BREAKER BOX,WELD GEN,ZB2 . ...... ..t 1

50 1264503GT HARNESS, GENERATOR ADAPTER . ... e 1

Part No. 1273800GT Z-62/40 101



July 2020

400 Engine Components

406.1 Deutz D2011L03i ROW/TPEM

&
@

@

19
(37
Go (19 (o) (s

a... \—\‘ M\l‘.\.wr

g
(
7
IR
VT NS
20\ ) 4y

ceolelc

Part No. 1273800GT

Z-62/40

102



July 2020 400 Engine Components

- |
406.1 Deutz D2011L03i ROW/TPEM

ltem  Part No. Description Qty.
A 31408GT GLOW PLUG LT 0T Lt e e e e e e et e
B 35586GT ALTERNATOR, DEUTZ FBLT10/FALT0% ...
C 65849GT CONNECTOR KIT, DEUTZ . e
D 139666GT KIT,OP SWITCH, DEUT Z ... e e
D- 139624GT SWITCH, OIL PRESSURE 1.5 BAR .. ... e e
E 111445GT SENDING UNIT,OIL TEMP SWCH,DTZ . ...
F T114678GT SHUTDOWN SOLENOID,12V, DEUTZ
(replaced 32752) (must order cable assembly, 58256, if replacing 32752) (does not include
58256GT cS)_(gE'CI%)I\IOID CABLE AS S Y ™ e
H 72255GT CONNECTOR, DEUTZ FUEL SHUTOFF* ... i
(does not include diode, 45782)
I 45782GT DIODE,6 AMP,200 PIV, BULK .. ... e e e
J 89792GT INJECTOR, FUEL(DEUTZ F3L20TTF) ..ottt ettt
J- 1288561GT %;Fggl%gUEL INJECTOR,DEUTZ (89792) ...ttt
K 32698GT BELT,V, DEUTZ DIESEL ENGINE .. ... . e
1 1255829GT FORMING, HARNESS AND HOSE MT. ... e 1
2 102497GT PUMP,FUEL F3L 2011F DEUTZ ...ttt e 1
2- 27089GT HOSE,5/16 FUEL,SAE S0R7 ...ttt ettt et et e 120
2- 119344GT KIT,PRIMER BULB . ... e e e e e
3 29557GT CAP,OIL FILLER, DEUT Z, DIESEL ™ . .. e e 1
4 52352GT DIPSTICK-F3L1011F (DEUTZ) . ..o e e e 1
5 231532GT SCREW,HHF,M6-1.0X20,DIN6921,10.9,ZAB . . ... ..o\ e
6 50787-SGT LEVER, GOVERNOR ACTUATOR ...ttt 1
7 1257076GT BOLT,SHS,1/4-28X4,ZAG ... o e e
8 825355GT WASHER,FLAT,MB,DINT25,ZAB . .. ..t e
9 94485GT THROTTLE LINKAGE, DIESE L ™ e 1
10 5365GT NUT,NYLOCK, 10-24 ..ottt ittt e ettt
11 29560GT FILTER,FUEL/WTR SEP, DTZ 1008 . . . . . oottt it e e e 1
11-  58566GT SIILIJ_r-Ir;IiEnFL{JmHEAD (295B0) ..ttt
11- 236946GT PLASTIC FILTER HEAD ...\ttt e e e e e e

Part No. 1273800GT Z-62/40 103



July 2020

400 Engine Components

406.1 Deutz D2011L03i ROW/TPEM

&
@

@

19
(37
Go (19 (o) (s

a... \—\‘ M\l‘.\.wr

g
(
7
IR
VT NS
20\ ) 4y

ceolelc

Part No. 1273800GT

Z-62/40

104



July 2020 400 Engine Components

- |
406.1 Deutz D2011L03i ROW/TPEM

Item  Part No. Description

12A 49924GT FILTER,OIL, DEUT Z FAL10T1F L. e
genie genuine part

12B  1255653GT FILTER,OIL,DEUTZ,REPLACEMENT ... . e

13 824090GT SCREW,HHF,3/8-16X1,8,ZAG .. ...ttt e e

14 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ..o e

15 70452GT ISOLATOR,ENGINE VIBRATION ™ e e

16 1295334GT TERM QC TAB - #8 RING, .250,45 DEG,BRASS ... ... .. e

17 70460PGT FORMING,ENGINE MOUNT,FR PAINT™ .. e

18 1256283GT WASHER,FLAT,.5X2.25X.188,ZAG ...\ttt e

19 1251997GT NUT,TL FLG,1/2-13,G,ZAG .. oot e e e e e e e

20 21130GT CLEVIS YOKE-1/4-28,PLTD W/PIN ... e

21 77402GT SOLENOID,THROTTLE ACTUATOR DSL ... e

22A 1256132GT MOUNTING BRKT.POS.BATTERY CABL . ... e
to SN XXXXX

22B  101129GT BRACKET,SOLENOID MOUNT ... e e
to SN XXXXX

22C 1270141GT MNT BRKT, POS BATT CABLE, SOLENOID ... e
replaced both items 22A & 22B, from SN XXXXX

23 77245GT BRACKET,SOLENOID MOUNT BRACE™ ... e
hidden from view

24 1253201GT TAILPIPE,ZB2 DEUTZ ..ottt e e e e e e

25 80391GT U-BOLT,5/16 -18 X 2IN™* e e e e e e

26 1255805GT NUT,SERRATED,5/16-18,8,ZAG .. ...ttt e e

27 1254632GT FORMING, TAILPIPE SUPPORT ...t e

28A  89774GT MUFFLER, DEUTZ F3L 2011F .. e e

28B 54821GT SCRUBBER,SPARK ARRESTOR,DEUTZ* ... .. e
clamp not included, Option

28B- 71911GT CLAMP.MUFFLER, 2.50 INCH .. ... . e
not included with muffler

29 30971GT CLAMP,HOSE, B.00" . ..ttt e e e

30 824081GT SCREW,HHF,1/4-20X1.5,8,ZAG . ... it

31 78736GT CLAMP.,2 HOSE,PLASTIC,5/8 ...ttt e e e e e e

32A  1256131GT MOUNTING BRKT.POS.BATTERY CABL . ... e
to SN XXXXX

32B  1270110GT MOUNTING BRKT POS BATT CABLE ... e
from SN XXXXX

33 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... e e

Part No. 1273800GT

Z-62/40

105



July 2020

400 Engine Components

406.1 Deutz D2011L03i ROW/TPEM

&
@

@

19
(37
Go (19 (o) (s

a... \—\‘ M\l‘.\.wr

g
(
7
IR
VT NS
20\ ) 4y

ceolelc

Part No. 1273800GT

Z-62/40

106



July 2020 400 Engine Components

- |
406.1 Deutz D2011L03i ROW/TPEM

Item  Part No. Description Qty.

34 139709GT ST ARTER, 12V e e e 1
with solenoid

34-  139621GT KIT, HEAT GUARD, DEUTZ STARTER ... .
(includes sheild 139622 and bolt 139623)

34-  139622GT HEAT SHIELD,DEUTZ STARTER .. ...t

34-  139623GT BOLT, GUARD, DEUTZ STARTER . ...t e

35 218221GT ASSY,FUSE BLOCK,LMI,1 POLE ... .. e 1

35-  217905GT FUSE BLK,LMILFUSE HOLDER,BASE . . . ... e 2

35-  217909GT FUSE LML 70A/B2Y . .ottt e e 1

35-  218146GT BOOT, FUSE HOLDER,LMI .. ..o e eaes 2

35-  218215GT FUSE BLOCK,LMI,FUSE HOLDER . . ... e aeeeee
includes fuse 217909

35-  218216GT FUSE BLOCK,LMLINPUT STUD ...ttt

36 216343GT MOUNTING BRKT,ELECTRICAL PANEL . .. .. 1

37 70461PGT FORMING,ENGINE MOUNT,FL PAINT ... e aeeeees 1

38 70375GT HOSE,AIR CLEANER ... . et 1

39 824086GT SCREW, HHF,5/16-18X1,8,ZAG ... ...ttt e e

40 70351PGT FORMING,AIR CLEANER MOUNT PNTD ...ttt 1

41 45435GT CLAMP HOSE, 2. 50 M ™ . ittt e e e e e e

42 63463GT AIR CLEANER,NELSON ™ e e e 1

42-  62420GT 1 I o T |

42-  63463GT AIR CLEANER,NELSON ™ e e e 1
plastic housing

42-  58415GT CLIP,AIR CLEANER END CAP™ e e
end cap not available separately

42-  62420GT FIL T E R, A R e e

42-  65810GT BAFFLE, AIR CLEANER (27915) L e

42-  52866GT EVACUATOR VALVE-AIR CLEANER ... e

42-  53952P-SGT BRACKET,AIR CLEANER MTG. PAINT* ... e e

43 101006GT TUBE,AIR CLEANER INLET ...t e e 1

44 1251851GT FORMING,BAFFLE TO CW STANDOFF ... e 1

45 824089GT SCREW, HHF,3/8-16X.75,8,ZAG .. ...t

46 824078GT SCREW, HHF,1/4-20X.75,8,ZAG .. ...t

Part No. 1273800GT Z-62/40 107



July 2020

400 Engine Components

406.1 Deutz D2011L03i ROW/TPEM

&
@

@

19
(37
Go (19 (o) (s

a... \—\‘ M\l‘.\.wr

g
(
7
IR
VT NS
20\ ) 4y

ceolelc

Part No. 1273800GT

Z-62/40

108



July 2020 400 Engine Components

- |
406.1 Deutz D2011L03i ROW/TPEM

ltem  Part No. Description Qty.
47 1251850GT FORMING, RADIATOR BAFFLE ... o e 1
48 235645GT FORM,DEUTZ AIR INTAKE BAFFLE .. ... e 1
49 33239GT SHEET,RUBBER,AIR INTAKE . ... e 1
50 31523GT CLAMP, HOSE, 8.50 DA™ e e et 1
51 101140P-SGT AIR INTAKE TUBE ASSY .. e e e e 1
52 161717GT COVER, PRECLEANER OPENING .. ...t 1
53 rRe?; :r Ii(i)ltiq églsembly ...................................................................

54 214846GT FORMING,REAR ENGINE MOUNT ... e 1
55 g?;:rl%g%i?g;l'ray ASSEmMblY .

Part No. 1273800GT Z-62/40 109



July 2020

400 Engine Components

407.1 Deutz TD 2.2 L3 - View 1

) T ® ®

(3

ry

Z-62/40

Part No. 1273800GT

110



July 2020 400 Engine Components

407.1 Deutz TD 2.2 L3 - View 1
Item  Part No. Description Qty.

A 1287486GT ENGINE KIT, DEUTZ TD2.2 L3, 49HP, STG5, AWP .
For Z62 Models - Due to Stage V regulations, maw engine replacement parts require the
engﬂne serial number at time of order placement. When ordering engine parts please have
both machine and engine serial numbers available. For internal engine parts, contact
enaine dealer

B 1299206GT ENGINE KIT, TD2.2L3, 60 HP, STAGE V
For Z62 TRAX Models - Due to Stage V regulations, many en\%line replacement parts
require the engine serial number at time of order placement. When ordering engine parts
please have both machine and engine serial numbers available. For internal engine parts,
contact enaine dealer

1 825693GT COOLANT TEMP SENSOR,TD2.9 ...ttt 1
2 1261237GT SENSOR,FUEL PRESSURE . .. ..ttt ettt 1
2- 1262893GT O-RING, OIL PRESSURE SENSOR . ...\ttt e 1
3 1300709GT PRESSURE SENSOR ... e e e 1
3- 1300710GT O RING .. 1
4 1262896GT SENSOR,INTAKE AIR PRESSURE .. ...ttt 1
4- 1262897GT O-RING, INTAKE AIR PRESSURE SENSOR .....citiiiiiii e 1
5 1294085GT TEMPERATURE TRANSMITTER .. .. e 1
5- 1300705GT O S AL . . 1
6 1300704GT ST AR T E R ottt 1
7 825708GT DIP ST CK, TD 2.9 ..ttt ettt et e e 1
8 1300711GT CABLE HARNESS ... e e e e e 1
9 07.0501.0051GT  ALTERNATOR . ... e e e et e e e e 1
10 1300707GT OIL COOLER ...ttt 1
11 1293934GT Belt 1
12 1294969GT FAN, B80MM L 1
13 1294091GT HEXAGON BOLT .o e e e e e e e 1
14 1300712GT AD AP T ER e 1
15 89785GT RING GEAR,DEUTZ F3L2011F e 1
(please verify ring gear thickness) 0.6 inches
16 1262873GT BOLT, DEUTZ FLYWHEEL ...ttt et e et e 1
17 REF. D o 1

(Ref. 408.1)

TERE DD

Part No. 1273800GT Z-62/40 111



July 2020

400 Engine Components

Z-62/40

408.1 Deutz TD 2.2 L3, DPF - View 2

Part No. 1273800GT

112



July 2020 400 Engine Components

- |
408.1 Deutz TD 2.2 L3, DPF - View 2

Item  Part No. Description Qty.

A
Due to Stage V regulations, many engine replacement parts require the engine serial
number at time of order placement. When ordering engine parts please have both machine
and engine serial numbers available. For internal enaine parts, contact engine dealer

1 1297249GT SCREW MI0X38 ...ttt et e et e e e e 2
2 1297260GT PP INLET o e e e e e e e 1
3 1297261GT G 2
4 1297262GT G A SKE T i 2
5 1297263GT PARTICULATE FILTER . ..o e e e e 1
6 1297258GT PLUG .. 1
7 1297251GT SCREW MT0XB5 . ..ottt e e et e e e e e e 2
8 1297264GT DPF OUT LT ettt ettt e e e e e e 1
9 825014GT GASKET, TATCD3.6 DOC . ..ottt et e e e et e e e e 2
10 825015GT CLAMP, 50MM VL 1
11 1300708GT COMPENSATOR ... e e e e 1
12 1297245GT C R G LIP 8
13 824775GT CLAMP,TURBO OUTLET-TURBO PIPE, ... . i e 1
14 1297256GT SHEET / PLATE .. e e e 1
15 1297255GT SCREW MBXT 2 e 1
16 1297257GT RETAINING PLATE ot 1
17 07.4501.0376GT  SCREW ... e 3
18 07.4501.0251GT  TeMPErature SENSOK . . .. ettt ettt ettt e et et e et et et et et e e ae e 1
19 1297253GT PRESSURE SENSOR ... e e e 1
20 07.4501.0252GT TEMPERATURE SENSOR .. ...t 1
21 1297252GT TUBE o 1
22 1297247GT TUBE e 1
23 1297248GT HOSE CLIP . e e e 2
24 1297254GT L A P 4
25 1297243GT INTERCONNECTING PIPE ...t e 1
26 1297250GT BRACKET .. 1
Part No. 1273800GT Z-62/40 113



July 2020

400 Engine Components

Z-62/40

408.1 Deutz TD 2.2 L3, DPF - View 2

Part No. 1273800GT

114



July 2020 400 Engine Components

- |
408.1 Deutz TD 2.2 L3, DPF - View 2

Item  Part No. Description Qty.
27 1297244GT STRAP W/ S CREW .. e e e e e e e 2
28 1297246GT CLEVIS PIN Lo e e e e e e 4

Part No. 1273800GT Z-62/40 115



July 2020

400 Engine Components

409.1 Deutz TD 2.2 L3 - View 3

S
S

® ©®0E®O

® O 6

®

©

ry

Z-62/40

Part No. 1273800GT

116



July 2020 400 Engine Components

- |
409.1 Deutz TD 2.2 L3 - View 3

Item  Part No. Description Qty.

A
Due to Stage V regulations, many engine replacement parts require the engine serial
number at time of order placement. When ordering engine parts please have both machine
and engine serial numbers available. For internal enaine parts, contact engine dealer

1 1257837GT SCREW,HHC,M10-1.5X65,DIN931,10.9,ZAB ... ..ot 1
2 70381GT COVER,FLYWHEEL CASTING ...ttt

3 825351GT SCREW,HHC,M10-1.5X20,DIN933,10.9,ZAB ... ... .o

4 128004GT COUPLER,15 TOOTH,FBA,SAES ™ ™ ... e 1
5 21465GT CLAMP,HOSE,SIZE .25 TO .83 ...\ttt ittt et e e 2
6 824600GT HOSE, HEATER, 1/4" e e e e 15
7 22672GT CLAMP, HOSE, 1,75 . e 2
8 1289228GT HOSE, UPPER RADIATOR, TD 2.2 ... e e 1
9 30348GT CLAMP,HOSE, 1.00 . . .ottt ettt et et e e e e e e e 2
10 1289231GT HOSE, EXPANSION TNK,TD 2.2 . ..ttt ettt et 1
11 1291703GT ASSEMBLY, RADIATOR AND SHROUD, TD 2.2 ... ..o 1
12 119219GT TRIM,EDGE,1/8X3/4 END BULB ... .. e 67
13 218715GT SENSOR,COOLANT LEVEL, DEUTZ .. ..o e 1
14 35434GT CLAMP HOSE, 2,00 ettt et et e et e e e e 2
15 1289229GT HOSE, LOWER RADIATOR, TD 2.2 . ... e e 1
16 822606-5000GT  TUBING,VINYL,3/8" CLEAR, 50" ... ... e 1

Part No. 1273800GT Z-62/40 117



July 2020

400 Engine Components

410.1 Deutz TD 2.2 L3, Engine Tray - View 4

. ~ & (e @Y (B & - = e \ < \
) @ ® v e e ®® ® ® QR @ ® ® )
o ~— — e > > N = o
3 S = ﬂo@ (@) mO/w mooq AN s
=) =) =) & =) ) <) (& &)
\MO ) (=
(= &) W
= Q"
&) &

L.
—

&
[
I
!

C

g———— (14

y /N NN N N RN
\Wr& $T HEEER)

2/
' v/

6) (39)
(38)

(36
(41)(40)

61(62)63 64—

S ) )@ & )
@ Ry (B = N = S (@
2 B8 B ® @ & &) ®®

ry

Z-62/40

Part No. 1273800GT

118



July 2020 400 Engine Components

____________________________________________________________________________________________________________________________________________|]
410.1 Deutz TD 2.2 L3, Engine Tray - View 4

Item  Part No. Description Qty.
A Due to Stage V regulations, many engine replacement parts require the engine serial
210 GninG Sori NUMBATS BYaNADIe, For INarnal Sies Dars. oAt anoine doaler -
B 824486GT HOSE,FUEL,1/2,D2.9,PUMP . .. ... e 1
C 824487GT HOSE,FUEL,3/8,D2.9,MED PSI .. ... i 1
D 1296260-1600GT HOSE ASSEMBLY - 1/2" FUEL GATES,STR FEM,90 FEM,16" ........ ... coiviiiniennn. 1
E 823420-9500GT HOSE,FUEL,3/8,GATES RLA, 95" . ...\ ittt e 1
F 823421-9800GT HOSE,FUEL,1/2,GATES RLA, 98" ... .t 1
1 1297361GT HOSE, AIR INTAKE, 2.50" 1.D ...\t 1
2 63463GT AIR CLEANER,NELSON ™ e 1
3 53952GT BRKT,AIR CLEANER ORIENTATION® ... e 1
4 1294311GT HOSE, RAW AIR INTAKE, 2.50" 1.D. ...ttt 1
5 101626GT CLAMP,2.5#40 X 1/4,RUB CUSH . ... . i e 1
6 30971GT CLAMP, HOSE, B3.00" . . ettt ettt e e e e e e 2
7 1293910GT PIPE, AIR INTAKE TO TURBO, TD 2.2L . ...ttt ettt e 8
8 1296765GT WELDMENT, BAFFLE, DEUTZ 2201 . .. .ttt 1
9 1253208GT SCREW,HHF,5/8-11X1.5,8,ZAG . ...\ttt e 2
10 1283007GT NUT,NYLOCK FLG,5/8-11,F,ZAG . ...ttt 2
11 24038GT SHOCK MOUNT,SMALL .. . e e 4
12 1294147GT FORMING, RADIATOR MOUNT ..ttt ettt e et 1
13 824121GT WASHER,FLAT,.688X1.160X.09,HRD . .. ... . e e 2
14 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... e e 10
15 231511GT SCREW,HHF,M12-1.75X35,DINBO271 . . ...\ttt 4
16 1294308GT FORMING, ENGINE MOUNT, RIGHT ... 1
17 1302948GT WELDMENT, STRUT, STRAIGHT ROD, STAGE V...t 2
18 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ...t e e e 4
19 1256126GT SCREW,HHF,5/8-11X2,8,ZAG ... ...ttt 1
20 824115GT WASHER,FLAT,5/8,USS,ZAG ... ...ttt 1
21 1293907GT FORMING, FAN SHROUD STRUT MOUNT ... .t 1
Right Side

Part No. 1273800GT

Z-62/40

119



July 2020

400 Engine Components

410.1 Deutz TD 2.2 L3, Engine Tray - View 4

. ~ & (e @Y (B & - = e \ < \
) @ ® v e e ®® ® ® QR @ ® ® )
o ~— — e > > N = o
3 S = ﬂo@ (@) mO/w mooq AN s
=) =) =) & =) ) <) (& &)
\MO ) (=
(= &) W
= Q"
&) &

L.
—

&
[
I
!

C

g———— (14

y /N NN N N RN
\Wr& $T HEEER)

2/
' v/

6) (39)
(38)

(36
(41)(40)

61(62)63 64—

S ) )@ & )
@ Ry (B = N = S (@
2 B8 B ® @ & &) ®®

ry

Z-62/40

Part No. 1273800GT

120



July 2020 400 Engine Components

____________________________________________________________________________________________________________________________________________|]
410.1 Deutz TD 2.2 L3, Engine Tray - View 4

ltem  Part No. Description Qty.
21 1291076GT Eeofﬁg/ilcljl\elG,FAN SHROUD STRUTMOUNT ... 1
22 824090GT SCREW,HHF,3/8-16X1,8,ZAG ... ...\ttt 6
23 1251994GT SCREW,HHF1/2-13X3,8,ZAG ... ... e 4
24 1294307GT FORMING, ENGINE MOUNT, LEFT ... ... e 1
25 70452GT ISOLATOR,ENGINE VIBRATION ™™ . e 4
26 1274172GT NUT,NYLOCK FLG,1/2-13,G,ZAG ... ..ot 4
27  1256283GT WASHER,FLAT,.5X2.25X.188,ZAG .........cciiiiiii i 4
28 1255760GT WASHER,FLAT,1/2,USS,ZAG . ... . e 8
29 81522GT WEAR PAD,ENGINE TRAY ... e 1
30  38621GT SHIMPAD,S X 3 . 1
31 34344GT SHIM,SIDE PAD 16GA. 3 X 5 ...ttt 2
32 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG .. ... .. i 8
33 1253485GT SCREW,HHF,1/4-20X2,8,ZAG ... ... e 1
34  824023GT RELAY, POWER & FUSEMODULE ... ... ... .. . 1
35  1253771GT FORMING,GLOW RELAY BRACKET ...ttt 1
36 824079GT SCREW,HHF,1/4-20X1,8,ZAG . .. ... e 12
37 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG . ... ...t 7
38  6178GT NUT,NYLOCK,10-32 .. 4
39  1253185GT WASHER,FLAT #10,USS,ZAG ..........coiiii 4
40  1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ottt 8
41 1257961GT WELDMENT, FUEL FILTER BRACKET . .. ... e 1
42 1261236GT ASSY,FUEL FILTER,DEUTZ 2.9 ... ... e 1
42-  214228GT FILTER, DEUTZ 2.9, FUEL ... .. i

42-  1261240GT CABLE,WIF SENSOR,DEUTZ 2.9 .. ...\ttt

43 236260GT PRE-FILTER,FUELLDEUTZ ... ... .

43-  07.4501.0291GT SENSOR ... ...

43-  162209GT FITTING,CONN,1BMM-8MJ .. .. ..o

43-  162207GT FITTING,ELBOW,8GS-8FJX90S ... ..ttt

Part No. 1273800GT Z-62/40 121



July 2020

400 Engine Components

410.1 Deutz TD 2.2 L3, Engine Tray - View 4

. ~ & (e @Y (B & - = e \ < \
) @ ® v e e ®® ® ® QR @ ® ® )
o ~— — e > > N = o
3 S = ﬂo@ (@) mO/w mooq AN s
=) =) =) & =) ) <) (& &)
\MO ) (=
(= &) W
= Q"
&) &

L.
—

&
[
I
!

C

g———— (14

y /N NN N N RN
\Wr& $T HEEER)

2/
' v/

6) (39)
(38)

(36
(41)(40)

61(62)63 64—

S ) )@ & )
@ Ry (B = N = S (@
2 B8 B ® @ & &) ®®

ry

Z-62/40

Part No. 1273800GT

122



July 2020 400 Engine Components

____________________________________________________________________________________________________________________________________________|]
410.1 Deutz TD 2.2 L3, Engine Tray - View 4

ltem  Part No. Description Qty.
44 214691GT FUELLIFTPUMP,DEUTZD 2.9 ... ... e 1
44-  21465GT CLAMP,HOSE,SIZE .25 TO .83 .. ...ttt e e e e

44-  822087GT CLAMP,HOSE,TEAR,25/32 .. ...\ttt

45 1294309GT FORMING, ENGINE MOUNT, REAR ... . s 1
46 826008GT SCREW,HHF,M10-1.5X75,DIN6921,10.9,ZAB ... ... ... 2
47 1253498GT SCREW,HHF,1/2-13X1.5,8,ZAG ... ... e 2
48  824215GT SCREW,PHPM,10-32X.75,ZAG .. ...\ttt e 4
49 1296889GT PIPE, EXHAUST, 2.2L DEUTZ . ... 1
50 1296807GT FORMING, POS CABLE HARN.BRACKET ... ... 1
51 1293911GT FORMING, CLAMP AIR INTAKE PIPE, Z45XC TD 2.2L ...........coooiiiiiiiiiaie... 2
52 824089GT SCREW,HHF,3/8-16X.75,8,ZAG . ... ... e 2
53 1270051GT FORMING,BAFFLE TO CW STANDOFF ... . s 1
54 1254654GT MOUNT, DIESEL ECM .. ... e 1
55 1301055GT ECM,DEUTZTD 2.2L3,49hp L 1

For Deutz TD 2.2 L3 engine model 49 Hp (must contact service parts to order, SN
information is required)
55 1301056GT ECM, DEUTZ TD2.2L3,60hp L 1
For Deutz TD 2.2 L3 engine model 60 Hp (must contact service parts to order, SN
information is required)

56 1270364GT FORMING,HARNESS AND HOSE MT. .. ... e 1
57 81154GT CLAMP,HOSE,SIZE .31 > .91 ... e 5
58 824673GT SENSOR,LOW PRESSURE,DEUTZ 2.9L ... .o 1
59 1255396GT FITTING,FUEL,1/2,D2.9,QC ... ..ottt e e e 1
60 1255400GT WASHER,COPPER,DEUTZ,QC . . . ..ottt et et 2
61 1255399GT BOLT,BANJO,DEUTZ,QC . ... i e e 1
62 826000GT CONNECTOR, SAE10, QUICK CONN . ... e 1
63 1297494GT FITTING, DEUTZ SAE-J-2044, D10MM ... ottt e 1
64 1297495GT WASHER, SHIM, 16.2X22X1.5, AL .. ..t e 3
65 1293433GT CONNECTOR, SAE12, QUICK CONNECT ... .o 2
66 1299473GT HARNESS, FUEL SENSE, RT69 . ... e e 2
67 1301569GT \é\ligE}I{tDSI\i/IdEQNT, STAGE V, STRUT BRACKET ...t 1

Part No. 1273800GT Z-62/40 123



July 2020

400 Engine Components

410.1 Deutz TD 2.2 L3, Engine Tray - View 4

. ~ & (e @Y (B & - = e \ < \
) @ ® v e e ®® ® ® QR @ ® ® )
o ~— — e > > N = o
3 S = ﬂo@ (@) mO/w mooq AN s
=) =) =) & =) ) <) (& &)
\MO ) (=
(= &) W
= Q"
&) &

L.
—

&
[
I
!

C

g———— (14

y /N NN N N RN
\Wr& $T HEEER)

2/
' v/

6) (39)
(38)

(36
(41)(40)

61(62)63 64—

S ) )@ & )
@ Ry (B = N = S (@
2 B8 B ® @ & &) ®®

ry

Z-62/40

Part No. 1273800GT

124



July 2020 400 Engine Components
____________________________________________________________________________________________________________________________________________|]
410.1 Deutz TD 2.2 L3, Engine Tray - View 4

Item  Part No. Description Qty.

67 1301138GT WELDMENT, STAGE V, STRUT BRACKET ...t e e i 1
Left Side

68 824120GT WASHER,FLAT,.375X1.50X.125,ZAG . ...ttt e e e e 6

69 1301742GT ISOLATOR, RADIATOR, 80 LB ...ttt e 2

Part No. 1273800GT Z-62/40 125



400 Engine Components July 2020

418.1 Engine Tray Components

126 Z-62/40 Part No. 1273800GT



July 2020 400 Engine Components

____________________________________________________________________________________________________________________________________________|]
418.1 Engine Tray Components

ltem  Part No. Description Qty.
1 ?gxlsﬁﬁfggc?s?ésorder .................................................................

2 824164GT SNAP RING,EXTERNAL,1.25,ZAG .. ...\ttt 4
3 824151GT WASHER,SHIM,1.270X2.130X.062,Z . . . ... .t 3
4 825953GT PIN,1.25DIAX2.5LG,2RING,CHAMF . . ... . 1
5 51193GT BEARING,FL,1.50IDX1.250DX0.90L . ... ..\t 1
6 81522GT WEAR PAD,ENGINE TRAY ... 5
6A  34344GT aSELI\QéSdIEdE PAD 16GA. 3 X5 ...

7 824089GT SCREW,HHF,3/8-16X.75,8,ZAG . ... . i 1
8 48425GT NUT,FLG-LRG,3/8-16,YZ ... e 1
9 824125GT BOLT,CARRIAGE,3/8-16X1,5,ZAG .. .. ...ttt 6
10 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ...ttt 10
11 1253208GT SCREW,HHF,5/8-11X1.5,8,ZAG . ... . . e 1
12 824500GT WELDMENT, ENGINE TRAY ... e 1
13 826587GT FORMING,COVER STOP MOUNT ...ttt 2
14 50974GT BUMPER,RUBBER,COVERS ... ... e 2
15 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG ... .....oii i 2
16 826588GT FORMING,STRIKER . ... e e 1
17 1255832GT WELDMENT, LATCHSTRIKER ...... ... o 1
18 824093GT SCREW,HHF,3/8-16X1.75,8,ZAG ... .. o e 2
19 825970GT FORMING,OIL FILTER MOUNT .. ... 1
20 1267807GT ASSEMBLY, MED. PRESS. FILTER, ... 1
20-  1268229GT ELEMENT-5 MIC, PAPER, W/BYPASS .. ... . e

21 60334GT FILTER ASSY,HIGH PRESS SAE-12* ... ... i 1
21-  60857GT FILTER,ELEMENT,BETA(5)=1000 ........0uuuuutiitiiiiiiiiiiiiiaiaaiaaaaeaaaaanns

21-  58222GT O-RING,FILTER ASSY (60834) ™ ... e

21-  58223GT SEALFILTER ASSY (B0384) ... it

21-  58380GT FILTER INDICATOR-(80334) ...ttt

22 50560GT BEARING,1.25IDX1.500DX1.50L . ... .o 1

Part No. 1273800GT Z-62/40 127



400 Engine Components July 2020

418.1 Engine Tray Components

128 Z-62/40 Part No. 1273800GT



July 2020 400 Engine Components
____________________________________________________________________________________________________________________________________________|]

418.1 Engine Tray Components

ltem  Part No. Description Qty.
23 824098GT SCREW,HHF,5/8-11X4.5,8,ZAG ... ... e 2
24 1253319GT NUT,TLFLG,5/8-T1,G,.ZAG ...t 2
25  825230GT PLATE,ENGINE PIVOT BOTTOM ...ttt 1
26 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ... .. . e 4
27 112375GT BEARING,FL,1.25IDX1.500DX.44LG . ... ... 1
28  825954GT PIN,1.25DIAX3.0LG,2RING,CHAMF . ... ... e 1

Part No. 1273800GT Z-62/40 129



500 Boom Components July 2020

500.1 Boom Layout

Secondary

Boom | &%\ —

Y . | N
g\1\:\\ iL

Jib Boom——5%

Platform
Rotator

ry

ATEREN DD

130 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
500.1 Boom Layout

Item  Part No. Description Qty.

1 Lower Secondary Boom ... .. .
refer to 501.1

2 Mid PIVOt
refer to 501.1 and 502.1

3 Upper Secondary BoOm ...
refer to 502.1

4 Upper Pivot
refer to 502.1 and 504.1

5 Primary BoOm
refer to 504.1 and 505.1

6 EXtension BoOm L e
refer to 505.1 and 506.1

7 JID BOOM o e
refer to 507.1

8 Platform RoOtator ... ...

refer to 507.1

TERE DD

Part No. 1273800GT Z-62/40 131



July 2020

500 Boom Components

501.1 Secondary Boom and Mid Pivot, View 1 (To SN Z62M-533)

Genia
i1

Z-62/40

Part No. 1273800GT

132



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
501.1 Secondary Boom and Mid Pivot, View 1 (To SN Z62M-533)

ltem  Part No. Description Qty.
1 45071GT BEARING,1.5IDX1.750DX 1.5 ..o 4
2 824622GT %%E\é’el_soit\évnEsRJErg\ldséON ARM,ZB2 ... 2
2- 823650GT WELDMENT,LOWER TENSION ARM . ... e 2
3 27697GT BEARING,2.50IDX2.750DX1.50L ... .ititi e 2
4 824634GT BEARING,2.50IDX2.750DX1.00L .. ...ttt 4
5 825760GT SNAP RING,EXTERNAL,2.50,ZAG . ...ttt e 2
6 1256111GT WASHER,SHIM,2.5X4X.062,ZAG ... .. .ot 2
7 1251493GT BRACKET, HOSE CLAMP . .. e e e e 2
8 1251491GT CLAMPING BLOGK, CABLE . ... e e e 2
9 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ... ...t e

10 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... .. i e

11 rFr{ezleeFr: tlg%%ng.?est ...................................................................... 2
12 824623GT agagél\é”iltjemg/?}éségnd B0.g5 1
13 1257268GT ASSY,COVER ... 1
13- 1257267GT WELDMENT,COVER . ... 1
13- 214238GT LATCH,SOUTHCO E3-57-B5 . .. ..ottt e e e 1
13- 09.0803.0147GT GASKET, ADHESIVE ... e 50
14 1251707GT BRKT,HOSE CLAMP ... e e 4
15 1259835GT FORMING, HOSE CLAMP BRKT . ... e 2
16 1251585GT CLAMPING BLOCKHYD ..o e 2
17 1251586GT CLAMPING BLOCK,HYD ...ttt e e e e e 2
18 824637GT WELDMENT,PIN,2.00DIA.X3.375LG ...ttt e 2
19 1253478GT SCREW,HHF,3/8-16X2,8,ZAG ... .. ot e

20 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ...t

21 826788GT FORMING,COVER ARMS . .. e e e 2
22 1257293GT CLAMP-ELECTRICAL ..ottt e e e e e 2
23 1256291GT BOLT,CARRIAGE,1/4-20X3.5,5,ZAG .. ...ttt

24 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ... o

Part No. 1273800GT Z-62/40 133



July 2020

500 Boom Components

501.1 Secondary Boom and Mid Pivot, View 1 (To SN Z62M-533)

Genia
i1

Z-62/40

Part No. 1273800GT

134



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
501.1 Secondary Boom and Mid Pivot, View 1 (To SN Z62M-533)

ltem  Part No. Description Qty.
25 18720GT BEARING,2.0IDX2.250DX1.50L ... ut it e 2
26 1273053GT ﬁ%ﬁéeﬁ?t@nﬁ&@%ﬁfﬂ%l\l ARM,ZB2 ... e 1
26-  1266317GT WELMENT,LOWER COMP.ARM . . .. 1
27 1257292GT CLAMP-HOSES ... 2
28 Swing Chassis ASSEMbIY . ... .. 1
consult factory to order

29 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...ttt e

30 1254359GT WELDMENT,PIN,1.5 DIAX 3. 75LG ..ot 4
31 1254061GT SPACER,3/8ID X /40D .. .. 2
32 1254060GT WASHER, UHMW e e 4
33 1254062GT CLAMP,GUIDE CABLE . ... e 4
34 824067GT SCREW,HHC,3/8-18X1,8,ZAG . .. .ottt ettt et e

35 1254063GT RETAINER,GUIDE CABLE . ... e e 2
36 824641GT PIN,2.50DIAX25.625LG,2RING ... ...t e 1

Part No. 1273800GT Z-62/40 135



500 Boom Components July 2020

501.2 Secondary Boom and Mid Pivot, View 1 (From SN Z62M-534)

6000,

o

T

&2 i it

=
D@

4] 9
9
)

ooy
20 !?y
21

ATEREN DD

136 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
501.2 Secondary Boom and Mid Pivot, View 1 (From SN Z62M-534)

ltem  Part No. Description Qty.
1 45071GT BEARING,1.5IDX1.750DX1 .50 ... . 4
2 824622GT a%ag’el_soit\évnEsRJErg\ldSéON ARMZB2 ... ... 2
2- 823650GT WELDMENT,LOWER TENSION ARM ... ... o 2
3 27697GT BEARING,2.50IDX2.750DX1.50L ... ..o 2
4 824634GT BEARING,2.50IDX2.750DXT.00L ... ..o 4
5 825760GT SNAP RING,EXTERNAL,2.50,ZAG ........coiiiii it 2
6 1256111GT WASHER,SHIM,2.5X4X.062,ZAG ....... ..o 2
7 1251493GT BRACKET, HOSE CLAMP .. e 2
8 1251491GT CLAMPING BLOCK, CABLE ... .. e 2
9 824078GT SCREW,HHF,1/4-20X.75,8,ZAG ........coiiiii i

10 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG ... ... . e

11 rFr{ezleeFr: tlg%%ng.?est ...................................................................... 2
12 1267157GT MACHINING, MIDPIVOT . e 1
13 1257268GT ASSY,COVER ... 1
13- 1257267GT WELDMENT,COVER . ... 1
13- 214238GT LATCH,SOUTHCO E3-57-85 . .. ... e 1
13- 69773GT SEAL,RIBBED FOAM,3/8X1/8 PSA™ .. 45
14 1251707GT BRKT,HOSE CLAMP ... e 4
15 1259835GT FORMING, HOSE CLAMP BRKT ... ... 2
16 1251585GT CLAMPING BLOCK,HYD ... 2
17 1251586GT CLAMPING BLOCK,HYD ... e 2
18 1286542GT WELDMENT, PIN, 2.00DIAX 5.00LG . ... e 2
19 1253478GT SCREW,HHF,3/8-16X2,8,ZAG ... ..ot

20  1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ..o

21 1268732GT FORMING,CVR LOWER ARMS,Z62 .. ... ... e 2
22 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... .. ... e 10
23 824037GT NUT,HH JAM,1/4-20,A,ZAG .. ... oo 8
24 1258730GT BOLT,CARRIAGE,1/4-20X3.75,5,ZA ... ... . o i 8

Part No. 1273800GT Z-62/40 137



500 Boom Components July 2020

501.2 Secondary Boom and Mid Pivot, View 1 (From SN Z62M-534)

6000,

o

T

&2 i it

=
D@

4] 9
9
)

ooy
20 !?y
21

ATEREN DD

138 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
501.2 Secondary Boom and Mid Pivot, View 1 (From SN Z62M-534)

ltem  Part No. Description Qty.
25 1271722GT ROLLER,CABLE COVER,ZB2 . . ... e e 2
26 1256123GT %glﬁgg\s/ ,ilt-|e|;|nCs, 11/,41%01)%‘125&81’%% ...................................................... 2
27 1257293GT CLAMP-ELECTRICAL ...ttt 2
28 1261563GT PLATE, CLAMP . e e e e e 4
29 18720GT BEARING,2.0IDX2.250DX1.50L ...ttt e e 2
30 1273053GT ASSY,LOWER COMPRESSION ARM,ZB2 . .. ...ttt 1
30- 1266317GT WELMENT,LOWER COMP.ARM . . ..t 1
31 1258732GT CLAMP-HOSES ... 2
32 Swing Chassis ASSEMbIY . ... ... 1
consult factory to order

33 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...ttt

34 1254359GT WELDMENT,PIN,1.5 DIAX 3. 75LG ...ttt 4
35 1254061GT SPACER,3/8ID X 3/40D .. .. 2
36 1254060GT WASHER, UHMW e e 4
37 1254062GT CLAMP,GUIDE CABLE . ... e 4
38 824067GT SCREW,HHC,3/8-18X1,8,ZAG . .. .o\ttt et e et e

39 1254063GT RETAINER,GUIDE CABLE . ... e e 2
40 824641GT PIN,2.50DIAX25.625LG,2RING ... ...t e 1

Part No. 1273800GT Z-62/40 139



July 2020

500 Boom Components

502.1 Secondary Boom and Mid Pivot, View 2 (To SN Z62M-533)

ry

Z-62/40

Part No. 1273800GT

140



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
502.1 Secondary Boom and Mid Pivot, View 2 (To SN Z62M-533)

ltem  Part No. Description Qty.
1 r%?(fa'r’ tLCJ)p 064{.|13iVOt ...................................................................... 1
2 18720GT BEARING,2.0IDX2.250DX1.50L .. ..ottt 4
3 1256291GT BOLT,CARRIAGE,1/4-20X3.5,5,ZAG .. ...ttt
4 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ...t
5 1257292GT CLAMP-HOSES . ..o e e e e 2
6 1253815GT SNAP RING,EXTERNAL,2.00,ZAG . ...ttt 4
7 237827GT WASHER,FLAT,2.000X3.000X.075,Y .. ..ot
8 824645GT BEARING,2.00IDX2.250DX1.00LG .. .. .oiititit it 6
9 826847GT aga\ééLéFl’tF;IrEnFS{ gOJ\(/)I_F;IgESSION ARM,Z62 ... . . 2
9- 826846GT MACHINING,UPPER COMP.ARM ... ... e 2
10  826788GT FORMING,COVER ARMS ... e 2
11 824059GT SCREW,HHC,1/4-20X.75,8,ZAG .. ..ttt e e e
12 824113GT WASHER,FLAT,USS,1/4,ZAG .. ..ottt e e
13 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... .o e 16
14 1257293GT CLAMP-ELECTRICAL ... 2
15 824078GT SCREW, HHF,1/4-20X.75,8,ZAG .. ...ttt e e
16 1254062GT CLAMP,GUIDE CABLE . ... e e e 4
17 824067GT SCREW,HHC,3/8-16X1,8,ZAG . ...ttt
18 1254063GT RETAINER,GUIDE CABLE ... .. i 2
19 1254060GT WASHER, UHMW
20 1254061GT SPACER,3/8ID X 3/40D . ...ttt 2
21 1253478GT SCREW, HHF,3/8-16X2,8,ZAG ... ..ttt e e e
22 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ...ttt
23 1286542GT WELDMENT, PIN, 2.00DIAX5.00LG .. ....ooiii e 2
24 825759GT SNAP RING,EXTERNAL,1.75,ZAG . . ..ttt e e 2
25 1256184GT WASHER,FLAT,1.78X2.75X.057,ZA . . . oo e e
26 217632GT BEARING,1.75IDX2.000DX1.18L ..ot 2
27 Ref., Mid Pivot .. 1

refer to 501.1

Part No. 1273800GT

Z-62/40

141



July 2020

500 Boom Components

502.1 Secondary Boom and Mid Pivot, View 2 (To SN Z62M-533)

ry

Z-62/40

Part No. 1273800GT

142



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
502.1 Secondary Boom and Mid Pivot, View 2 (To SN Z62M-533)

ltem  Part No. Description Qty.
28 824642GT PIN,1.75DIAX6.75LG,2RING . . ..o 1
29 823690GT WELDMENT,TIMING LINK . ..o e e e e 2
30 824090GT SCREW , HHF 3/8-16X1,8,ZAG . ...\ttt e e e e
31 824646GT WELDMENT,PIN,1.5DIAX 351G ..ot e e 4
32 822966GT CYLINDER,LIFT ZB2 ..t e e e e e 1
32- 1255273GT SEAL KIT (82296B6) . ...ttt tt ittt ittt ettt e e et e et e e e e e e e 1
32-  32722GT VALVE,COUNTERBAL.CBCG-LIJN@3000 . ..ottt e e

not shown
32- 61602GT VALVE,COUNTERBAL.CBBB-LHN@3500 . . .. ..ottt et e

not shown
33 39274GT BEARING,1.75IDX2.000DX2.50L . ...\tutt e e e 2
34 Ref., Lower Compression Arm .. ...ttt et e

refer to 501.1
35 824631GT BEARING,1.50IDX1.750DX1.63LG ...\ttt e 4
36 1253485GT SCREW, HHF 1/4-20X2,8,ZAG . . ...t e e e e e
37 96196GT PLATE,HOSE ROUTING,BULKHEAD ** . ... e e e 4
38 78736GT CLAMP,2 HOSE, PLASTIC,5/8 . ..ot e e e e 8
39 1255758GT WASHER,FLAT,3/8,USS,ZAG ...\ttt e e e e
40 45400GT SPACER TUBE,.B0 LG ..ot e e e e e e 2
41 1262407GT WELDMENT,PIN,1.75DIA X 4.375LG . . . oot e e e 2
42 824624GT ASSY,UPPER TENSION ARM ZB2 .. ...ttt e e e e 1

includes items 4, 8 and 34-37
42-  27698GT BEARING,2.50IDX2.750DX2.00L ... .vititt e 12
43 824649GT PIN,2.00DIAXT15.5LG,2RING . . ..ottt e 2
44 1268654GT WELDMENT, UPPER PIVOT RAMP . .. e e 1

Part No. 1273800GT Z-62/40 143



500 Boom Components July 2020

502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

ATEREN DD

144 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

ltem  Part No. Description Qty.
1 r%?(fa'r’ tLCJ)p Oe‘{.givot ...................................................................... 1
2 18720GT BEARING,2.0IDX2.250DX1.50L ...ttt ittt e 4
3 1261563GT PLATE, CLAM P e e e 4
4 1257292GT CLAMP-HOSES ... e 2
5 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... e e 12
6 824037GT NUT,HH JAM1/4-20,A,ZAG . . .o oot e e e e e 8
7 1258730GT BOLT,CARRIAGE,1/4-20X3.75,5,ZA .. ..ottt e 8
8 1253815GT SNAP RING,EXTERNAL,2.00,ZAG . .. ..ottt et et e e 4
9 237827GT WASHER,FLAT,2.000X3.000X.075,Y . oottt et e et et 2
10 824645GT BEARING,2.00IDX2.250DX1.00LG .. ..ot 6
11 77180GT CLAMP,1.31,#21 X 3/8,RUB CUSH .. ...t 1
12 824061GT SCREW,HHC,1/4-20X1.25,8,ZAG . ...\ttt e e et 1
13 1261788GT ASSY, UPPER COMP ARM ... e e 2
(includes item 10)

13- 1261786GT WELDMENT,UPPER COMP,ARM . ..o 2
14 1261554GT FORMING, COVER ARMS ...\ttt et 2
15 1265494GT CLAMP, ELECTRICAL, ZB0E . ... ... e e 2
16 1254062GT CLAMP,GUIDE CABLE . ... e e 4
17 824067GT SCREW,HHC,3/8-18X1,8,ZAG . .. .ottt et et ettt

18 1254063GT RETAINER,GUIDE CABLE ... . e 2
19 1254060GT WASHER, UHMW e e

20 1254061GT SPACER,3/8ID X /40D .. ..t 2
21 1253478GT SCREW, HHF,3/8-16X2,8,ZAG .. ...ttt e e

22 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG .. ...ttt

23 1286542GT WELDMENT, PIN, 2.00DIAX 5.00LG . . ...ttt 2
24 825759GT SNAP RING,EXTERNAL,1.75,ZAG . .. ..t e e e 2
25 1256184GT WASHER,FLAT,1.78X2.75X.057,ZA . . . oo e e e

26 217632GT BEARING,1.75IDX2.000D X118 ..t 2
27 Ref., Mid Pivot .. e 1

refer to 501.2

Part No. 1273800GT

Z-62/40

145



500 Boom Components July 2020

502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

ATEREN DD

146 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

Item  Part No. Description Qty.
28 1269001GT WELDMENT, PIN, 1.75 DIA X B8.75 .. oot e e e 1
29 823690GT WELDMENT,TIMING LINK . ..o e e e e 2
30 824067GT SCREW, HHC,3/8-16X1,8,ZAG . ...ttt e e e
31 824646GT WELDMENT,PIN,1.5DIAX 351G ..ot e e 4
32 822966GT CYLINDER,LIFTZ62 1
to SN Z62M-772; from SN Z62M-997 to SN Z62M-1092; includes item 33
32- 1255273GT SEAL KIT (82296B6) . ...ttt tt ittt ittt ettt e e et e et e e e e e e e 1
32-  32722GT VALVE,COUNTERBAL.CBCG-LIJN@3000 . ..ottt e e
not shown
32- 61602GT VALVE,COUNTERBAL.CBBB-LHN@3500 . . ...ttt et
not shown
32 1279591GT CYLINDER,SECONDARY LIFT . 1
from SN Z62M-773 to SN Z62M-996; from SN Z62M-1093; includes item 33
32- 1279596GT SE AL Kl oo 1
32-  32722GT VALVE,COUNTERBAL.CBCG-LUN@3000 . ..ottt e e
not shown
32- 48916GT CONN, 5201206 ..ottt e e e e e e e e e e e e e e e 2
not shown
32- 160732GT SCREW, SHCS M12-1.75X85 . .ttt e e 6
not shown
33 39274GT BEARING,1.75IDX2.000DX2.50L ... .uttiit i e e 2
34 Ref., Lower Compression Arm .. ...t et e e
refer to 501.2
35 824631GT BEARING,1.50IDX1.750DX1.83LG ... uutt e e 4
36 1253485GT SCREW,HHF,1/4-20X2,8,ZAG ... ..ottt e e e
37 96196GT PLATE,HOSE ROUTING,BULKHEAD ** ... . e e i 4
38 78736GT CLAMP,2 HOSE, PLASTIC,5/8 ...t e e e e e 8
39 1255758GT WASHER,FLAT,3/8,USS,ZAG ...\ttt e e e e
40 45400GT SPACER TUBE, B0 LG ...t e e e 2
41 1262407GT WELDMENT,PIN,1.75DIA X 4.375LG . . . oot e e 2
42 1268910GT ASSY,UPPER TENSION ARM ZB2 .. ...t e e 1
includes items 4, 8 and 34-37
42-  27698GT BEARING,2.50IDX2.750DX2.00L ... .vutiit i e e 12
43 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG . ... e 16
44 78736GT CLAMP,2 HOSE, PLASTIC,5/8 ..ottt e e e 4
45 1255797GT BOLT,CARRIAGE,1/4-20X2,5,ZAG . . ...t e e e e
46 824078GT SCREW, HHF 1/4-20X.75,8,ZAG .. ... e e e

Genie

Part No. 1273800GT

ATEREN DD

Z-62/40

147



500 Boom Components July 2020

502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

ATEREN DD

148 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
502.2 Secondary Boom and Mid Pivot, View 2 (From SN Z62M-534)

Item  Part No. Description Qty.
47 824649GT PIN,2.00DIAX15.5LG,2RING . ... i e e e 1
48 1270572GT WLDMNT, PIN, 2.00DIAXT4.75 LG ..ottt et ettt 1

Part No. 1273800GT Z-62/40 149



500 Boom Components July 2020

503.1 Mid Pivot and Primary Boom Rests (To SN Z62M-533)

150 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
503.1 Mid Pivot and Primary Boom Rests (To SN Z62M-533)

ltem  Part No. Description Qty.
1 1254373GT GUIDE, BOOM . .. 2
2 824084GT SCREW,HHF,1/4-20X3,8,ZAG . ... ...t 12
3 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ... oo e 12
4 rFr{ezleeFr' tIé)/likg)jolz;ixot ASSEMbDlY . e 1
5 1253478GT SCREW,HHF,3/8-16X2,8,ZAG . .. ... . e 2
6 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ... oo 8
7 1254372GT BOOM REST ... e e 2
8 1256917GT BOLT,CARRIAGE,3/8-16X4.0,5,ZAG .. ... ... e 2
9 825220GT PLASTIC UPPER PIVOT REST ... e 2
10 1274165GT NUT,NYLOCK,1/4-20,C,ZAG . . ... .o 12
11 1256803GT SCREW,HHGC,1/4-20X2.75,8,ZAG ... ... . i e 12
12 1254817GT GUIDE-RAMP UHMW SWING . ... . e 4
13 825219GT REST PAD,LOWER SECONDARY .. ... e 2
14 1280883GT SHIM, REST PAD, 105X102X2 . .. ... i 2
15 1256693GT SCREW,HHF,3/8-16X2.25,8,ZAG ... ...t 4

Part No. 1273800GT

Z-62/40

151



500 Boom Components

July 2020

503.2 Mid Pivot and Primary Boom Rests (From SN Z62M-534)

o)

e
A\
AN

|

AN
S

)

\\ 5)

152

ATEREN DD

Z-62/40

Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
503.2 Mid Pivot and Primary Boom Rests (From SN Z62M-534)

ltem  Part No. Description Qty.
1 1263527GT GUIDE BOOM ... e e e e 2
2 824079GT SCREW,HHF,1/4-20X1,8,ZAG ... ...\ttt 10
3 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ... ...\ttt 4
4 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... ... e 4
5 1251493GT BRACKET, HOSE CLAMP ... o e 2
6 1251491GT CLAMPING BLOCK, CABLE ... .ttt 2
7 1253478GT SCREW,HHF,3/8-16X2,8,ZAG ... ...\ttt 4
8 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... .o e 10
9 1254372GT BOOM REST .. 2
10 09.0803.0147GT GASKET,ADHESIVE ... ..o e 50
11 214238GT LATCH,SOUTHCO E3-57-B5. .. ...ttt 1
12 1257267GT WELDMENT,COVER . ... e 4
13 IE;?;.F tl\gigOF;iYZOt ........................................................................ 1
14 1259835GT FORMING, HOSE CLAMP BRKT ... ..o 2
15 1251586GT CLAMPING BLOCK,HYD ...ttt 2
16 1251707GT BRKT,HOSE CLAMP ... e e 2
17 1251585GT CLAMPING BLOCK,HYD ... e 2
18 1256693GT SCREW,HHF,3/8-16X2.25,8,ZAG ... . .t 4
19 1280883GT SHIM, REST PAD, 105X102X2 . .. ... e 2
20  825219GT REST PAD,LOWER SECONDARY ... .. .. i 2
21 1254817GT GUIDE-RAMP UHMW SWING . ... . e 4
22 1256803GT SCREW,HHC,1/4-20X2.75,8,ZAG .. ... .. e 12
23 1274165GT NUT,NYLOCK,1/4-20,C,ZAG . . . .. .ot 12
24 825220GT PLASTIC UPPER PIVOT REST ...ttt 2
25 1256917GT BOLT,CARRIAGE,3/8-16X4.0,5,ZAG . ... ...t e 2
26 1269351GT PLATE, TAPPED ... e 2

Part No. 1273800GT

Z-62/40

153



500 Boom Components July 2020

504.1 Upper Pivot (To SN Z62M-533)

ATEREN DD

154 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
504.1 Upper Pivot (To SN Z62M-533)

ltem  Part No. Description Qty.
1 r%?(fa'r’ th’)riEr)%%r.){ Boom Assembly .. ... 1
2 123188GT BEARING,2.00IDX2.500DX1.50L . .. ettt e 2
3 1254477GT CLAMP BLOCK,PRIMARY BOOM ...ttt ettt 1
4 1254478GT BAR,HOSE CLAMP .. e 1
5 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...t 1
6 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ottt 1
7 824646GT WELDMENT,PIN,1.5DIAX B.5LG ...t 1
8 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG ... ...ttt e e 1
9 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... e e e 3
10 1254479GT FORMING,HOSE TRAY MID SUPPORT . ...ttt 1
11 824093GT SCREW,HHF,3/8-16X1.75,8,ZAG . ...\ttt e 2
12 824651GT WELDMENT,PIN,2.0DIAX 7.125LG ... oottt e e 1
13 1256124GT SCREW,BHC,1/4-20X.75,F835,ZAG . . . .. oot e e

14 824113GT WASHER,FLAT,USS,1/4,ZAG . ... e

15 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ... e 2
16 1264496GT CLAMP,GUIDE CABLE . ... e e 2
17 824067GT SCREW,HHC,3/8-16X1,8,ZAG .. ...ttt e e 1
18 1254063GT RETAINER,GUIDE CABLE ... . e 1
19 1254060GT W ASHER, UHMW e e 2
20 1265717GT BRACKET,HOSE CLAMP . ...ttt et e 1
21 1251491GT CLAMPING BLOCK, CABLE . ... e e 1
22 1256177GT SCREW,PHPM,10-32X1.75,ZAG . . . ..ottt e e e e e 2
23 824032GT NUT,TL FLG,10-32,F,ZAG ... ottt ettt 2
24 88356-112J5GT  SWITCH,LIMIT,TAB,BLUE,PLASTIC ... ..ottt 1
24-  89756GT NECK/HEAD-LIMIT SWITCH (88356) .. ....cititti et

24-  97128GT ROLLER ARM, LIMIT SWIT CH ™ L e e

24-  76450GT CONN.SQZ,PG 11,.23-.30,W/ORING . . ..ottt e

25 1253815GT SNAP RING,EXTERNAL,2.00,ZAG .. ...ttt et 2

Part No. 1273800GT Z-62/40 155



500 Boom Components July 2020

504.1 Upper Pivot (To SN Z62M-533)

ATEREN DD

156 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
504.1 Upper Pivot (To SN Z62M-533)

Item  Part No. Description Qty.
26 237827GT WASHER,FLAT,2.000X3.000X.075,Y ...ttt
27 18720GT BEARING,2.0IDX2.250DX1.50L ...ttt
28 822846GT CYLINDER, PRIMARY LIFT . e e e e
includes item 27
28- 1255272GT SEAL KIT (822846) ...\ttt ittt et et e e e et e e e
28- 61602GT VALVE,COUNTERBAL.CBBB-LHN@3500 . . .. ..ottt et e e e e
not shown
29 824626GT ASSY,UPPER PIVOT,Z82 e e
includes items 13-27 and 33-35
29- 18720GT BEARING,2.0IDX2.250DX1.50L ... utiti
29- 18396GT BEARING,1.5IDX1. 750D X .00 ... e e
30 824649GT PIN,2.00DIAXT5.5LG,2RING . .. .ot
31 1255452GT ROD END,.375 X 2.25,ZAG ...\ttt e e
32 824090GT SCREW , HHF 3/8-16X1,8,ZAG . ...\ttt e e e
33 Ref., PN e
refer to 502.1
34 88356-11105GT SWITCH,LIMIT,W/RLLR ARM,NO/NC . ... e
34-  89756GT NECK/HEAD-LIMIT SWITCH (88356) . .....eiutiteit ettt it eiee e
34- 97128GT ROLLER ARM,LIMIT SWIT CH ™ . e e
34-  76450GT CONN.SQZ,PG 11,.23-.30,W/ORING . . . ..ottt e e e e
35 1268658GT WLDMNT, PIN, 2.00DIA X 13.1 LG ..ottt e e e e
36 18396GT BEARING,1.5IDX1. 750D X .01 ...ttt e
37 823060GT CYLINDER,MASTER oo e
includes items 36 and 38
37- 1255271GT SE AL Kl o
38 T108138GT BEARING,1.50IDX1.750DX2.00L ...ttt e e e e e e e e e
39 824059GT SCREW,HHC,1/4-20X.75,8,ZAG . ... e e e e e e
40 1264495GT CLAMP,CABLE GUIDE . ... i e e e e

Part No. 1273800GT

Z-62/40

157



500 Boom Components July 2020

504.2 Upper Pivot (From SN Z62M-534)

158 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
504.2 Upper Pivot (From SN Z62M-534)

ltem  Part No. Description Qty.
1 r%?(fa'r’ th’)riEr)%%r.){ Boom Assembly .. ... 1
2 123188GT BEARING,2.00IDX2.500DX1.50L . .. ettt e 2
3 1254477GT CLAMP BLOCK,PRIMARY BOOM ...ttt ettt 1
4 1254478GT BAR,HOSE CLAMP .. e 1
5 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...t 1
6 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ottt 1
7 824646GT WELDMENT,PIN,1.5DIAX B.5LG ...t 1
8 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG ... ...ttt e e 1
9 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... e e e 3
10 1254479GT FORMING,HOSE TRAY MID SUPPORT . ...ttt 1
11 824093GT SCREW,HHF,3/8-16X1.75,8,ZAG . ...\ttt e 2
12 824651GT WELDMENT,PIN,2.0DIAX 7.125LG ... oottt e e 1
13 1256922GT SCREW,PHPM,10-32X2.25,ZAG . . . ..ottt e et et e e e 2
14 824113GT WASHER,FLAT,USS,1/4,ZAG . ... e

15 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . .. ... e 2
16 1264496GT CLAMP,GUIDE CABLE . ... e e 2
17 824067GT SCREW,HHC,3/8-16X1,8,ZAG .. ...ttt e e 1
18 1254063GT RETAINER,GUIDE CABLE ... . e 1
19 1254060GT W ASHER, UHMW e e 2
20 1265717GT BRACKET,HOSE CLAMP . ...ttt et e 1
21 1251491GT CLAMPING BLOCK, CABLE . ... e e 1
22 1256177GT SCREW,PHPM,10-32X1.75,ZAG . . . ..ottt e e e e e 2
23 824036GT NUT, TL, 10-32, A, ZAG .. e e e e 4
24 88356-112J5GT  SWITCH,LIMIT,TAB,BLUE,PLASTIC ... ..ottt 1
24-  89756GT NECK/HEAD-LIMIT SWITCH (88356) .. ....cititti et

24-  97128GT ROLLER ARM, LIMIT SWIT CH ™ L e e

24-  76450GT CONN.SQZ,PG 11,.23-.30,W/ORING . . ..ottt e

25 1253815GT SNAP RING,EXTERNAL,2.00,ZAG .. ...ttt et 2

Part No. 1273800GT Z-62/40 159



500 Boom Components July 2020

504.2 Upper Pivot (From SN Z62M-534)

160 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
504.2 Upper Pivot (From SN Z62M-534)

Item  Part No. Description Qty.
26 237827GT WASHER,FLAT,2.000X3.000X.075,Y ...ttt 2
27 18720GT BEARING,2.0IDX2.250DX1.50L ...ttt 6
28 822846GT CYLINDER,PRIMARY LIFT . 1
to SN Z62M-772; from SN Z62M-997 to SN Z62M-1092; includes item 27
28- 1255272GT SEAL KIT (822846) ...\ttt ittt et et e e e et e e e 1
28- 61602GT VALVE,COUNTERBAL.CBBB-LHN@3500 . . .. ..ottt et e e e e
not shown
28 1279589GT CYLINDER, PRIMARY LIFT . 1
from SN Z62M-773 to SN Z62M-996; from SN Z62M-1093; includes item 27
28- 1279594GT SEAL KIT, 1279589 CYLINDER .. ...t e e e 1
28- 61602GT VALVE,COUNTERBAL.CBBB-LHN@3500 . . .. ..ottt et e
not shown
29 1268907GT ASSY,UPPER PIVOT,ZB2 it e e
includes items 13-27 and 33-35
29- 18720GT BEARING,2.0IDX2.250DX1.50L ...ttt 6
29- 18396GT BEARING,1.5IDX1.750DXT.0L ...ttt e 1
30 824649GT PIN,2.00DIAXT5.5LG,2RING . .. .ot 1
31 1255452GT ROD END,.375 X 2.25,ZAG ... i e e e 1
32 824090GT SCREW , HHF 3/8-16X1,8,ZAG . ...\ttt e e e 1
33 R ., Pin o 1
refer to 502.1
34 88356-11105GT SWITCH,LIMIT,W/RLLR ARM,NO/NC . ... e 1
34-  89756GT NECK/HEAD-LIMIT SWITCH (88356) ... .\viute it eie it et eee i aee
34- 97128GT ROLLER ARM, LIMIT SWIT CH ™ . e e e
34-  76450GT CONN.SQZ,PG 11,.23-.30,W/ORING . . ..ottt e e i
35 1268658GT WLDMNT, PIN, 2.00DIA X 13.1 LG ..ottt e e e 1
36 18396GT BEARING,1.5IDX1.750DX .01 ..ottt e e e e 1
37 823060GT CYLINDER,MASTER . 1
to SN Z62M-772; from SN Z62M-997 to SN Z62M-1092; includes items 36 and 38
37- 1255271GT SE AL Kl o e 1
37 1279590GT CYLINDER, MASTER . 1
from SN Z62M-773 to SN Z62M-996; from SN Z62M-1093; includes item 38
37- 1279593GT SE AL Kl et e e e 1
38 T108138GT BEARING,1.50IDX1.750DX2.00L ...ttt e e e e e e e e 2
39 824059GT SCREW, HHC,1/4-20X.75,8,ZAG . ...ttt e e e
40 1264495GT CLAMP,CABLE GUIDE . ... i e e e

Part No. 1273800GT

Z-62/40



July 2020

Part No. 1273800GT

Z-62/40

500 Boom Components
505.1 Primary and Extension Booms

162




July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
505.1 Primary and Extension Booms

ltem  Part No. Description Qty.
1 1255383GT COVER, REAR #1 BOOM ... ..ot 1
2 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG ... .'ee e e 2
3 824078GT SCREW,HHF,1/4-20X.75,8,ZAG ... .o et 2
4 T108834GT RETAINER,EXT CYL SADDLE .. ...\t e 4
5 824090GT SCREW,HHF,3/8-16X1,8,ZAG ... ... et 8
6 824627GT ﬁﬁﬁﬁzﬂﬁkm 15509[\4 fgﬁd spugg T 1
7 1254630GT WELDMENT,UPPR WEARPAD FRAME,RH ...\ttt 1
8 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ...

9 1256127GT BOLT,CARRIAGE, 1/4-20X1,5,ZAG .. ..o\ oo e

10 825057GT WEARPAD,5.59 X 1.59 X 611 ..o e 8
11 825055GT WEARPAD,3.74 X 1.24 X 334 ... ..o\ 8
12 1262264GT SHIM, WEAR PAD,1.23X3.78X24GA .. ..ot 2
13 1262265GT SHIM, WEAR PAD,1.56X5.56X24GA .. ..o e 2
14 1254628GT WELDMENT,LWR WEARPAD FRAME,RH ... ..ot 1
15 18504GT NUT,LOCKING-LG.FLANGE, 1/4-20 . ...... . it

16 825938GT WEAR SPﬁLIﬁ,ROUND, 1.250D X STHKW/NUT .o 4
17 824113GT WASHER,FLAT,USS, 1/4,ZAG ... . et e

18 824059GT SCREW,HHC,1/4-20X.75,8,ZAG . ...« et e

19 824628GT aﬁaggﬂssilt_gﬁ%zgso’%ﬂ %_6128 o 0. 1
20  1257662GT FORMING,EXT LIMIT SWITCH COVER ... ..o\t 1
21 45470GT CLAMP,0.31,#5 X 1/4,RUB CUSH ... ..\ 1
22 88356-11C03GT SWITCH,LIMIT, TABULATED,BLUE . ......ooomini e 1
23 1261606GT SCREW,PHPM,8-32X1.75,ZAG ... ... oot

24 1255803GT NUT,TL FLG,8-32,F,ZAG .. .. et e e e

25  824079GT SCREW,HHF,1/4-20X1,8,ZAG ... ... @t 2
26  826234GT EXT CYL END SUPPORT ...ttt e 1
27 8e2632GT tC<>Yer|\1NzDs|?2||:\{/’|-E7)%I;Ef'\rloSnlqoé\lN Z62M-997 to SN Z62M-1092; includes items 28,29, 30 and 31

27-  823062GT SEAL KIT (822632) ...\ et eeeeeeeeeeeeeeeee 1

Part No. 1273800GT Z-62/40 163



July 2020

Part No. 1273800GT

Z-62/40

500 Boom Components
505.1 Primary and Extension Booms

164




July 2020 500 Boom Components

____________________________________________________________________________________________________________________________________________|]
505.1 Primary and Extension Booms

ltem  Part No. Description Qty.
27 1279587GT ff\?cTrH,gREZ%ZEI&I(EEQ?CLOST\I Z62M-996; from SN Z62M-1093; includes items 28,29, 30 and 1
27-  1279592GT SEAL KIT, 1279587 CYLINDER .. ...ttt 1
28 48915GT ELBOW,90D,520220-6 ... ...ttt e ettt e e e 1
29 77410GT VALVE,COUNTERBALNCE, 1500 PSI* ... e 1
30 824832GT VALVE,CNTERBAL,CBCA-LHN@3500 .. . ..ottt aeae s 1
31 48932GT FITTING,ELBOW,90D,520220-8" " .. . ..\ttt 1
32 1254629GT WELDMENT,LWR WEARPAD FRAME,LH .. ... e 1
33 1254631GT WELDMENT,UPPR WEARPAD FRAME,LH .. ... . i 1
34 1254476GT FORMING,HOSE TRAY ... e e 1
35 1254478GT BARHOSE CLAMP e e 2
36 1254477GT CLAMP BLOCK,PRIMARY BOOM ...ttt ettt ettt 2

Part No. 1273800GT Z-62/40 165



500 Boom Components July 2020

506.1 Cable Track

N

\\‘
W
LAY

L

Genie

ATEREN DD

166 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

|
506.1 Cable Track

Item  Part No. Description Qty.
1 Ref. EXteNsion DOOM @SSy . ... 1
refer to 505.1
2 825796GT SNAP RING,EXTERNAL,1.50,ZAG ... ..ttt et 3
3 ReEf. PN 1
refer to 507.1
4 227306GT CLAMP ASSY,OPTIONS BLOCK W/NUT ... i
5 824547GT CLAMP, CABLES ... i e e
6 227308GT CLAMP, HOSES ...t e e e e e e
7 45470GT CLAMP,0.31,#5 X 1/4,RUB CUSH ... ..o e e
8 1256171GT SCREW,HHC,1/4-20X3,8,ZAG . ...\ttt ittt et e et et
9 824113GT WASHER,FLAT,USS,1/4,ZAG .. ..ttt
10 824069GT SCREW, HHC, 3/8-16 X 2.5, 8, ZAG . . . ..ottt ittt ettt e e
11 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ..ottt e et
12 228797GT BAR, CLAMP, CABLE TRACK ... i e e
13 226325GT CLAMP, HOSES ... e e e e e e e
14 824548GT CLAMP, CABLES .. i e e e e
15 824090GT SCREW, HHF,3/8-16X1,8,ZAG .. ...ttt et et
16 824944GT WELDMENT,CABLE TRACK TRAY ... e
17 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ...t e
18 824549GT CLAMP, CABLES .. i e e e e
19 228967GT CLAMP, CABLE
For the Option, Earth Cable use PN 1280846, refer to 812.1
20 825474GT CABLE TRACK, SX, 23 LINK
for models with short pull tube measuring 92 inches overall length
20A- 121065GT FORMING,CLAMP, TOP,CABLE TRACK . ... e e
for 825474
20A- 122661GT REPAIR KIT,4 LINK,W/GUIDE . ... e e
for 825474
20A- 122663GT END BRACKET,FIXED END . ...t e
for 825474
20A- 122668GT GUIDE FINGER, PLASTIC ..ttt e e e e e et
for 825474
20A- 1283178GT ASSEMBLY MOVING END SX TRACK ... e
for 825474
20A- 218448GT FINGER,GUIDE,CABLE TRACK . ... e
for 825474
20A- 229169GT FLATBAR, CLAMPS, CABLE TRACK ... e e
for 825474
20B 1272543GT CABLE TRACK, SX,24 LINK

for machines with long pull tube measuring 97.5 inches overall length

Genie

ATEREN DD

Part No. 1273800GT Z-62/40 167



500 Boom Components July 2020

506.1 Cable Track

N

\\‘
W
LAY

L

Genie

ATEREN DD

168 Z-62/40 Part No. 1273800GT



July 2020 500 Boom Components

|
506.1 Cable Track

Item  Part No. Description Qty.
20B- 122661GT REPAIR KIT,4 LINK;W/GUIDE . ...t n
for 1272543
20B- 121065GT FORMING,CLAMP,TOP,CABLE TRACK . ... e e
for 1272543
20B- 121035GT PIN,1.250 X 9.25, 2 RINGS ... ittt e
for 1272543
20B- 1283178GT ASSEMBLY MOVING END SX TRACK .. ..t e
for 1272543
20B- 122663GT END BRACKET,FIXED END ... ..ottt e eeaes
for 1272543
20B- 122668GT GUIDE FINGER, PLASTIC .ttt e e e
for 1272543
20B- 218448GT FINGER,GUIDE,CABLE TRACK . ...
for 1272543
20B- 229169GT FLATBAR, CLAMPS, CABLE TRACK . ... i
for 1272543
20B- 1273204GT KIT, CABLE TRACK LINKS, sx110 ...
(for 1272540 (includes 2 cable track links and 1261891 moving end bracket)
21 1257867GT SCREW, HHF,1/4-20X3.5,8,ZAG .. ...ttt e e
22 1274165GT NUT,NYLOCK,1/4-20,C,ZAG . .. ..ottt ettt et
23 WELDMENT,CABLE TRACK PULL TUBE (824940?1 ..................................
(824940 short pull tube no longer available) (92 inches)
23B  1273203GT KIT, SXCABLE TRACK,z62 ..
(replacement kit includes 1272540 long pull tube and 1273204 cable track kit)
23B- 1272540GT WELDMENT, PULL TUBE, CABLE TRACK . ... e
long pull tube (94 inches)
24 228969GT CLAMP, OPTIONS, CABLE TRACK . ..t 1
(air to platform option)
25 1256803GT SCREW,HHC,1/4-20X2.75,8,ZAG . . ..\ttt et e 4
26 1256853GT SCREW,HHF,1/4-20X4.5,8,ZAG . ... i 2

Part No. 1273800GT Z-62/40 169



July 2020

500 Boom Components

507.1 Jib Boom and Platform Rotator

aOCOCOD

@@

ATEREN DD

Part No. 1273800GT

Z-62/40

170



July 2020 500 Boom Components

|
507.1 Jib Boom and Platform Rotator

Item  Part No. Description

1 825796GT SNAP RING,EXTERNAL,1.50,ZAG .. ... e e i

2 824830GT PIN,1.50DIAX7.42LG,2RING .. ..ottt e e e e

3 Ref., Secondary Boom Assembly . ... e
refer to 505.1

4 824990GT PIN,1.50DIA.X15.63LG,4RING . ... o i

5 110876GT BEARING,1.5"ID X 1.750D X1.25L .. @t e

6 1251565GT WASHER,SHIM,1.56X2.5X0.061,ZAG . ..ottt e e e

7 54156GT BEARING,FL,1.5IDX1.750DX1.10LG .. ..ottt e e e

8 824629GT ASSY BELLCRANK,ZB 2 o e
includes items 7, 14 and 45

8- 824678GT WELDMENT , BELLCRANK ... e e

9 61306-SGT COMPR.LINK,MACHINED,GND CONTR* ... . e
To S/N Z62M-1036

9 1274511GT MACHINING, COMPRESSION LINK ... e e e i
From S/N Z62M-1037

10 81175GT PIN,1.25DIAX14.45LG,2HOLE . ... i e e e

11 824092GT SCREW, HHF,3/8-16X1.5,8,ZAG . ...ttt e e e

12 825019GT ROD END,.375X3.69,ZAG . ...\ttt e e

13 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ..ttt e et et e

14 35675GT BEARING,FL,1.25IDX1.50DXT. 256 ..\t e e e

15 1253478GT SCREW,HHF,3/8-16X2,8,ZAG ... ..ottt e e e i

16 1283028GT NUT,LP NYLOCK,3/8-16,2,ZAG . ...ttt et e ettt

17 825358GT WASHER,FLAT,5/16,USS,ZAG .. ...ttt e e e e

18 66031GT CLAMP,1.88#30 X 3/8,RUB CUSH . ..ot e e
To S/N Z62M-1036

18 61745GT CLAMP,2.25#36 X 3/8,RUB CUSH ... ... e
From S/N Z62M-1037

19 128450GT MACHINING, JIB BOOM WELDMENT T ...
decal not included, refer to section 100

20 1256127GT BOLT,CARRIAGE,1/4-20X1,5,ZAG . . ..ottt e e

21 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..o e e et

22 824089GT SCREW, HHF,3/8-16X.75,8,ZAG . ...ttt e e

23 81640GT WEAR PAD,3 X 1.5 X.825 W/NUTS ... e

23-  48425GT NUT, FLG-LRG,3/8-16,YZ ..ottt e e e e e e

24 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... e

Genie

Part No. 1273800GT

ATEREN DD

Z-62/40

171



July 2020

500 Boom Components

507.1 Jib Boom and Platform Rotator

aOCOCOD

@@

ATEREN DD

Part No. 1273800GT

Z-62/40

172



July 2020 500 Boom Components

|
507.1 Jib Boom and Platform Rotator

Item  Part No. Description Qty.
25 119542GT CLAMP, TWO HOSE . .. o e 1
26 119536PGT BRACKET,HOSE CLAMP,PAINTED . .....oti i e e e 1
27 824078GT SCREW, HHF 1/4-20X.75,8,ZAG . ... i e e e e 1
28 T108077GT PIN,1.25DIAX7.00LG, THOLE ... . i e e 1
29 94397GT ROTATOR,PLAT JIB, 160 DEG™ ™ ...t e e e 1
29- 88516GT SCREW,BLEEDER,M5X0.8 ...ttt e e e
Use with Rotator item 94397GT
29- 122944GT SEAL KIT, 8K ROT AT O R ™ e e e
Use with Rotator item 94397GT
30 824081GT SCREW,HHF,1/4-20X1.5,8,ZAG . ... s 3
31 Ref., Platform Rotate Manifold . ......... .. .. e 1
refer to 705.1
32 88516GT SCREW,BLEEDER,MSEX0.8 . ...ttt ettt e e e e e 2
33 30222GT BEARING,FL,1.25IDX1.410DXT1.50L ... ..ourt i e e e i 4
34 63213GT CYLINDER,JIB (STICK BOOMS) ...\ttt it et e e e 1
includes item 35
34-  63353GT SEAL KIT,CVYL, 8685 (B3213) ..o\ttt it ittt e et et e e e e
34-  33428GT VALVE,COUNTERBALANCE ... i e e e
not shown
35 25683GT BEARING,POLYGON,20DUT 2 ...ttt e e e e e e e 4
36 128454GT COVER, JIB HOSES/CABLES ™ . ...t e 1
37 1256180GT BOLT,CARRIAGE,1/4-20X2.75,5,ZAG . .. ..ot e e e e 2
38 824551GT CLAMP,HOSE/CABLE,JIB .. ... e e e e 2
39 128483GT BACKING PLATE, HOSE BLOCK, JIB . ...t e e e i 2
40 T108076GT PIN,1.25DIAX7.88LG, THOLE .. ... i e e e i 1
41 128268GT BEARING,FL, 1.25X1 . 5X2.18 i e 2
42 824090GT SCREW, HHF . 3/8-16X1,8,ZAG . . ...ttt e e e e 1
43 108855GT PIN,1.50DIAX5.25L G, THOLE .. ... i e e e e 1
44 822631GT CYLINDER,PLATFORM . 1
to SN Z62M-772; from SN Z62M-997 to SN Z62M-1092; includes item 45
44A- 823061GT SE AL Kl (822631) .\ttt ittt ettt et et e et e e et e e e 1
44A- 77303GT VALVE, CNTRBAL 3500 PSI, ATM VEN . ... e 2
44B  1279588GT CYLINDER,PLATFORM LEVEL ... 1
from SN Z62M-773 to SN Z62M-996; from SN Z62M-1093; includes item 45
44B- 1279593GT SE AL KIT 1

to SN Z62M-1133

Part No. 1273800GT Z-62/40 173



July 2020

500 Boom Components

507.1 Jib Boom and Platform Rotator

aOCOCOD

@@

ATEREN DD

Part No. 1273800GT

Z-62/40

174



July 2020 500 Boom Components

507.1 Jib Boom and Platform Rotator

Item  Part No. Description Qty.

44B- 1294557GT SEAL KIT, 1279588 CYLINDER . ...t e e 1
from SN Z62M-1134

44B- 77303GT VALVE, CNTRBAL 3500 PSI, ATM VEN . ... e 2

44B- 48905GT CONN L D201 204 et e e e e e e e e e e 2

45 18396GT BEARING,1.5IDX1.750DXT.0L ..ot e e 4

Part No. 1273800GT Z-62/40 175



July 2020

600 Platform Components

601.1 Platform Installation (to SN Z6216M-111)

Part No. 1273800GT

Z-62/40

176



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
601.1 Platform Installation (to SN Z6216M-111)

Item  Part No. Description Qty.

A 160809GT ASSY,6FT PLATFORM,NO DECALS e e e 1
decals not included, refer to section 100 Decals

B 160804GT ASSY,8FT PLATFORM,NO DECALS e e 1
decals not included, refer to section 100 Decals

1 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ...\ttt et

2 824091GT SCREW,HHF 3/8-16X1.25,8,ZAG . ... e e

3 1254874GT ASSEMBLY, FOOT SWITCH, SB0 ......oitiiit ittt e i e i e aieans 1

3- 227564GT FOOT SWITCH,20A IPB5 . ...ttt e e e e e e e e et 1

3- 1257483GT KIT, FASTENER, FOOTSWITCH e
(includes 1 each 1257248 and 1 each 1257249)

3- 119058GT CONN PLUG 4 WAY ENDCAP DT ittt e e 1

3- 33576GT CONN,SQZ,1/2NPT,.170-.450 ...t e e e 1

3- 1257249GT WASHER, LOCK, M4, S .. e e et

4 1256460GT SCREW,PHPM,10-24X1,ZAG .. ..ottt e e e et et

5 73575GT SPRING CLIP,10-24,.025-.125X.468,ZAG .. ....iutiit ittt

6 824079GT SCREW, HHF,1/4-20X1,8,ZAG . ...\ttt e e e e

7 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ..ottt e e 3

8 147121GT COVER, FOOT SWITCH, LARGE .. e e 1
decals not included, refer to section 100

9 824078GT SCREW,HHF 1/4-20X.75,8,ZAG . ... ... . e

10A 73477PGT FLOORING, 6'FT PLATFORM ...t et e e e e e 1

10B  73478PGT FLOORING,8 FT PLATFORM ™ .t e e e e et 1

11 73610PGT STEP PLATFORM ENTRY PAINTED ™ .. e e 1

12A  73900GT WELDMNT,6 FT PLATFORM et 1
railing only; does not include flooring or decals

12B  73910GT WELDMENT,8 FT PLATFORM e 1
railing only; does not include flooring or decals

13 1251600GT U-BOLT, FLATTENED, 1.5 X 3/8 ..ttt et e e 2

14A  44743GT MANUAL BOX W/ DE C AL S ™ e e et e et 1
USA/Canada/Australia

14B  24514GT BOX,INSTRUCTION STORAGE e
Europe/Asia/South America (decal required; refer to Section100)

15 73574-SGT DECAL PLATE ASSEMBLY ...t e e e e e

16 56424GT CLAMP,1.25X.5 RUBBER-CUSHION . .......iiiii i e e 2

17 94745PGT TOEBOARD,ENTRY EUROPEAN PNT D™ ..t e e e 1

18 102992GT SLIDING MIDRAIL KIT, P T D .ttt ittt e e e e e et 1

Part No. 1273800GT Z-62/40 177



July 2020

600 Platform Components

601.1 Platform Installation (to SN Z6216M-111)

Part No. 1273800GT

Z-62/40

178



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
601.1 Platform Installation (to SN Z6216M-111)

Item  Part No. Description Qty.
20 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG .. ...ttt e e
21A  60370-SGT PLATFORM SUPPORT WELDMNT-SERV* ... .. e 1
21B Ref. PLATFORM SUPP ORT ottt et 1
platform overload (refer to 810.1)
22 826794GT NUT,TL,1-8,C,ZAGRING . . ... e e e e e e e
23 824116GT WASHER,FLAT,1.0,F436,HRD,ZAG . .. ... o\ttt e e et e i aieans
24 826792GT SCREW, HHC, 1-8X11,5,ZAG . ...ttt e e ettt
25 Ref. Platform Jib Rotator . ...
refer to section 507.1
26 Ref. Manifold e
refer to section 705.1
27 110671GT PLATE,JIB,ROTATE MANIFOLD . ...t e e e e e 1
28 106163GT FORMING,CABLE GUIDE . e e e 1
order 55067 grommet separately
29 55067GT GROMMET,RUBBER 3 X .19 X 3.5 ..ottt ittt 2
30 824086GT SCREW, HHF,5/16-18X1,8,ZAG .. ..ottt e et et
31 1274167GT NUT,NYLOCK FLG,5/16-18,F,ZAG .. ...ttt et et
32 77180GT CLAMP,1.31,#21 X 3/8,RUB CUSH ... ... e 1
33 824087GT SCREW,HHF,5/16-18X1.25,8,ZAG ... ...ttt et
34 826791GT SCREW,HHC,3/8-16X.875,8,ZAG .. ...\ttt ittt et et 8
35 826793GT WASHER,FLAT,3/8,SAE,HRD,ZAG . .....orii it e e et aaeans 8

Part No. 1273800GT Z-62/40 179



July 2020

ATEREN DD

Z-62/40

Part No. 1273800GT

601.2 Platform Installation (from SN Z6216M-112 to SN Z62M-1027)

600 Platform Components

T AN
VAN
h)!

/

180



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
601.2 Platform Installation (from SN Z6216M-112 to SN Z62M-1027)

Item  Part No. Description Qty.
A 1272304GT ASSY,8FT PLAT TRI LG,BLANK W/SIDE SWING GATE =~ ... .......
Complete 8' platform assembly. Order decals separately. Refer to Section 100.
B 1272303GT ASSY,6FT PLAT DUAL LG,BLANK W/SIDE SWING GATE ... .......
Complete 6' platform assemblg (North America, Australia markets). Order decals
separately. Refer to Section 100.
B 1278858GT 6' PLATFORM W/SIDE SWING GATE KIT CE
9’9’mplete 6' platform assembly (CE market). Order decals separately. Refer to Section
1 1254874GT ASSEMBLY, FOOT SWITCH, SB0 . ...ttt i e e et 1
2 1256460GT SCREW,PHPM,10-24X1,ZAG . . ... e e e 2
3 73575GT SPRING CLIP,10-24,.025-.125X.468,ZAG . .......iiriiii it 2
4 147121GT COVER, FOOT SWITCH, LARGE . ...ttt e e 1
5 824078GT SCREW,HHF,1/4-20X.75,8,ZAG .. ...\ttt et
6 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ..ot e
7A 73478GT FLOORING, 8 FT PLATFORM ™ ™ |ttt 1
for 8' platform
7B 1267746GT FLOORING, 72X30 PLATFORM ...t e e e 1
for 6' platform
8 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG . ...\ttt et 7
9 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... .ottt e e 10
10A  12448GT SLIDING MID-RAIL ASSY. it e e 2
for 8' platform
10B  12448GT SLIDING MID-RAIL ASSY. ittt e e 1
for 6' platform
11A  1274859GT ASSY,8' PLAT WELDMENT W/SIDE GATE . ... e
for 8' platform (includes item 10A)
11B  1274858GT ASSY,6' PLAT WELDMENT W/SIDE GATE . ... e
for 6' platform (includes item 10B)
12 1251600GT U-BOLT, FLATTENED, 1.5 X 3/8 ..\ttt e e e e 2
13 56424GT CLAMP,1.25X.5 RUBBER-CUSHION . .......iii i e e 3
14 73574GT PLATE, DECAL, PLATFORM ™ e et e et 1
15 24514GT BOX,INSTRUCTION STORAGE . ...\t e e 1
16 REF: PLATFORM SUPPORT ...ttt e et e 1
refer to section 500
17 Ref. POWER AND AIRLINE TOPLATFORM . ...t e e
refer to 809.1
18 REF:JIB MANIFOLD ... e e e e e e et
refer to 705.1
19 110671GT PLATE,JIB,ROTATE MANIFOLD . ...ttt e e e 1
20 106163GT FORMING,CABLE GUIDE .. e e 1
order 55067 grommet separately
21 55067GT GROMMET,RUBBER 3 X .19 X 3.5 .. ittt e e e e 2
22 824086GT SCREW, HHF,5/16-18X1,8,ZAG . ...\ttt e et et

Part No. 1273800GT Z-62/40 181



July 2020

ATEREN DD

Z-62/40

Part No. 1273800GT

601.2 Platform Installation (from SN Z6216M-112 to SN Z62M-1027)

600 Platform Components

T AN
VAN
h)!

/

182



July 2020 600 Platform Components

601.2 Platform Installation (from SN Z6216M-112 to SN Z62M-1027)

ltem  Part No. Description Qty.
23 1274167GT NUT,NYLOCK FLG,5/16-18,F,.ZAG .. ...ttt e
24 77180GT CLAMP,1.31,#21 X 3/8,RUB CUSH .. ...ttt 1
25 824087GT SCREW,HHF,5/16-18X1.25,8,ZAG ... ..ot e
26 43392GT BUMPER,BATTERY BOX & RAILS . ... e 2
27 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... e e 12
28 1256855GT SCREW,HHF,1/4-20X5/8,ZAG . . ...t e e 12
29 1272307GT ASSY,SIDE SWING GATE 1
Complete side swing gate assembly (includes items 26-31)
29- 1265397GT WELDMENT, SWING GATE ... . e
30 1267747GT LATCH, SWING GATE .. e e e e e 1
31 104804GT HINGE, SPRING, LONG LEG .. ...ttt ettt 1
32 55753GT BUMPER, PLASTIC, 1.25 O.D. ..\ttt ettt ettt e 2
33 ||':({e|fEeFr' tglé%gﬁo;hc/jl g)OOSI.\#TROL BOX ASSEMBLY . ... 1
34 824124GT BOLT,CARRIAGE,1/4-20X.75,5,ZAG . ... .o e e
35 1256679GT NUT,SERRATED,1/4-20,8,ZAG .. ...ttt et et ettt e

Part No. 1273800GT Z-62/40 183



July 2020

601.3 Platform Installation (from SN Z62M-1028)

600 Platform Components

NN A WA
NN \ Ay
MV,VV\/,//W,V M/M/
N7 uﬁm//\ e

Part No. 1273800GT

ATEREN DD

Z-62/40

184



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
601.3 Platform Installation (from SN Z62M-1028)

Item  Part No. Description Qty.
A 1272304GT ASSY,8FT PLAT TRI LG,BLANK W/SIDE SWING GATE =~ ... .......
Complete 8' platform assembly. Order decals separately. Refer to Section 100.
B 1272303GT ASSY,6FT PLAT DUAL LG,BLANK W/SIDE SWING GATE ... .......
Complete 6' platform assemblg (North America, Australia markets). Order decals
separately. Refer to Section 100.
1278858GT 6' PLATFORM W/SIDE SWING GATE KIT CE
9’9’mplete 6' platform assembly (CE market). Order decals separately. Refer to Section
1 1254874GT ASSEMBLY, FOOT SWITCH, SB0 . ...ttt i e e et 1
2 1256460GT SCREW,PHPM,10-24X1,ZAG . . ... e e e 2
3 73575GT SPRING CLIP,10-24,.025-.125X.468,ZAG . .......iiriiii it 2
4 147121GT COVER, FOOT SWITCH, LARGE . ...ttt e e 1
5 824078GT SCREW,HHF,1/4-20X.75,8,ZAG .. ...\ttt et
6 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ..ot e
7 73478GT FLOORING, 8 FT PLATFORM ™ ™ .ttt et e e 1
for 8' platform
7B 1267746GT FLOORING, 72X30 PLATFORM ...t e e e 1
for 6' platform
8 824091GT SCREW,HHF,3/8-16X1.25,8,ZAG . ...\ttt et 7
9 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... .ottt e e 11
10 12448GT SLIDING MID-RAIL ASSY. i e e e 2
for 8' platform
10B  12448GT SLIDING MID-RAIL ASSY. ittt e e 1
for 6' platform
11 1274859GT ASSY,8' PLAT WELDMENT W/SIDE GATE . ... e
for 8' platform (includes item 10)
11B  1274858GT ASSY,6' PLAT WELDMENT W/SIDE GATE . ... e
for 6' platform (includes item 10)
12 1251600GT U-BOLT, FLATTENED, 1.5 X 3/8 ..\ttt e e e e 2
13 56424GT CLAMP,1.25X.5 RUBBER-CUSHION . .......iii i e e 3
14 1275088GT FORMING, ALUM. DECAL PLATE ...\ it et 1
15 24514GT BOX,INSTRUCTION STORAGE . ...\t e e 1
16 REF: PLATFORM SUPPORT ...ttt e et e 1
refer to section 500
17 Ref. POWER AND AIRLINE TOPLATFORM . ...t e e
refer to 809.1
18 REF:JIB MANIFOLD ... e e e e e e et
refer to 705.1
19 110671GT PLATE,JIB,ROTATE MANIFOLD . ...ttt e e e 1
20 106163GT FORMING,CABLE GUIDE ... e e e 1
21 55067GT GROMMET,RUBBER 3 X .19 X 3.5 .. ittt i e e 2
22 824086GT SCREW, HHF,5/16-18X1,8,ZAG . ...\ttt e e ettt

Part No. 1273800GT Z-62/40 185



July 2020

601.3 Platform Installation (from SN Z62M-1028)

600 Platform Components

NN A WA
NN \ Ay
MV,VV\/,//W,V M/M/
N7 uﬁm//\ e

Part No. 1273800GT

ATEREN DD

Z-62/40

186



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
601.3 Platform Installation (from SN Z62M-1028)

ltem  Part No. Description Qty.
23 1274167GT NUT,NYLOCK FLG,5/16-18,F,.ZAG .. ...ttt e
24 77180GT CLAMP,1.31,#21 X 3/8,RUB CUSH .. ...ttt 1
25 824087GT SCREW,HHF,5/16-18X1.25,8,ZAG ... ..ot e
26 43392GT BUMPER,BATTERY BOX & RAILS . ... e 2
27 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... e e 12
28 1256855GT SCREW,HHF,1/4-20X5/8,ZAG . . ...t e e 14
29 1272307GT ASSY,SIDE SWING GATE 1
Complete side swing gate assembly (includes items 26-31)
29- 1265397GT WELDMENT, SWING GATE ... . e
30 1267747GT LATCH, SWING GATE .. e e e e e 1
31 104804GT HINGE, SPRING, LONG LEG .. ...ttt ettt 1
32 55753GT BUMPER, PLASTIC, 1.25 O.D. ..\ttt ettt ettt e 2
33 ||':({e|fEeFr' tglé%gﬁo;hc/jl g)OOSI.\#TROL BOX ASSEMBLY . ... 1
34 824124GT BOLT,CARRIAGE,1/4-20X.75,5,ZAG . ... .o e e
35 1256679GT NUT,SERRATED,1/4-20,8,ZAG .. ...ttt et et ettt e
36 1289552GT KIT, PLATFORM WORK TRAY ..ttt et et 1
37 824079GT SCREW, HHF,1/4-20X1,8,ZAG .. ...ttt e e 3

Part No. 1273800GT Z-62/40 187



July 2020

600 Platform Components

602.1 Platform Control Box, External View (To SN Z62M-1305)

@
®
®

® & ¢

13012

Genia
i1

Z-62/40

00610011010,

®

@ @ @

@

Part No. 1273800GT

188



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
602.1 Platform Control Box, External View (To SN Z62M-1305)

Item  Part No. Description Qty.

A 1260911GT ASSY, DIESEL T3 PLAT CONT BOX ...ttt e e e 1

1 1261346GT TOGGLE SWITCH GUARD, RED . ..o 1
CE units only

2 1261566GT SECURITY TIE, TOGGLE GUARD ...t e 1
CE units only

3 128201GT SWITCH TOGGLE ASSY DPDT 2P MOM ...t e 1
emergency lowering switch

4 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. ... i 1
drive speed switch

5 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... ..ttt 1
option; platform control box heater

6 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... ..ottt 1
option; generator switch

7 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... ... e 1
option; aircraft protection override switch

8 824879GT LIGHT,LED IND. RED 12V NH . .. e 1
drive enable indicator light

9A 66812GT BUTTON,PUSH,RED MUSHROOMHEAD . ... 1
emergency stop button

9A-  146478GT BOOT(BELLOWS),E-STOP,BLACK .. ... 1

9A-  226321GT BOOT(BELLOWS),E-STOP, RED ... ..o e 1

9B 94506GT BASE,W/3 NC CONTACTS ..ttt e e e e e e e e 1

10 101174GT JOYSTICK,2 AXIS,DEUTSCH . ..ottt 1
drive/steer

11 101005GT JOYSTICK,1 AXIS ROCKER,DEUTSCH . ...t 1
drive/steer

12 139338GT SCREW PH M5-0.8X20 DIN 7500CE . ... ... e e

13 56306GT WASHER,FLAT NYLON #10 .ottt e e e e e

14 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ..t 1
1260911 Platform Control Box - Diesel

15 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. .. 1
drive enable switch

16 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ...ttt 1
engine idle (rpm) select switch

17 824879GT LIGHT,LED IND. RED 12V NH e e 1
diesel models; engine shut down light

18A  139974GT LID,PLATFORM CONTROL BOX ...ttt 1
models with 2 Wheel Steer

18B  1264539GT PLATFORM CONTROL BOX LID,ZB2 .. ...ttt ittt
models with 4 wheel Steer

19 1256822GT WELDMENT,PLATFORM CONTROL BOX ...ttt 1
bottom enclosure only

19-  81488GT GASKET,PLATFORM CONTROL BOX ... i i 1
not included with lid or bottom enclosure

20 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ... e 1
engine start switch

21 101175GT JOYSTICK,1 AXIS,DEUTSCH . ...t e
secondary boom up/down

22 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ..t 1

primary boom extend/retract switch

Genie

ATEREN DD

Part No. 1273800GT Z-62/40 189



July 2020

600 Platform Components

602.1 Platform Control Box, External View (To SN Z62M-1305)

@
®
®

® & ¢

13012

Genia
i1

Z-62/40

00610011010,

®

@ @ @

@

Part No. 1273800GT

190



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
602.1 Platform Control Box, External View (To SN Z62M-1305)

Item  Part No. Description Qty.

23A  45383GT ALARM,WARBLE TONE 5-30 VD C ™ . i e 1
tilt alarm

23B 72326GT NUT - PLASTIC, RING FOR ALARMS . ... e 1
for 456383 ALARM

24 77351GT LANYARD,PLATFORM CONTROL BOX . . ..ottt 2

25 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ... ittt et 4

26 101174GT JOYSTICK,2 AXIS, DEUTSCH e e 1
boom up/down and turntable rotate

27A 66813GT BUTTON,PUSH, BLACK W/SE AL ™ e e 1

27B  66815GT BASE, W/1T N.O. CONT AC T S ™ ettt e e e e 1

28 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... .. 1
platform level switch

29 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ...t e e 1
platform rotate switch

30 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ...t 1
jib boom up/down switch

31 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... ..ot 1
option; load sense

32 824879GT LIGHT,LED IND. RED 12V NH .. e 1
machine not level indicator light

33A 229567GT PLUG, SANTOPRENE .5 BLACK DOME .. ... .. i 1
models without 4 wheel steer

33B 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ...ttt e 1

option; 4 wheel steer select

TERE DD

Part No. 1273800GT Z-62/40 191



July 2020

600 Platform Components

602.2 Platform Control Box, External View (From SN Z62M-1306)

(13012
9
(19
@9
@)
@,
(19
Part No. 1273800GT

Z-62/40

©OOOOEO®

®

—

@O © @

®

192



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
602.2 Platform Control Box, External View (From SN Z62M-1306)

Item  Part No. Description Qty.

A 1270397GT ASSY, DIESEL T3 PLAT CONTROL BOX it
(Assembly does not include joystick items, refer to 604.2)

1 1261346GT TOGGLE SWITCH GUARD, RED .. ..ttt e e e
CE units only

2 1261566GT SECURITY TIE, TOGGLE GUARD . ...\t e e e
CE units only

3 128201GT SWITCH TOGGLE ASSY DPDT 2P MOM ...t e
emergency lowering switch

4 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. ...
drive speed switch

5 229567GT PLUG, SANTOPRENE .5 BLACK DOME .. ..ottt
option; platform control box heater

6 229567GT PLUG, SANTOPRENE .5 BLACK DOME .. ...t e
option; generator switch

7 229567GT PLUG, SANTOPRENE .5 BLACK DOME ... .o
option; aircraft protection override switch

8 218165GT LIGHT,INDICATOR,RED 12V H-BRI . . . .. .o e
drive enable indicator light

9A 66812GT BUTTON,PUSH,RED MUSHROOMHEAD . ...ttt
emergency stop button

9A-  146478GT BOOT(BELLOWS),E-STOP,BLACK ... it

9A-  226321GT BOOT(BELLOWS),E-STOP, RED ... ..o e e

9B 94506GT BASE,W/3 NC CONTACT S ..ttt e e et e

10 1274969GT JOYSTICK, 1 AXIS ROCKER, BLUE ... e
drive/steer (order this joystick separately)

10-  1269497GT GASKET, ISOLATION, JOYSTICK ...t

11 229567GT PLUG, SANTOPRENE .5 BLACK DOME .. ... .. i
models without 4 wheel steer

11 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. ... e
option; 4 wheel steer select

12 139338GT SCREW PH M5-0.8X20 DIN 7500CE .. ...ttt e e

13 1269498GT SHOULDER WASHER, NYLON ...ttt et e

14 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ..ot
1260911 Platform Control Box - Diesel

15 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ... e
drive enable switch

16 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT .. ... e
engine idle (rpm) select switch

17 229567GT PLUG, SANTOPRENE .5 BLACK DOME .. ..ottt
diesel models; engine shut down light

18 1278383GT LID, PLATFORM BOX, 4 JOYSTICK ...ttt e e e
models with 4 wheel Steer

19 1256822GT WELDMENT,PLATFORM CONTROL BOX ...t
bottom enclosure only

19-  81488GT GASKET,PLATFORM CONTROL BOX ... i e
not included with lid or bottom enclosure

20 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ..ot
engine start switch

21 1274972GT JOYSTICK, 1 AXIS, BLUE ... e e e et

secondary boom up/down

Part No. 1273800GT Z-62/40 193



July 2020

600 Platform Components

602.2 Platform Control Box, External View (From SN Z62M-1306)

(13012
9
(19
@9
@)
@,
(19
Part No. 1273800GT

Z-62/40

©OOOOEO®

®

—

@O © @

®

194



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
602.2 Platform Control Box, External View (From SN Z62M-1306)

Item  Part No. Description Qty.

21- 1269497GT GASKET, ISOLATION, JOYSTICK ...ttt e et

22 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... e
primary boom extend/retract switch

23 45383GT ALARM,WARBLE TONE 5-30 VD C ™ ™ .ttt i e
tilt alarm

24 77351GT LANYARD,PLATFORM CONTROL BOX . ..ot

25 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ... ittt ettt e

26 1274971GT JOYSTICK, 2 AXIS, BLUE e e e e e
boom up/down and turntable rotate

26-  1269497GT GASKET, ISOLATION, JOYSTICK ...t e e e

27A  66813GT BUTTON,PUSH, BLACK W/SE AL . e e et

27B  66815GT BASE, W/1T N.O. CONT A C T S ™ Lttt e e et et et et e

28 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... e
platform level switch

29 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ..t
platform rotate switch

30 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ...ttt
jib boom up/down switch

31 229567GT PLUG, SANTOPRENE .5 BLACKDOME ...t e
option; load sense

32 218165GT LIGHT,INDICATOR,RED 12V H-BRI . ..o e

machine not level indicator light

TERE DD

Part No. 1273800GT Z-62/40 195



600 Platform Components July 2020

602.3 Platform Control Box, External View (for Deutz TD 2.2 L3 engine model)

® @ @OEOOE®EOE6E

20 (2 () (922

ATEREN DD

196 Z-62/40 Part No. 1273800GT



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
602.3 Platform Control Box, External View (for Deutz TD 2.2 L3 engine

madal\

ltem  Part No. Description Qty.
1 1278383GT LID, PLATFORM BOX, 4 JOYSTICK .. ... e 1
1- 81488GT GASKET,PLATFORM CONTROL BOX ...\t

2 66813GT BUTTON,PUSH,BLACK W/SEAL™* ... .. 1
3 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... e 1
4 128202GT SWITCH TOGGLE ASSYDPDT 3P MOM ... e 1
5 128202GT SWITCH TOGGLE ASSY DPDT 3P MOM ... ..t 1
6 229567GT PLUG, SANTOPRENE .5 BLACKDOME ...t 1
7 218165GT LIGHT,INDICATOR,RED 12V H-BRI ... 1
8 128201GT SWITCH TOGGLE ASSYDPDT 2P MOM ... e 1
9 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ...t 1
10 229567GT PLUG, SANTOPRENE .5 BLACKDOME ...t 1
11 229567GT PLUG, SANTOPRENE .5 BLACKDOME ... ... 1
12 229567GT PLUG, SANTOPRENE .5 BLACKDOME ........co. i 1
13 229567GT PLUG, SANTOPRENE .5 BLACKDOME ..........iiiiiiiiiiiiiiiiiiiiiiiaaaaaaaeen 1
14 66812GT Sgl’;l’g(glr:lél;gtsolg,gulitgrl]\ﬂUSHROOM HEAD ... 1
14-  146478GT BOOT(BELLOWS),E-STOP,BLACK ... .. e 1
14-  226321GT BOOT(BELLOWS),E-STOP, RED ... 1
15 1274969GT %(g;(%‘l(;lfg TAXISROCKER, BLUE ... ... . e 1
15-  1269497GT GASKET, ISOLATION, JOYSTICK ...\

16 139338GT SCREW PH M5-0.8X20 DIN 7500CE ... ..o 12
17 1269498GT SHOULDER WASHER, NYLON .. ... e 12
18 218165GT LIGHT,INDICATOR,RED 12V H-BRI ... 1
19 77351GT LANYARD,PLATFORM CONTROL BOX .. ...ttt 2
20  128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ... 1
21 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ... e 1
22 1301024GT LIGHT, YELLOW, 12V, LED, NO GLOW . ... . i 1
23 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM ...t 1
24 1274972GT JOYSTICK, 1 AXIS,BLUE ... ... 1

Part No. 1273800GT Z-62/40 197



600 Platform Components July 2020

602.3 Platform Control Box, External View (for Deutz TD 2.2 L3 engine model)

® @ @OEOOE®EOE6E

20 (2 () (922

ATEREN DD

198 Z-62/40 Part No. 1273800GT



July 2020 600 Platform Components

602.3 Platform Control Box, External View (for Deutz TD 2.2 L3 engine

madall

Item  Part No. Description Qty.
24- 1269497GT GASKET, ISOLATION, JOYSTICK ... e e

25 128200GT SWITCH TOGGLE ASSY SPDT 3P MOM .. ...ttt 1
26 45383GT ALARM,WARBLE TONE 5-30 VD C ™ ..ttt ettt 1
27 1274971GT JOYSTICK, 2 AXIS, BLUE ... e 1
27- 1269497GT GASKET, ISOLATION, JOYSTICK ... e e

28 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...t 4
29 1299638GT LIGHT, RED, 12V, LED, NO GLOW ... ..ttt ettt 1

Part No. 1273800GT Z-62/40 199



600 Platform Components July 2020

603.1 Platform Control Box, Internal View (To SN Z62M-1305)

o

@®E

200 Z-62/40 Part No. 1273800GT



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
603.1 Platform Control Box, Internal View (To SN Z62M-1305)

ltem  Part No. Description Qty.
A 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e
B 19274GT RELAY,SPDT,12V(AUTO) ™ ... e
C 89575GT RESISTOR,7.5 OHM,25 WATT,1PCNT ... ... e
D 147253GT TIME DELAY RELAY,2 SEC,24VDC . ... .o e
1 54365GT SCREW,PHIL,PHM,10-32 X .5,SSTL ... .ot
2 6178GT NUT,NYLOCK,10-32 ..t
3 49818GT SCREW,PHILLIPS,PHM,10-32 X .38 ... ...\uuutiiiiiiii i
4 14392GT NUT,LP NYLOCK,10-32 ...\ttt et
5 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e 2
6 56663GT TERMINAL STRIP ... 1
7 34053GT ASSY,RELAY SOCKET, AUTO ........coiiiiiii 2
8 6272GT RIVET,STL,STL,P,. 125 X 25 ... e 2
9 13268GT CLAMP,0.75#12 X 1/4RUB CUSH .. ... .o e 3
10 119644GT BRACKET,PBOX WIRE SUPPORT ... ...t 1
11 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 ... ..\t e e
12 30996GT PLUG,NYLON .313 BLACKDOMED ...... ..ottt
13 81551GT SCREW,PHILPHM,6-32 X 1/4 SS ... ... e
14 81550GT STANDOFF,6-32 X 3/8L X 1/4 HEX ... ... 10
15 824665GT ASSY, PCB ALC500 Z62 VA00 . ...ttt 1
16 43181GT CAPACITOR,TIME DELAY .. ..o 1

Part No. 1273800GT Z-62/40 201



600 Platform Components July 2020

603.2 Platform Control Box, Internal View (From SN Z62M-1306)

o

@®E

202 Z-62/40 Part No. 1273800GT



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
603.2 Platform Control Box, Internal View (From SN Z62M-1306)

ltem  Part No. Description Qty.
A 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e
B 19274GT RELAY,SPDT,12V(AUTO) ™ ... e
C 89575GT RESISTOR,7.5 OHM,25 WATT,1PCNT ... ... e
D 147253GT TIME DELAY RELAY,2 SEC,24VDC . ... .o e
1 54365GT SCREW,PHIL,PHM,10-32 X .5,SSTL ... .ot
2 6178GT NUT,NYLOCK,10-32 ..t
3 49818GT SCREW,PHILLIPS,PHM,10-32 X .38 ... ...\uuutiiiiiiii i
4 14392GT NUT,LP NYLOCK,10-32 ...\ttt et
5 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e 1
6 56663GT TERMINAL STRIP ... 1
7 34053GT ASSY,RELAY SOCKET, AUTO ........coiiiiiii 1
8 6272GT RIVET,STL,STL,P,. 125 X 25 ... e 2
9 13268GT CLAMP,0.75#12 X 1/4RUB CUSH .. ... .o e 3
10 119644GT BRACKET,PBOX WIRE SUPPORT ... ...t 1
11 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 ... ..\t e e
12 218530GT ASSY,PCB ALC500 Z45-2012 V00 ... ..ottt 1
13 81551GT SCREW,PHILPHM,6-32 X 1/4 SS ... ... e
14 81550GT STANDOFF,6-32 X 3/8L X 1/4 HEX ... ... 10
15 30996GT PLUG,NYLON .313 BLACK DOMED .........utiiiiiiiiiiiiiiiiiiiaeaaiaaeaeaaeaeen
16 43181GT CAPACITOR,TIME DELAY .. ..o 1

Part No. 1273800GT Z-62/40 203



July 2020

600 Platform Components

603.3 Platform Control Box, Internal View (for Deutz TD 2.2 L3 engine model)

ry

Z-62/40

Part No. 1273800GT

204



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
603.3 Platform Control Box, Internal View (for Deutz TD 2.2 L3 engine

madal\
ltem  Part No. Description Qty.
A 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e
B 19274GT RELAY,SPDT,12V(AUTO) ™ ... e
C 89575GT RESISTOR,7.5 OHM,25 WATT,1PCNT ... ... e
D 147253GT TIME DELAY RELAY,2 SEC,24VDC . ... .o e
1 54365GT SCREW,PHIL,PHM,10-32 X .5,SSTL ... .ot
2 6178GT NUT,NYLOCK,10-32 ..t
3 49818GT SCREW,PHILLIPS,PHM,10-32 X .38 ... ...\uuutiiiiiiii i
4 14392GT NUT,LP NYLOCK,10-32 ...\ttt et
5 34052GT RELAY,SPDT,12V(AUTO) PLUG IN* ... e 2
6 56663GT TERMINAL STRIP ... 1
7 34053GT ASSY,RELAY SOCKET, AUTO ........coiiiiiii 2
8 6272GT RIVET,STL,STL,P,. 125 X 25 ... e 2
9 13268GT CLAMP,0.75#12 X 1/4RUB CUSH .. ... .o e 3
10 119644GT BRACKET,PBOX WIRE SUPPORT ... ...t 1
11 49819GT SCREW,PHILLIPS,PHM,10-32 X .5 ... ..\t e e
12 30996GT PLUG,NYLON .313 BLACKDOMED ...... ..ottt
13 81551GT SCREW,PHILPHM,6-32 X 1/4 SS ... ... e
14 81550GT STANDOFF,6-32 X 3/8L X 1/4 HEX ... ... 10
15 218530GT ASSY,PCB ALC500 Z45-2012 V00 .....ovitiii e 1
16 43181GT CAPACITOR,TIME DELAY .. ..o 1

Part No. 1273800GT Z-62/40 205



600 Platform Components

July 2020

604.1 Joysticks (To SN Z62M-1305)

-
(]

-
N

Py

0

101005

T@ ®© @ 60 606 ©

O
)

=2

S,
/

‘ et

oo M

ry

206

ATEREN DD

Z-62/40

101174 and 101175

o+
/N
- ®

@

Y
@

~ ;

Part No. 1273800GT



July 2020 600 Platform Components

|
604.1 Joysticks (To SN Z62M-1305)

Item  Part No. Description Qty.

A 101005GT JOYSTICK,1 AXIS ROCKER,DEUTSCH e,
OEM joystick (calibration required after replacement)

B 101005HGT JOYSTICK,SINGLE AXIS W/STEER e
aftermarket joystick (calibration required after replacement)

C 101174GT JOYSTICK,2 AXIS,DEUTSCH e
OEM joystick (calibration required after replacement)

D 101174HGT JOYSTICK,DUAL AXIS W/KNOB e
aftermarket joystick (calibration required after replacement)

E 101175GT JOYSTICK,1 AXIS,DEUTSCH i
OEM joystick (calibration required after replacement)

F 101175HGT JOYSTICK,SINGLE AXISW/KNOB e
aftermarket joystick (calibration required after replacement)

G 83098GT TERM,AMP MTE,SOC,22-26 GABULK .. ... e

H 119613GT HARN JOYSTICK ADAPTOR JS100 e
6-pin to 7-pin adapter (for 101174, 101175, 101005)

Z 1269501GT KIT, ISOLATION, 3 JOYSTICK ... e

1 62392GT KNOB,JOYSTICK, 62390/823971 ... ...\ttt 1

2 T112626GT SCREW, PHM, #6-32 X .625 ZINC .. ...t 1

3 139598GT BOOT,JOY ST CK .. e e 1

4 SPRING,JOYSTK CENTR,62390/971 .. ... it 1
no longer available from supplier

5 119915GT COLLAR,JOYSTICK,CENTER ...t 1

6 128000GT SEAL, CONNECTOR (DT JOYSTICKS) .ttt 1

7 128001GT SLEEVE,CONNECTOR,DT JOYSTICKS ... . e 1

8 75449GT KNOB,ROCKER JOYSTICK 75565 .. ...ttt e e e 1

9 75448GT SUPPORT,SENSOR,JOYSTICK ... e 1

10 75447GT SWITCH SHIELD,ROCK JOYSTKT75565 . .. ..ttt it e 1

11 75446GT SPRING,SWITCH CENTERING,75565 .. ...ttt 1

12 75445GT ROCKER ASSY.,MAGNETIC 75565 . .. ...t 1

13 75444GT ROCKER,RETAINER, 75565 . . . ..ot e 1

14 75443GT BOOT, ROCKER JOYSTICK 75565 .. ...ttt 1

Part No. 1273800GT Z-62/40 207



July 2020

600 Platform Components

604.2 Joysticks (From SN Z62M-1306)

1274971 and 1274972

1274969

IO €

)

w2/

© ©

Genia
b

Z-62/40

Part No. 1273800GT

208



July 2020 600 Platform Components

____________________________________________________________________________________________________________________________________________|]
604.2 Joysticks (From SN Z62M-1306)

Item  Part No. Description Qty.

A 1274969GT JOYSTICK, 1 AXIS ROCKER,BLUE ..
(drive/steer) (OEM joystick) (calibration required after replacement)

B 1274971GT JOYSTICK, 2 AXIS,BLUE
(drive/steer) (OEM joystick) (calibration required after replacement)

C 1274972GT JOYSTICK, 1 AXIS,BLUE
(primary boom up/down and turntable rotate) (OEM joystick) (calibration required after
replacement)

D- 83098GT TERM,AMP MTE,SOC,22-26 GABULK .. ... .o e

1 1271713GT SHRINK TUBE,BLU,3:1,40MM . ... .t 2

2 62392GT KNOB,JOYSTICK, 62390/623971 .. .. ...ttt e e 1

3 T112626GT SCREW, PHM, #6-32 X .625 ZINC ...t e 1

4 1269499GT PLUG, JOYSTICK HANDLE . ... o e et 2

5 139598GT BOOT,JOY ST CK . e 1

6 SPRING,JOYSTK CENTR,62390/971 .. ... it
no longer available from supplier

7 119915GT COLLAR,JOYSTICK,CENTER ... it e e e 1

8 128000GT SEAL, CONNECTOR (DT JOYSTICKS) ..ottt e e e 1

9 128001GT SLEEVE,CONNECTOR,DT JOYSTICKS .. .. e e 1

10 75449GT KNOB,ROCKER JOYSTICK 75565 .. ...ttt 1

11 75448GT SUPPORT,SENSOR,JOYSTICK ...\ttt 1

12 75447GT SWITCH SHIELD,ROCK JOYSTKT75565 . ...\ttt ettt e 1

13 75446GT SPRING,SWITCH CENTERING, 75565 .. ...t 1

14 75445GT ROCKER ASSY.,MAGNETIC 75565 . .. ... e 1

15 75444GT ROCKER,RETAINER, 75565 . .. ..ottt e e et e 1

16 75443GT BOOT, ROCKER JOYSTICK 75565 . ...ttt ittt et 1

Part No. 1273800GT Z-62/40 209



700 Hydraulic Components July 2020

702.1 Traction Manifold - 4WD 2-Wheel Steering

=N

N

® e ®

@

© ®

)

ry

ATEREN DD

210 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
702.1 Traction Manifold - 4WD 2-Wheel Steering

Item  Part No. Description Qty.
139712GT MANIFOLD, TRACTION, AW D e e e e
1287434GT PLUG,SAE #03 (139712) ...

Plug for ORIFICE, 0.040"

1 139717GT VALVE, FLOW DIVIDE/COMB,24GPM 1
(controls flow to non-steer end drive motors in forward and reverse)

1- 139512GT SEAL KIT, VALVE .. e e e e

2 139718GT VALVE, RELIEF, 280PSI . ... e 1
(charge pressure circuit)

2- 139528GT SEAL KIT, VALVE .. e e

3 139527GT VALVE, CHECK, 5P Sl 1
(steer end drive motor circuit)

4 139508GT VALVE, FLOW DIVIDE/COMBINE 1:1 et 1
(controls flow to flow divider/combiner valves 1 and 13)

5 139719GT ORIFICE, 0.040" e 1
(equalizes pressure on both sides of flow divider/combiner valve )

6 139719GT ORIFICE, 0.040" e 1
(equalizes pressure on both sides of flow divider/combiner valve )

7 139527GT VALVE, CHECK, 5P Sl 1
(non-steer end drive motor circuit)

8 139716GT VALVE, CHECK 1
(non-steer end drive motor circuit)

8- 139727GT SEAL KIT, VALVE .. e e e e

9 139527GT VALVE, CHECK, SP Sl 1
(steer end drive motor circuit)

10 139715GT VALVE, SHUTTLE, FIXED .. e e 1
(steer end drive motor circuit)

10-  139512GT SEAL KIT, VALVE .. e e e

11 139716GT VALVE, CHECK 1
(charge pressure circuit that directs hot oil out of low pressure side of drive pump)

12 139719GT ORIFICE, 0.040" e 1
(equalizes pressure on both sides of flow divider/combiner valve )

13 139717GT VALVE, FLOW DIVIDE/COMB,24GPM e 1
(controls flow to steer end drive motors in forward and reverse)

13- 139512GT SEAL KIT, VALVE .. e e e

14 139527GT VALVE, CHECK, 5P Sl 1

(non-steer end drive motor circuit)

TERE DD

Part No. 1273800GT Z-62/40 211



July 2020

700 Hydraulic Components

703.1 Manifold - Brake, 2-Speed

2 Wheel Steer
Models

4 Wheel Steer

Models
PN 1264049

Part No. 1273800GT

Z-62/40

212



July 2020 700 Hydraulic Components

703.1 Manifold - Brake, 2-Speed

Item  Part No. Description Qty.

A 216602GT MANIFOLD,BRAKE,2-SPEED ... it aeaeen 1
(2 wheel steer) (fittings not included)

B 1264049GT MANIFOLD,BRAKE 2-SPEED STEER . ...t
(4 wheel steer) (fittings not included)

1 219243GT COIL, SOLENOID VALVE, 10V ..ttt e 1

2 219247GT VALVE, SOLENOID ...t e e 2
Brake Release

2- 161144GT SEAL KIT,SOLENOID VALVE 219247 . ..ottt

3 94759GT NUT,SOLENOID ..ottt e e e e e e e e 5

4 219247GT VALVE, SOLENOID 2
Two Speed Drive Motor Shift

4- 161144GT SEAL KIT,SOLENOID VALVE 219247 . ..ot

5 219245GT ORIFICE PLUG .025 DIA. . .. e 1
Brake and 2-Speed Circut

6 219247GT VALVE, SOLENOID ...t e
Steer Circuit

6- 161144GT SEAL KIT,SOLENOID VALVE 219247 . ..o e e

7 48905GT CONN L D201 20-4 % ettt et e e et e e e e e e e 2

8 35726GT VALVE,HYDRAULIC CHECK ... e 2
Brake Circut

8- 161145GT SEAL KIT,CHECK VALVE 219246 .. .. ..ottt

9 48904GT ELBOW,90D,520220-4-4 .. ...ttt et e e e 3

Part No. 1273800GT Z-62/40 213



July 2020

700 Hydraulic Components

704.1 Function Manifold, View 1

@

®©

® ®

®@

oo

©

®

@

®

@

ATEREN DD

Z-62/40

Part No. 1273800GT

214



July 2020 700 Hydraulic Components

|
704.1 Function Manifold, View 1

Item  Part No. Description

A 823261GT MANIFOLD,FUNCTION . ..ttt e e e e
complete assembly

A- 1260128GT PIS T ON L

A- 1260129GT BA CKUP .

1 122645GT SOLENOID VALVE,SPOOL TYPE ... o e s
seal kit PN#122120

2 122645GT SOLENOID VALVE,SPOOL TYPE ... o e e s
seal kit PN#122120

3 1260130GT VALVE, SOLENOQID, 2 POS, 2W AY ..t e e e
seal kit PN#237236

4 1260136GT VALVE, PROP DIR SOLENOID, BP4W . ... e e e

5 111703GT VALVE,SOLENOID 3 POS,4 W AY ™ e e
seal kit PN#122657

6 1260118GT VALVE, RELIEF, 3200 PSI ...t e e
seal kit PN#110194

7 1260136GT VALVE, PROP DIR SOLENOID, BP4W . ... e e e

8 1260133GT VALVE, SOLENOQID, 2 POS, 2W AY ..t e e

9 27807GT NV ALVE, CHE CK ™ e e e
seal kit PN#110200

10 1260134GT VALVE, DIFF SENSING, 190 PSSl ... e

11 1260121GT VALVE, FLOW REG, 4.1 GPM ... . e e e
seal kit PN#89310

12 27807GT VALVE, CHE CK ™ e e e e
seal kit PN#110200

13 1260121GT VALVE, FLOW REG, 4.1 GPM ... e
seal kit PN#89310

14 77491GT VALVE,FLOW REGULATOR 2.3 GPM. ... e

15 1260116GT VALVE, CHECK, 30 PSSl .. e e e

16 37080GT VALVE,RELIEF, 2800 PSI ... e e e

17 37080GT VALVE,RELIEF, 2800 PSI ... e e e

18 31100GT VALVE,FLOW REGULATOR 0.6GPM . ... e

Part No. 1273800GT

TERE DD

Z-62/40

215



July 2020

700 Hydraulic Components

704.2 Function Manifold, View 2

®

®@@® ©

® B O
Genie

©)

Part No. 1273800GT

Z-62/40

216



July 2020 700 Hydraulic Components

|
704.2 Function Manifold, View 2

Item  Part No. Description Qty.

1 45483GT VALVE, SHUT T L ™ e e 4

2 1260136GT VALVE, PROP DIR SOLENOID, BP4W . ... e e 3

3 45483GT VALVE, SHU T T L ™ e e e e e e 4

4 1260120GT VALVE, FLOW REGULATOR, 4.7 GPM . ... e 1
seal kit PN#110194

5 231034GT SOLENOID VALVE,3-WAY, 2-POS ... e 1
seal kit PN#237234

6 1260116GT VALVE, CHECK, 30 PSSl .. e e e e e 3

7 161538GT VALVE, CHECK, B85 PSSl .. i e e e e 2

8 69550GT PLUG, ORB #4 . 19

9 27807GT VALVE, CHE CK ™ e e e e 6
seal kit PN#110200

10 1260494GT VALVE, DIFF SENSING, 110 PSl ... e e e 2
seal kit PN#89310

11 45483GT VALVE, SHU T T LB ™ e e e e e e 4

12 89872GT VALVE, COUNTERBALAN CE ™ ™ . e e e e 1

13 1260492GT VALVE, PRIORITY FLOW REGULATOR . ... i e 1
seal kit PN#110202

14 122646GT BYPASS VALVE RELIEF ... e e e e 1
seal kit PN#110194

15 45483GT VALVE, SHU T T L ™ e e e e e e 4

Part No. 1273800GT Z-62/40 217



700 Hydraulic Components July 2020

|
704.3 Function Manifold, View 3

N

® —

S '/ // :
S /\

©©

g

TERE DD

218 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components
____________________________________________________________________________________________________________________________________________|]

704.3 Function Manifold, View 3

Item  Part No. Description Qty.
1 1260124GT PLUG, 6 SAE, TAPERED, BUNA . ... e e 19
2 1260127GT PLUG, EXPANDER (BMM) ...ttt ettt e 47
3 1260126GT PLUG, 12 SAE, TAPERED, BUNA ... e e 2
4 32975GT VALVE,FLOW REGULATOR 0.1 GPM . ... e e e e i aieans 1
5 1260123GT VALVE, CHECK, 100 PSI ... e e e e e e aieans 1
seal kit PN#110194
6 1260132GT VALVE, RELIEF, 1250 PSI . ...ttt e et 1
7 1260116GT VALVE, CHECK, 30 PSI ..t e e e 3
8 161538GT VALVE, CHECK, B85 PSI ...t e e e e e e e aeans 2
9 62258GT VALVE INEE DL E ™ e 1
seal kit PN#110194
10 1260125GT PLUG, 8 SAE, TAPERED, BUNA . ... . e e 2

Part No. 1273800GT Z-62/40 219



700 Hydraulic Components July 2020

|
705.1 Platform Rotate and Jib Boom/Platform Manifold

Platform Rotate Manifold Jib Select Manifold

Genie

ATEREN DD

220 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

|
705.1 Platform Rotate and Jib Boom/Platform Manifold

Item  Part No. Description Qty.

1 44174GT NUT-COIL SHORT ..o e e e e e e 1

2 52897GT VALVE,SOLENOID, 2P0OS/8W AY % e e e e 1

2- 52371GT SEAL KIT, VALVE ... e e e e 1
for 52897

3 104759GT COIL,12VDC #8 DTSCH IPGO ECOIL . . ..ottt e e e 1

4 1256670GT MANIFOLD,JIB SELECT W/QD PLUG . .. .o e e 1
include items 1-3

5 62506GT VALVE - COUNTERBALAN CE . .. e e e e 1

5- 43018GT SE AL KIT (89345 .ottt ittt e e et e e e e e

6 73807GT MANIFOLD, ROT AT OR, CB ™ ™ . e e 1
include items 5 and 7

6- 62507GT O-RING, ROTATOR MANIFOLD . ..o e e

7 62506GT VALVE - COUNTERBALANCE ™ . .. e e e 1

7- 43018GT SE AL KIT (89345 .ttt ittt ettt e et e e e e

Part No. 1273800GT Z-62/40 221



700 Hydraulic Components July 2020

____________________________________________________________________________________________________________________________________________|]
706.1 Hydraulic Pumps

TERE DD

222 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

706.1 Hydraulic Pumps

Item  Part No. Description Qty.
1 83141GT O-RING,.103X3.237,NBR/NTRL,90D .. ..ot e 1
2 824516GT PUMP M46 VAR PISTON 2.8 CIU ...ttt e e e 1
2- 29739GT SEAL KIT,SAUER-DANFOSS MAB™* ™ ..ttt
4 824090GT SCREW, HHF,3/8-16X1,8,ZAG ... ..ttt et e e e e et 2
5 139801GT PUMP LIFT 2 SECT ION ™ e e et e e e e 1
oscillate models
5- 147549GT KIT, SEAL, PUMP, 2 SECTION ...ttt e e e e

Part No. 1273800GT Z-62/40 223



July 2020

74

700 Hydraulic Components

707.1 Oscillate Valve

Part No. 1273800GT

Z-62/40

224



July 2020 700 Hydraulic Components

707.1 Oscillate Valve

ltem  Part No. Description Qty.
1 81552GT VALVE,MANUAL,W/RELIEF VALVE™™* ... . 1
1- 32681GT fS()IE,LE§I1_5K5I;',CONTF{OL VALVE .

2 48933GT CONN, 5201 20-8 ™ . e 1
3 48914GT CONN,B20120-4-8 .. ... e e e 1
4 48908GT FITTING, TEE,RUN,SWIVELS520432-4 ... ... ...t 1
5 49207GT NIPPLE, DIAGNOSTIC, ORFS, FM, SWIV ... ... 1
6 48880GT CAP,DIAGNOSTIC NIPPLE ...ttt 1
7 1257862GT SCREW,HHF,1/2-13X2.75,8,ZAG .. ... .. e 2
8 1255712GT BRACKET, OSCILLATE VALVE ... . e 1
9 81610GT SHIM,AXLE ROTATION STOP, 168G ... .. uutiiiii i 4
10 1257076GT BOLT,SHS,1/4-28X4,ZAG ... .o e 1
11 81691GT ROD END,BALL JOINT 1/4-28 . . ... e 1
12 1283004GT NUT,NYLOCK FLG,10-24,A,ZAG . . .. ..o e 1
13 824041GT NUT, 1/4-28, 8, ZAG .. ..o o 2
14 1257077GT ROD,THREADED,1/4-28X4,ZAG ....... ... o it 1
15 21130GT CLEVIS YOKE-1/4-28,PLTD W/PIN . ... . e 1
16 824064GT SCREW,HHC,1/4-20X2.25,8,ZAG .. ... ... i 2
17 824113GT WASHER,FLAT,USS,1/4,ZAG ... ... .. i 4
18 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ot 2

Part No. 1273800GT Z-62/40 225



700 Hydraulic Components July 2020

707.2 Oscillate Valve - Only for 4 Wheel Steer

g@@@@

\\ o \%\ ( ,
X

\

m 12 @!

ATEREN DD

226 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

707.2 Oscillate Valve - Only for 4 Wheel Steer

ltem  Part No. Description Qty.
1 81552GT VALVE,MANUAL,W/RELIEF VALVE™™* ... . 1
1- 32681GT fS()IE,LE§I1_5K5I;',CONTF{OL VALVE .

2 48933GT CONN, 5201 20-8 ™ . e 1
3 48914GT CONN,B20120-4-8 .. ... e e e 1
4 48908GT FITTING, TEE,RUN,SWIVELS520432-4 ... ... ...t 1
5 49207GT NIPPLE, DIAGNOSTIC, ORFS, FM, SWIV ... ... 1
6 48880GT CAP,DIAGNOSTIC NIPPLE ...ttt 1
7 1257862GT SCREW,HHF,1/2-13X2.75,8,ZAG .. ... .. e 2
8 1255712GT BRACKET, OSCILLATE VALVE ... . e 1
9 81610GT SHIM,AXLE ROTATION STOP, 168G ... .. uutiiiii i 4
10 1257076GT BOLT,SHS,1/4-28X4,ZAG ... .o e 1
11 81691GT ROD END,BALL JOINT 1/4-28 . . ... e 1
12 1283004GT NUT,NYLOCK FLG,10-24,A,ZAG . . .. ..o e 1
13 824041GT NUT, 1/4-28, 8, ZAG .. ..o o 2
14 1257077GT ROD,THREADED,1/4-28X4,ZAG ....... ... o it 1
15 21130GT CLEVIS YOKE-1/4-28,PLTD W/PIN . ... . e 1
16 824064GT SCREW,HHC,1/4-20X2.25,8,ZAG .. ... ... i 2
17 824113GT WASHER,FLAT,USS,1/4,ZAG ... ... .. i 4
18 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ot 2
19 48939GT TEE,BRANCH,520433-8 .. ... ..o 1

Part No. 1273800GT Z-62/40 227



700 Hydraulic Components July 2020

708.1 Turntable Rotate Manifold

Genie

ATEREN DD

228 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components
____________________________________________________________________________________________________________________________________________|]

708.1 Turntable Rotate Manifold

Item  Part No. Description Qty.
1 139309GT CBY ASSEMBLY e e e e 1
1- 75119GT SEAL KIT,CB VALVE MANIFOL D ™ . ittt et

2 139323GT VALVE,COUNTERBAL,CBCA-LIN ™ e 2

Part No. 1273800GT Z-62/40 229



700 Hydraulic Components July 2020

|
709.1 Steer Select Manifold, 4 Wheel Steer

Genie

ATEREN DD

230 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

|
709.1 Steer Select Manifold, 4 Wheel Steer

Item  Part No. Description Qty.

A 1264047GT MANIFOLD, STEER SELECT . ...ttt e e e e e 1
(includes item 1)

1 1264048GT VALVE, 2POS 4WAY, STR SELECT ...ttt e e e 1
Steer Circuit

2 48905GT CONN L D201 20-45 5 ottt e e e e 2

3 48916GT CONN, 52071206 ..ottt et e e e e e e e e e e e e e e e 4

.Gm.m .

Part No. 1273800GT Z-62/40 231



700 Hydraulic Components

July 2020

710.1 Hydraulic Hoses and Fittings - 4WD

©,
®

LEFT STEER
CYLINDER

O

Ts7 S HYD
| ®PROTARY
'16 6CCOUPLE

|

%J

8A/

RIGHT STEER
) CYLINDER

%ﬁ/

R /

®

/28 /ag /28\ /28\ /23

23

<23

M2 M8

4VvViD DRIVE
MANIFOLD

B
M1 M5 CDL CDR

M4 M8

T A FITTING

O HOSE ASSEMBLY

g

M3 M? <> CONNECTOR

®

232

TERE DD

Z-62/40

Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
710.1 Hydraulic Hoses and Fittings - 4WD

ltem  Part No. Description Qty.
1 49131-9603GT  HOSE ASSEMBLY /8" ... . e 2
2 81812-13292GT HOSE ASSY, 1 2" L. 2
3 49117-10691GT  HOSE ASSY 1/4,90 FEMSTRFEM ... .. ... . i 2
4 49117-10091GT HOSE ASSY 1/4.90 FEM STRFEM . ... .. o e 2
5 81812-13292GT  HOSE ASSY, 1 2" L 2
6 49130-2482GT  HOSE ASSY 3/8, STRFEM,STRFEM ... ... ... e 2
7 49130-4782GT  HOSE ASSY,3/8,STRFEM,STRFEM ... .. ... ... i 2
8 49119-7578GT  HOSE ASSY,1/4 STRFEM,STRFEM ... ... .. s 2
9 94374-2430GT  HOSE ASSY,3/4,90 FEM,STRFEM ... ... s 1
10 94374-2630GT  HOSE ASSY,3/4,90 FEM,STR FEM** ... ... . . . . e 1
11 94466-2336GT  HOSE ASSY, 3/4" ... 1
12 75278-5029GT  HOSE ASSY,1/290 FEM,STRFEM ... ... . e 1
13 94464-4986GT HOSE AS S Y 1 2 2
14 75278-5129GT  HOSE ASSY,1/2,90 FEM,STR FEM** ... . . . . . . e 1
15 49117-6091GT  HOSE ASSY,1/4,90 FEM,STR FEM** ... ... . . . . e 2
16 48905GT CONN, 5201 20-4 ™ e
17 48948GT CONN,B20120-8-12 ... e e e
18 48930GT CONN,520120-6-8 ...\ttt e e
19 48912GT CONN, 5201 20-4-6 " ... e
20 48915GT ELBOW,90D,520220-6 . ........ccoiiiiiii i e
21 48918GT TEE,RUN,B20428-6 . ......coiiiiii i e
22 48936GT TEE,BRANCH,520429-8 . . ... ... e
23 48960GT FITTING,CONN,520120-12 .. ... e
24 48916GT CONN, 5201206 .. ..\ttt ettt
25 48933GT CONN, 5201 20-8™ .ttt
26 48908GT FITTING, TEE,RUN,SWIVELS520432-4 ... ... ...t
27  75278-4729GT  HOSE ASSY,1/2,90 FEM,STRFEM ... ... ... ... . i 2

Part No. 1273800GT Z-62/40 233



700 Hydraulic Components July 2020

710.2 Hydraulic Hoses and Fittings - 4WD Oscillate System

LEFT OSCILLATE CYLINDER RIGHT OSCILLATE CYLINDER
I B |~
O [®) g &
. N T
. L e )
o @
(1) /
® P ©

o

/ HYDRAULIC\j

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1 on ROTARY
(\7123 COUPLER |
\ /

S/

/\ FTTING \v
(> HosE AssEMBLY

<> CONNECTOR

® @ 0O

/N

N7

5\ /5\ 7 A

B A OuUT IN

CONTROL VALVE

TERE DD

234 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
710.2 Hydraulic Hoses and Fittings - 4WD Oscillate System

ltem  Part No. Description Qty.
1 49117-3291GT HOSE ASSY,1/4,90 FEM,STR FEM™ ... . e 4
2 88636-8573GT  HOSE ASSY 1/4,STRFEM,STRBULK ... . ... .. 2
3 94464-4186GT  HOSE ASSY, 1 2" L. 1
4 49117-4691GT HOSE ASSY,1/4,90 FEM,STR FEM ... ... . e 1
5 48912GT CONN, 5201 20-4-6™ " ...
6 48908GT FITTING, TEE,RUN,SWIVELB20432-4 ... ... ..0uuiiiiiiiiiiiiiiiieaeaaiaaaaaaaaaanns
7 48933GT CONN, 5201 20-8 ™ .t e
8 48905GT CONN, 5201 20-47 % e
9 48914GT CONN,B20120-4-8 .. ... e
10 48914GT CONN,520120-4-8 ...\ e
11 49207GT NIPPLE, DIAGNOSTIC, ORFS, FM, SWIV ... ... 1

Part No. 1273800GT Z-62/40 235



700 Hydraulic Components July 2020
710.3 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 1
RIGHT FRONT
B MR DRIVE MOTOR
DRIVE MOTOR —
AND BRAKE AND BRAKE i
N o |
© 2 B =
& © el i
: N . —
) WS B e ”"
2 Vo WX |5
LEFT FRONT
(D SIEI:R(Y' IND!:R ( ) . RIGHT FRONT -
: () STEER CYLINDER O
E R _
(5\ ) \18 18
~/ | Y
® : /\ -
® —§= ©
i *1 \ // 1
77777777777777777777777 N
N
(%) < ¥ D
4) 14/ g =HYD. Y ; 4 |
= A\ ZROTARY o
3\28 COUPLER > -~ A A N
> /1y /22 /u\
O /21 2¢/ P SP5 FSL
/D\ \21 Steer Select
,,,,,,,,,,,,,,,,,,,,, MANIFOLD
N e T RSL RSR
| 13 N4/ 22/ N2/
\/
T \ /\ /\\ A\
/ 2:}\ /ig /23\\ 23\ /Zi\ @5 ')5 ')5)
5 M2 M6 M4 M8 T
—<21A 4wWD DRIVE
MANIFOLD RC%TN?)EE&?
""""""""" <218 (713.1)
TO
CONTROL
VALVE
(714.1)
EEGERD 3
A FITTING
O HOSE ASSEMBLY
<> CONNECTOR
236 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
710.3 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 1

ltem  Part No. Description Qty.
1 49131-9603GT HOSE ASSEMBLY B/8" . ..t e e e e 2
2 81812-13292GT  HOSE AS S Y, /2" e e e 2
3 49117-10691GT HOSE ASSY 1/4,90 FEM STR FEM ... 1
4 49117-10091GT HOSE ASSY 1/4.90 FEM STR FEM ... ..o e 3
5 81812-13292GT  HOSE ASSY, 1 2" e e e e e 2
6 49130-2482GT  HOSE ASSY 3/8, STR FEM,STR FEM ... ..ot 2
7 49130-10000GT  ASSY, HOSE, HYD, -6, 3000, STR, STR ... ittt 1
8 49130-4782GT HOSE ASSY,3/8,STR FEM,STR FEM .. ... . e 1
9 49128-3600GT HOSE ASSY.,3/8,90 FEM,STR FEM ... .. e 1
10 49117-3600GT ASSY, HOSE, HYD, -4, 3250, STR, 90 .. ...ttt e 1
11 94374-2630GT  HOSE ASSY,3/4,90 FEM,STR FEM™ .. e 1
12 94374-2430GT HOSE ASSY,3/4,90 FEM,STR FEM ... .. e 1
13 94466-2336GT HOSE AS S Y, 3 4" 1
14 48905GT CONN , D201 20-4 e e e e
15 48948GT CONN, D201 20-8-12 .ttt et e e e
16 48930GT CONN, D201 20-6-8 ...\ttt ettt et e et e e e
17 48912GT CONN, D201 20-4- 8™ ittt ettt e e e e
18 48915GT ELBOW,90D,520220-6 ... ...ttt e ettt et e e e
19 48918GT TEE,RUN,B520428-6 .. ...ttt e e e e e
20 48936GT TEE,BRANCH,520429-8 . .. ... e e
21 48960GT FITTING,CONN,520120-12 ..ottt e e e e e e e
22 48916GT CONN, 52012076 . -« c ottt ettt ettt e e et e e et e e e e e
23 48933GT CONN, D201 20-8 L ettt e e e e e
24 55!; I?Oog?sédls?embly ..................................................................
25 REF: Hose ASSembly ... ..o

(referto 710.4)

TERE DD

Part No. 1273800GT Z-62/40 237



700 Hydraulic Components
710.4 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 2

July 2020

A FITTING
O HOSE ASSEMBLY -
//// \\\
<> CONNECTOR / \
/ \
[/ HYD. \
ROTARY )
o ) @‘6(: COUPLER
= N 8Cch
\\\\‘,,,/V //11\0 1‘ \
=/
TO
CONTROL
VALVE
/N
4WD DRIVE 1
| Steer Select
MANIFOLD |
o A MANIFOL
Mi M5 CDL CDR M3 M7, (2 T RSL RSR
1/ Ty N YA 10/ 20/ 20
//‘\
o~ i—@»—\p
""""" 17 ;
a L
//A\\ \\ &3/}
= L ol
Hi—r 24
\'7& 2}/ [
\( v
13 \ ,\) ,\) ,‘\) ~ ~~ /V 1\&
R A WO OO [~ Rb =
) LEFT REAR ) () RIGHT REAR (L
STEER CYLINDER STEER CYLINDER
(1)
N
o TN
©, K 8
~J ST
N RIGHT REAR
( ‘
LEFT REAR RIGHT REAR
DRIVE MOTOR DRIVE MOTOR
AND BRAKE AND BRAKE
Z-62/40 Part No. 1273800GT

238



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
710.4 Hydraulic Hoses and Fittings - 4 Wheel Steer, View 2

ltem  Part No. Description Qty.
1 101793-5195GT  ASSY, HOSE, HYD, -4,3250, STR, STR ...... ..o 2
2 49164-3243GT  ASSY, HOSE, HYD, -4, 3250, STR, 90 ... ..ot
(refer to 713.1)
3 49130-2482GT  HOSE ASSY 3/8, STRFEM,STRFEM ... ... ... i 3
4 81812-7200GT ASSY, HOSE, HYD, -8, 4250, STR, STR ... . e 3
5 49131-7200GT  ASSY, HOSE, HYD, -6, 3000, STR, STR ...... ... 1
6 49131-6800GT  ASSY, HOSE, HYD, -6, 3000, STR, STR ...........ooiitiiiiiiiiiiiiiiiens 1
7 81812-6800GT  ASSY, HOSE, HYD, -8, 4250, STR, STR ............. ittt 1
8 49119-6700GT  ASSY, HOSE, HYD, -4,3250, STR, STR ... ... s 1
9 49119-7000GT  ASSY, HOSE, HYD, -4,3250, STR, STR ... .. s 1
10 48905GT CONN, B 201 20-4 " e
11 48933GT CONN, 5201 20-8 ™ . e
12 48918GT TEE,RUN,B520428-6 . ...t e
13 48915GT ELBOW,90D,520220-6 . .. ... ...ttt e e e e
14 48891GT FITTING, TEE,BRANCH,520433-4 ... ... .00t
15 48948GT CONN,520120-8-12 ...t e
16 48911GT ELBOW,90D,520220-4-6™ " . . .. ...
17 49130-3588GT  ASSY, HOSE, HYD, -6, 3000, STR, STR ...... ... s 1
18 49117-6300GT  ASSY, HOSE, HYD, -4, 3250, STR, 90 ... ..ot 1
19 49117-7000GT  ASSY, HOSE, HYD, -4, 3250, STR, 90 ... ..ot 1
20 48916GT CONN, 5201206 .. ..ottt
21 48930GT CONN,B20120-8-8 ... ..o e e

Part No. 1273800GT Z-62/40 239



700 Hydraulic Components July 2020

711.1 Hydraulic Hoses and Fittings - Turntable

E E-Ca =N

1
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, i
| NC FITTING
A A e

©

4 5 - TURNTABLE
D) C> /\ =/ (\ ROTATOR
o/ | '
26 /
| i BRAKEX
2 SPEED
A /g\é\ MANIFOL
> m 28 B BRK
Z DRIVE LIET 2?/
o) PUMP PUMP
Z
ym

L \\7/\7/ 3Y\31 Sﬁﬁ/ @ \g

® @ @

@ @ A

SUCTION )\
T DPMP |2 P 5/
R R — T N (N
g [28\  [3\ gy %
é 25> TN o) s Swi
3 AU iNw
% ouT

240 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
711.1 Hydraulic Hoses and Fittings - Turntable

ltem  Part No. Description Qty.
1 94374-2710GT  ASSY,HOSE,HYD,-12,4000,STR,90 . .. ..o e
2 49143-3529GT ~ HOSE ASSY,1/2,90 FEM,STR FEM*™* ... ... ... .. i
3 89871-7148GT  ASSY,HOSE,HYD,-12,4000,STR,STR ... ... o it
4 49143-3129GT  HOSE ASSY,1/2,90 FEM,STR FEM™ ... .. . s
5 49117-3141GT  ASSY, HOSE, HYD, -4, 3250, STR, 90 . ... ... e
6 88942-6638GT  ASSY,HOSE,HYD,-16,250,STR,90 ...... ..ot
7 49119-5078GT  HOSE ASSY,1/4,STR FEM,STR FEM* ... ... ... ... .
8 49119-5278GT  ASSY, HOSE, HYD, -4,3250, STR, STR ... .. .. s
9 94374-6630GT  HOSE ASSY,3/4,90 FEM,STR FEM™ ... .. . s
10 49117-6841GT  ASSY,HOSE,HYD,-4,3250,STR,90 ...... .ot
11 49164-3993GT  ASSY,HOSE,HYD,-4,3250,STR,90 ...... .ot
12 49117-4891GT HOSE ASSY,1/4,90 FEM,STR FEM ... ... .. e
13 49150-8980GT  ASSY,HOSE,HYD,-12,1750,STR,90 ........iiiiii e
14 88943-6286GT  ASSY,HOSE,HYD,-20,200,STR,90 ...... .ot
15 49151-7272GT ~ ASSY,HOSE,HYD,-12,1750,STR,STR ...... .0ttt
16 94465-1550GT  ASSY,HOSE,HYD,-8,300,STR,STR ... .o s
17 49117-2141GT  ASSY,HOSE,HYD,-4,3250,STR,90 .. ..o
18 49130-7282GT  ASSY,HOSE,HYD,-6,3000,STR,STR ........uuuiriiiiiiiiiiiiiii i
19 49130-7682GT  ASSY,HOSE,HYD,-6,3000,STR,STR ........uuiiiiiiiiiiiiiii i
20 88942-3154GT  ASSY,HOSE,HYD,-16,250,STR,90 .......cciuiii e
21 88949-2528GT  ASSY,HOSE,HYD,-16,250,STR,STR ... ..ot
22 48932GT FITTING,ELBOW,90D,520220-8 " . . .. ... . e e
23 48960GT FITTING,CONN,520120-12 .. ... e
24 48935GT TEE,RUN,520428-8 ... ... e
25 48941GT REDUCER,520123-8-4 . ... e e
26 48905GT CONN, B 201 20-4 ™ e
27 48912GT CONN, 5201 20-4-6™ " ... e
28 48960GT FITTING,CONN,520120-12 .. ... e e

Part No. 1273800GT

Z-62/40

241



700 Hydraulic Components July 2020

711.1 Hydraulic Hoses and Fittings - Turntable

E E-Ca =N

1
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, i
| NC FITTING
A A e

©

4 5 - TURNTABLE
D) C> /\ =/ (\ ROTATOR
o/ | '
26 /
| i BRAKEX
2 SPEED
A /g\é\ MANIFOL
> m 28 B BRK
Z DRIVE LIET 2?/
o) PUMP PUMP
Z
ym

L \\7/\7/ 3Y\31 Sﬁﬁ/ @ \g

® @ @

@ @ A

SUCTION )\
T DPMP |2 P 5/
R R — T N (N
g [28\  [3\ gy %
é 25> TN o) s Swi
3 AU iNw
% ouT

242 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

711.1 Hydraulic Hoses and Fittings - Turntable

ltem  Part No. Description Qty.
29 48984GT CONN,B20120-16 . ...t
30 48977GT CONN,520120-12-16 ... ot e
31 48946GT CONN,520120-8-10 ...ttt e e
32 88936GT CONN,520120-20-16 . ... e e e
33 48914GT CONN,B20120-4-8 .. ... e e e
34 48904GT ELBOW,90D,520220-4-4 . ... ... .
35 48916GT CONN, 5201206 .. ...ttt e et
36 49519GT CONN,B20120-168-12 ... e e e

Part No. 1273800GT Z-62/40 243



700 Hydraulic Components July 2020

711.2 Hydraulic Hoses and Fittings - Turntable - Only for 4 Wheel Steer

/2 A A

STEER @ """" """ MEDIUM HIGH

PRESSURE PRESSURE
FILTER FILTER

BRAKE/

T2 BRK

2 ,,,,,,,,,,,,,,,,,,
BRAKEH ]

2 SPEED

MANIFOL

A\a\ 2 25>

26 A ‘ b (3)
DRIVE LIFT ey 2

2STEEL og @
MANIFOLD
3>

T AN
T@ 77 e
i W

@9

N
INIONZF

[

©

SUCTION } A

o DPMP @ """""""""""""""" | P |28~

o T FUNCTION /35\

% FPMP J>— MANIFOLD SW2 ST1 |35~

2 —— L L o]

E @ Swiv Sw1

);* 36\ IN |\l:Gl:Nr)

> ZNO‘\ FITTING

A olL out a
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr COOLER |3 @ REEE e

ATEREN DD

244 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
711.2 Hydraulic Hoses and Fittings - Turntable - Only for 4 Wheel Steer

ltem  Part No. Description Qty.
1 94374-2710GT  ASSY,HOSE,HYD,-12,4000,STR,90 . .. ..o e
2 49143-3529GT ~ HOSE ASSY,1/2,90 FEM,STR FEM*™* ... ... ... .. i
3 89871-7148GT  ASSY,HOSE,HYD,-12,4000,STR,STR ... ... o it
4 49143-3129GT  HOSE ASSY,1/2,90 FEM,STR FEM™ ... .. . s
5 49117-3141GT  ASSY, HOSE, HYD, -4, 3250, STR, 90 . ... ... e
6 88942-6638GT  ASSY,HOSE,HYD,-16,250,STR,90 ...... ..ot
7 49119-5078GT  HOSE ASSY,1/4,STR FEM,STR FEM* ... ... ... ... .
8 49119-5278GT  ASSY, HOSE, HYD, -4,3250, STR, STR ... .. .. s
9 94374-6630GT  HOSE ASSY,3/4,90 FEM,STR FEM™ ... .. . s
10 49117-6841GT  ASSY,HOSE,HYD,-4,3250,STR,90 ...... .ot
11 49164-3993GT  ASSY,HOSE,HYD,-4,3250,STR,90 ...... .ot
12 49117-4891GT HOSE ASSY,1/4,90 FEM,STR FEM ... ... .. e
13 49150-8980GT  ASSY,HOSE,HYD,-12,1750,STR,90 ........iiiiii e
14 88943-6286GT  ASSY,HOSE,HYD,-20,200,STR,90 ...... .ot
15 49151-7272GT ~ ASSY,HOSE,HYD,-12,1750,STR,STR ...... .0ttt
16 94465-1550GT  ASSY,HOSE,HYD,-8,300,STR,STR ... .o s
17 49117-2141GT  ASSY,HOSE,HYD,-4,3250,STR,90 .. ..o
18 49130-7282GT  ASSY,HOSE,HYD,-6,3000,STR,STR ........uuuiriiiiiiiiiiiiiii i
19 49130-7682GT  ASSY,HOSE,HYD,-6,3000,STR,STR ........uuiiiiiiiiiiiiiii i
20 88942-3154GT  ASSY,HOSE,HYD,-16,250,STR,90 .......cciuiii e
21 88949-2528GT  ASSY,HOSE,HYD,-16,250,STR,STR ... ..ot
22 48932GT FITTING,ELBOW,90D,520220-8 " . . .. ... . e e
23 48960GT FITTING,CONN,520120-12 .. ... e
24 48935GT TEE,RUN,520428-8 ... ... e
25 48941GT REDUCER,520123-8-4 . ... e e
26 48905GT CONN, B 201 20-4 ™ e
27 48912GT CONN, 5201 20-4-6™ " ... e
28 48960GT FITTING,CONN,520120-12 .. ... e e

Part No. 1273800GT

Z-62/40

245



700 Hydraulic Components July 2020

711.2 Hydraulic Hoses and Fittings - Turntable - Only for 4 Wheel Steer

/2 A A

STEER @ """" """ MEDIUM HIGH

PRESSURE PRESSURE
FILTER FILTER

BRAKE/

T2 BRK

2 ,,,,,,,,,,,,,,,,,,
BRAKEH ]

2 SPEED

MANIFOL

A\a\ 2 25>

26 A ‘ b (3)
DRIVE LIFT ey 2

2STEEL og @
MANIFOLD
3>

T AN
T@ 77 e
i W

@9

N
INIONZF

[

©

SUCTION } A

o DPMP @ """""""""""""""" | P |28~

o T FUNCTION /35\

% FPMP J>— MANIFOLD SW2 ST1 |35~

2 —— L L o]

E @ Swiv Sw1

);* 36\ IN |\l:Gl:Nr)

> ZNO‘\ FITTING

A olL out a
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr COOLER |3 @ REEE e

ATEREN DD

246 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

711.2 Hydraulic Hoses and Fittings - Turntable - Only for 4 Wheel Steer

ltem  Part No. Description Qty.
29 48984GT CONN,B20120-16 . ...t
30 48977GT CONN,520120-12-16 ... ot e
31 48946GT CONN,520120-8-10 ...ttt e e
32 88936GT CONN,520120-20-16 . ... e e e
33 48914GT CONN,B20120-4-8 .. ... e e e
34 48904GT ELBOW,90D,520220-4-4 . ... ... .
35 48916GT CONN, 5201206 .. ...ttt e et
36 49519GT CONN,B20120-168-12 ... e e e

Part No. 1273800GT Z-62/40 247



700 Hydraulic Components

July 2020

712.1 Hydraulic Hoses and Fittings - Boom

u]

SLAVE
CYLINDER

® O

PLATFORM ROTATOR ‘

u|

— PR2

@

JIB
CYLINDER

OO

AV

H

BOOM
EXTENSION
CYLINDER

®®
AN A

J1 J2 PR1 PR2
JIB MANIFOLD
V2 Vi

VA

LEGEND

HOSE

ASSEMBLY

|

L]

N3

@m

21

W

MASTER
CYLINDER

R

RN

E>—®7

|

BOOM LIFT
CYLINDER

il

PRIMARY

ms)

m
SECONDARY
BOOM LIFT
CYLINDER

PLA1

248

\/ <]APR1AEXT BT St
@ A\
® < >
PL2 " FUNz'II?(-)N MANIFOLDF>2 .
Z-62/40

Part No. 1273800GT



July 2020 700 Hydraulic Components

712.1 Hydraulic Hoses and Fittings - Boom

Item  Part No. Description Qty.

1 49119-2878GT ASSY, HOSE, HYD, -4, 3250, STR, STR ... . i e 2

2 49117-2216GT ASSY, HOSE, HYD, -4, 3250, STR, 90 ...ttt e e 1

3 49117-2116GT ASSY, HOSE, HYD, -4, 3250, STR, 90 ...ttt et e 1

4 49119-4278GT ASSY, HOSE, HYD, -4, 3250, STR, STR ... . i e 2

5 49119-43125GT ASSY, HOSE, HYD, -4, 3250, STR, STR ... ot e 2
routes inside of cable track

6 49119-51125GT ASSY, HOSE, HYD, -4, 3250, STR, STR ... ..t 2
routes inside of cable track

7 88636-32673GT ASSY,HOSE,HYD,-4,3250,STR,STR ..ottt e 1
nut not included

7- 75574GT NUT, BULKHEAD, 5201184 ... it et e ettt 1
Sold Separately

8 88636-32923GT ASSY,HOSE,HYD,-4,3250,STR,STR ...ttt e e e e i 1
nut not included

8- 75574GT NUT, BULKHEAD,520118-4 ... it e e e e e e i 1
Sold Separately

9 49130-31432GT ASSY,HOSE,HYD,-6,3000,STR,STR ...ttt e e e 1

10 49183-31342GT ASSY,HOSE,HYD,-8,3000,STR,STR . ...ttt e e e e i 1

11 49130-30882GT ASSY,HOSE,HYD,-6,3000,STR,STR ..ottt i e e e i 1

12 49130-30682GT ASSY,HOSE,HYD,-6,3000,STR,STR ......iitt it e e 1

13 49117-2941GT ASSY, HOSE, HYD, -4, 3250, STR, 90 ...ttt et e 2

14 49119-32228GT  ASSY, HOSE, HYD, -4, 3250, STR, STR ... . i e 1

15 49119-32328GT ASSY,HOSE,HYD,-4,3250,STR,STR ..ot e e e 1

16 49130-21182GT ASSY,HOSE,HYD,-6,3000,STR,STR ......iit it e 1

17 49130-20882GT ASSY,HOSE,HYD,-6,3000,STR,STR ...ttt e e 1

18 48907GT ELBOW,45D,520320-4 . ...ttt et e et e e et e e

19 48905GT CONN, B 20T 20-4 % e e e e e e e e

20 48904GT ELBOW,90D,520220-4-4 . ... ..ottt e e e et e e

21 54132GT ELBOW,SWIVEL 90D, 520221-4 . ...\ttt e e et e et

22 48915GT ELBOW,90D,520220-6 . ...ttt e et ettt e e e e e et e e e

23 48916GT CONN, 5201206 ..ottt ittt e e e e e e e e e e e e e e e e e

24 48909GT TEE,BULKHEAD,RUN,520958-4 . ... ...ttt e e e i 2

Part No. 1273800GT Z-62/40 249



700 Hydraulic Components July 2020

____________________________________________________________________________________________________________________________________________|]
713.1 Hydraulic Hoses and Fittings - Oscillate

LEFT OSCILLATE CYLINDER RIGHT OSCILLATE CYLINDER

O

// HYDRAULIC
,,,,,,,,,,,,,,,,,, —lon ROTARY |
\7\128 COUPLER |

/

/\ FITTING N 7 e

{r HosE AssEMBLY

<> CONNECTOR

CONTROL VALVE

TERE DD

250 Z-62/40 Part No. 1273800GT



July 2020 700 Hydraulic Components

____________________________________________________________________________________________________________________________________________|]
713.1 Hydraulic Hoses and Fittings - Oscillate

Item  Part No. Description Qty.

1 49117-3291GT HOSE ASSY,1/4,90 FEM,STR FEM* ... . e 4

2 88636-9073GT  HOSE ASSY 1/4,STR FEM,STR BULK ... . e 2

BA  94464-4186GT  HOSE ASSY, 12" L e 1
(4WD models)

3B 94465-4654GT  ASSY, HOSE, HYD, -8, 300, STR, STR ... .ottt 1
(4 wheel steer models)

4A  49117-4691GT  HOSE ASSY,1/4,90 FEM,STR FEM ... ... . e e 1
(4WD models)

4C  49117-4491GT  HOSE ASSY,1/4,90 FEM,STR FEM . ... e 1
(4 wheel steer models)

5 48912GT CONN LB 201 20-4- 8% ettt et e et e e 6

6 48891GT FITTING, TEE,BRANCH,5204833-4 . . ...\ttt eeeees 2

7 48933GT CONN L D201 208 ittt ettt et et e e et e e e e e e e 2

8 48905GT CONN LB 20T 20-4 ettt e e e e 1

9 48908GT FITTING, TEE,RUN,SWIVELS20432-4 ... ... i 1

10 48914GT CONN L2071 20-4-8 .\ttt ittt et et e e et e e e e e 1

11 49207GT NIPPLE, DIAGNOSTIC, ORFS, FM, SWIV ... e 1

12 48939GT TEE,BRANCH,520433-8 . . ...ttt ittt et et e

(4 wheel steer models)

1L J5
Ref. 710.1, position 2

TERE DD

Part No. 1273800GT Z-62/40 251



July 2020

800 Accessories

801.1 Hydraulic Generator

Z-62/40

Part No. 1273800GT

252



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
801.1 Hydraulic Generator

Item  Part No. Description Qty.
A 139952GT GENERATOR,3KW,120V/50HZ . . . ..ot e e e e e 1
includes items 1A, 2-4, 5A, 6A
B 139954GT GENERATOR,3KW ,240V/50HzZ . . . ..ot e e e e 1
includes items 1A, 2-4, 5B, 6B
1A 1269693GT CONTROL BOX,2KW,120/240V,50HZ . .. ... e e 1
2 147233GT VALVE, RELIEF, GEN, S.0KW . ..ottt e e e e e 1
3 147232GT 12VDC PROPORTIONAL VALVE . ..o e e 1
4A 147230GT 207 HYD MOTOR ASSY, GEN ...t e e e 1
4A-  147231GT SEAL KIT, HYD MOTOR, GEN . ... e e e e
5A 147239GT BREAKER, 25 AMP, GEN ... 1
5B 147258GT BREAKER, 15 AMP,GEN . ... e e e 1
6A 147241GT COVER, END, GEN, 120V ... i e e e e 1
6B 147262GT COVER, END, GENERATOR, 240V ... ...t e e e e 1
7 147229GT MANIFOLD ASSEMBLY, GEN ... e e e 1

includes items 2 and 3

TERE DD

Part No. 1273800GT Z-62/40 253



800 Accessories July 2020

____________________________________________________________________________________________________________________________________________|]
801.2 Hydraulic Generator RCBO

TERE DD

254 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
801.2 Hydraulic Generator RCBO

Item  Part No. Description Qty.

1A 1287634GT ASSEMBLY, RCBO, 16A, 30MA, 50HZ, IP65 . ... e 1
for p/n 139952GT

1B 1287084GT ASSEMBLY, RCBO, 10A, 30MA, 50HZ, IPB5 . ... ..t 1
for p/n 139954GT

2 1261689GT SLEEVE, CABLE-END, 12AWG, 4MM . .. ..o e e 8

3 30794GT WIRE,12/3 SUEOW , BK-WH-GR/YL . . .ottt e 24

Part No. 1273800GT Z-62/40 255



800 Accessories July 2020

802.1 Hydraulic Generator Option - Hoses and Fittings

ouT TANK

AUX. PUMPR

<] >

I\%ENIFOLD L2 GENERATOR

256 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

802.1 Hydraulic Generator Option - Hoses and Fittings

Item  Part No. Description Qty.

1 1261832GT HOSE ASSY,3/4X51.0,90-12,-12 2
(components: 48841, 48846, 94358 @ 51 inches)

2 48939GT TEE,BRANCH,520433-8 ...\ttt ittt ettt e et ettt 1

3 1261834GT HOSE ASSY,1/4X59.0,90-8,-4 1
(components: 48800, 48818, 48751 @ 51 inches)

4 48960GT FITTING,CONN,520120-12 ... e e e e 2

5 49861GT CONN,LONG,520122-4 . . ... e e e 1

6 1261833GT HOSE ASSY,1/2X57.0,-8,-8 1

(components: 48822, 48é22, 48756 @ 57 inches)

TERE DD

Part No. 1273800GT Z-62/40 257



800 Accessories July 2020

803.1 Hydraulic Oil Cooler - Hoses and Fittings

Sepe o =,

\ /
Y _
/
/
/
/
/

HYDRAULIC
—_|2 SWIVEL 3D
— < OIL COOLER > ——————————— (

AN
< N 5
et

SUCTION ;]>

""""" P
DPMP D A

‘ oW

| MANIFOL

HYDRAULIC
TANK

®
©
©

>
Dﬁ
\VAvav,

258 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

803.1 Hydraulic Oil Cooler - Hoses and Fittings

ltem  Part No. Description Qty.
1 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... ... e 1
2 88949-3828GT  HOSE ASSY 1",.STRFEM,STRFEM ... .. ... .. . i 1
3 94205-3164GT ~ HOSE ASSY,3/4,45 FEM,STRMALE ...... ... ... i 1
4 49150-2855GT  ASSY, HOSE, HYD, -12,1750, STR, 90 . ... ... oo 1
5 49151-6248GT  HOSE ASSY,3/4,STRFEM,STRFEM ... .. ... s 1
6 1256124GT SCREW,BHC,1/4-20X.75,F835,ZAG . . . . ...
7 824113GT WASHER,FLAT,USS,1/4,ZAG ... ... .. i
8 147816GT OIL COOLER W/FAN,12VDC ... . 1
9 49519GT CONN,B20120-168-12 ... . e e 2
10A  42787GT TEE,RUN,SWIVEL,520432-16 ...........ccoiiiiiiiii i
10B  1267653GT TEE,RUN,SWIVEL,520429 ........... ..o

Part No. 1273800GT Z-62/40 259



800 Accessories

804.1 Generator - Hose Routing

L =G ENNDD

\
Né FITTING

SSENMBLY

GENERATOR
MANIFOLD

{

Fon 5 0T
O
(@

NO) DUT

HIGH
PRESSURE
FILTER

260

FUNCTION MANIFOLD

Genie

ATEREN DD

Z-62/40

N —
11.5KW GENERATOR MOTOR

July 2020

Part No. 1273800GT



July 2020 800 Accessories

804.1 Generator - Hose Routing

Item  Part No. Description Qty.

1 1261852GT HOSE ASSY,1X85.78,-16,90-16 e 1
(components: 88938, 88939, 88940 @ 81.50 inches)

2 1261848GT HOSE ASSY,3/4X37.60,-12,-12 e 1
(components: 48841, 48841, 94358 @ 35 inches)

3 1261849GT HOSE ASSY,3/4X22.60,-12,-12 1
(components: 48841, 48841, 94358 @ 20 inches)

4 1265856GT HOSE ASSY 3/4 X 22.71,45-12-12 i e 1
(components: 48841, 48845, 94358 @ 20 inches)

5 Ref: Hyd. hose assembly . ... ... i i
refer to 311.1

6 1261851GT HOSE ASSY,3/8X64.38,-6,-8 e 1

(components: 48812, 4881’9, 48753 @ 60 inches)

TERE DD

Part No. 1273800GT Z-62/40 261



July 2020

800 Accessories

805.1 Power to Platform

Genia
i1

Z-62/40

Part No. 1273800GT

262



July 2020 800 Accessories

|
805.1 Power to Platform

ltem  Part No. Description Qty.
1 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... .. e e 2
2 824090GT SCREW,HHF,3/8-16X1,8,ZAG ... .ottt 2
3 10775GT T-BOX,2.75 X 4.5 X 2.0 oottt 1
4 81096GT BRACKET,POWER TO PLAT, DOM. ...t e e 1
5 1257390GT WASHER,FLAT #8,SAE,ZAG . ... e e e e 4
6 1257296GT SCREW,PHPM-ST,8-32X.50,TYPE F,ZAG . .. .. c ettt

7 7056GT CONN, SQZ, 1/2NPT .38-.50, SM™ . . e 2
8 6935GT LOCKNUT, ELEGC, 172" e e e e e e 1

power cable not shown

9 144161GT PLUG,PWR,UK,16AMP,3PIN,BLK . . . ... e 1
11 T112560GT RECEPTACLE, UK 110V .ottt e 1
12 1253489GT SCREW,FHPM,6-32 X .75,ZAG .. ..ottt ettt et e 2
13 T112561GT PLATE,UK,POWER TO PLAT .. e e e e e e 1
14 74052GT GASKET,COVER,GFCI,WEATHERPROOF . .. ... i 1
15 55089GT WIRE, 14 GA,GREEN/YELLOW, THHN™ . e 6
16 13597GT TERMINAL#10 RING,BLUE e 2

crimp one end of 13597 to swing chassis ground wire

Part No. 1273800GT

TERE DD

Z-62/40

263



800 Accessories July 2020

|
805.2 Power To Platform RCBO

TERE DD

264 Z-62/40 Part No. 1273800GT



July 2020

800 Accessories

Item  Part No.

1 1287634GT
2 1261689GT

3 30794GT

805.2 Power To Platform RCBO

Part No. 1273800GT

Description Qty.
ASSEMBLY, RCBO, 16A, 30MA, 50HZ, IP65 . ... .. i 1
SLEEVE, CABLE-END, 12AWG, 4MM ... ..ottt 8
WIRE,12/3 SJEOW,BK-WH-GR/YL . . .« ottt 24
Z-62/40 265



July 2020

800 Accessories

806.1 Circuit Board Heater Option

ATEREN DD

Z-62/40

Part No. 1273800GT

266



July 2020 800 Accessories

806.1 Circuit Board Heater Option

ltem  Part No. Description Qty.
A 147754GT ACC.PBOXHEATER ALCS500 GEN Il ... .o

A-  T115352GT DECAL,OPTION CONTROL BOX HEATR ..ot 1
A- 119560GT WIRING KIT,CONTROLBOXHEATER .......... ..., 1
1 128204GT SWITCH TOGGLE ASSY SPDT 2P MNT ... e 1
2 g%eﬁ:tg%gsﬁ.\%_CSOO Assembly ... ...

3 147661GT PLATE,PLAT HEAT,ALC500 GEN Il ... ..o oo 1
4 27287GT RESISTOR,10 OHM,25 WATT ... o e 2
5 824206GT RIVET,STL,STLLDOME,1/8X.25,ZAG .. ... . e 6
6 119641GT SWITCH,THERMOSTAT 85F OPEN ... ... 1
7 1257402GT SCREW,PHPM,6-32X.25,ZAG ... ...ttt 5
8 119534GT STANDOFF, 1/4X1/4 M-F 6-32 S/S ... ... 5

Part No. 1273800GT Z-62/40 267



800 Accessories July 2020

ole %

807.1 Drive Lights and Flashing Beacons

268 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
807.1 Drive Lights and Flashing Beacons

ltem  Part No. Description Qty.
A 1258712GT ASSEMBLY,DRIVE LIGHTS ... . e

B 1258713GT ASSEMBLY,BEACON LIGHTS ........ ...

1 824215GT SCREW,PHPM,10-32X.75,ZAG .. ...\ttt e 6
2 1264261GT NUT,SERRATED,10-32,ZAG ... ... i 6
3 1271588GT ﬁ&?rg\lfvgﬂr%Lr%t'?rMﬁ%EdLED BEACON,36l ...

4 215481GT LIGHT, LED WHITE 12V ...t 2
5 824113GT WASHER,FLAT,USS,1/4,ZAG ... ... .. i 2
6 1274167GT NUT,NYLOCK FLG,5/16-18,F,ZAG ... ..o 2
7 1258547GT FORMING,DRV LIGHT BCN MT. LEFT ... .. e 1
8 1258548GT FORMING, DRV LIGHT BCN MT. RT .. ..ottt 1
9 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . ... ... e 4
10 824080GT SCREW,HHF,1/4-20X1.25,8,ZAG ... ... ot 4

Part No. 1273800GT Z-62/40 269



July 2020

800 Accessories

808.1 Half Mesh and Swing Gate

fy »
V4
s
iy

D o@ooo, \

5/ /00000

00000
G @/
ey / &

0

.UQﬁWNVV/\
RS /AN
A(M‘M \w% LY/ RNy

- M‘ »\ N
A

Not to scale |

<]
2
vy
]
o]
O

/R
[¥p)
-

;\.. .
R
8 &

Mesh Frame

(15
18)
17

Genia
i1

Z-62/40

Part No. 1273800GT

270



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
808.1 Half Mesh and Swing Gate

Item  Part No. Description Qty.

1 1264101GT SCREW,HHC,5/16-18X1,8,ZAG .. ...ttt e e e e e 20

2 1274167GT NUT,NYLOCK FLG,5/16-18,F,ZAG . . ...ttt 29

3 825358GT WASHER,FLAT,5/16,USS,ZAG .. ...t e 21

4 1270313GT PANEL, HALF MESH ... e e e 1
(6 foot platform)

5 56424GT CLAMP,1.25X.5 RUBBER-CUSHION . ... ... e 20

6 1270314GT PANEL, HALF MESH ... e 1
(6 foot platform)

6 1270994GT PANEL, HALF MESH ... e 1
(8 foot platform)

7 Ref. Platform Assembly ... ... ..
(refer to 601.2)

8 1271061GT PANEL, HALF MESH e 1
(quantity 2 for 8 foot platform)

9 1270316GT PANEL, HALF MESH ... e e 1
(6 foot platform)

9 1271040GT PANEL, HALF MESH ... e e 1
(8 foot platform)

10 55753GT BUMPER, PLASTIC, 1.25 O.D. ... it e 2

11 824207GT RIVET,STL,STLDOME, 1/4X..375,Z . . .o e e e 8

12 1285700GT WELDMENT,SWING GATE PANEL . ... e 1

13 1265397GT WELDMENT, SWING GATE ... e 1

14 1267747GT LATCH, SWING GATE .. e e e e e e 1

15 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ...ttt et et e 12

16 1256855GT SCREW, HHF,1/4-20X5/8,ZAG . .. ...ttt e 12

17 43392GT BUMPER,BATTERY BOX & RAILS . ... e 2

18 104804GT HINGE, SPRING, LONG LEG .. ..ottt e e 2

19 73901GT DECAL PLATE, MESH o e e e 1
(6 foot and 8 foot platform)

20 1271019GT PANEL, HALF MESH ... e e 1
(8 foot platform)

21 1271018GT PANEL, HALF MESH ... e e 1
(8 foot platform)

Part No. 1273800GT

Z-62/40

271



July 2020

800 Accessories

809.1 Air Line to Platform

Part No. 1273800GT

Z-62/40

272



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

809.1 Air Line to Platform

Item  Part No. Description Qty.
1 1251600GT U-BOLT, FLATTENED, 1.5 X 3/8 ..ttt e 1
2 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG .. ...ttt et 2
3 49177-94292GT HOSE ASSY,1/2,STR FEM,STR FEM ... oot 1
3- 49213GT HOSE END,BARBED,SWIVEL,JIC,8-8 . ... .. i e

4 1256863GT WASHER,FLAT,.75,SAE,HRD,ZAG ... .. .o e 1
5 1275332GT FORMING, BRACKET, AIRHOSE .. ... it 1
6 49212GT FEMALE BULKHEAD CONNECTOR-8 .. ...ttt ettt e 2
7 49214GT MALE PIPE THD,1/4" SER,3/8 " X18 ... e e e 1
8 49215GT MPT,CPLR,1/4"SER,3/8 X118 . . o 1

Part No. 1273800GT Z-62/40 273



800 Accessories July 2020

810.1 Platform Overload Option

ATEREN DD

274 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

810.1 Platform Overload Option

ltem  Part No. Description Qty.
A 94460-SGT mgﬁla%é%e%ESN?ﬁ%MFgEﬁNICAL’LRG ................................................. 1
A- 119672GT ICr)]EluFéEIS_%eSmHSII\éI aKr|11c; IT((?AD SENSE ... o 1
1 45383GT ALARM,WARBLE TONE 5-30 VDC*** ... ... ... . 1
2 72326GT NUT - PLASTIC, RING FORALARMS . ... . e 1
3 61726GT PIN,0.75DIAX5.75LG,CHAMFER ... ... 4
4 94643GT ZERK,GREASE,5/16-24,STRAIT ....... ..., 4
5 825020GT ROD END, .25 X 2.75, ZAG .. ... e 4
6 824061GT SCREW,HHC,1/4-20X1.25,8,ZAG ... ... it 4
7 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... .o i

8 45470GT CLAMP,0.31,#5 X 1/4,RUBCUSH ... 1
9 61997GT WELDMENT,PLATFORM SUPPORT,CE ......... ..., 1
10 110789GT WASHER,SHIM .0151 THK. ... e 16
11 25685GT BEARING,GARLOCK,12FDUT2 ... . e 8
12 1257264GT SCREW,BHC,10-32X1.5,F835,ZAG . ... ..o 2
13 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ........oetirtiiiiii i 1
14 61975GT RETAINER,SPRING,1.21 X375 ... . e 1
15 61974GT SPRING,COMP,1" OD,232 LB/IN . ... e 1
16 61809GT WELDMENT,LOAD SUPPORT ........ oo 2
17 121848GT fr\glﬁ\é’el_ssl’ihw(apél\?vitscENSE’S&S IN

17- SWITCH, ROLLER PLUNGER LIMIT ... 1
18 61972GT MOUNT,SWITCH ... e e 1
19 34619GT BUMPER,RUBBER™ ™ .. .. 2
20  824095GT SCREW,HHF,3/8-16X3,8,ZAG ... ...\ttt 1
21 824032GT NUT,TL FLG,10-32,F,ZAG ... ..ot 2
22 61804GT WELDMENT,ROTATOR SUPPORT ... . 1
23 121846GT RELAY,TIME DELAY,2 SEC,10A ... . e 1
24 128045GT MODULE,LOAD SENSE 2007 ...ttt e e e e aee e 1

Part No. 1273800GT Z-62/40 275



July 2020

Part No. 1273800GT

Z-62/40

800 Accessories
811.1 Platform Control Cover Option

276




July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

811.1 Platform Control Cover Option

ltem  Part No. Description Qty.
1 102786PGT EgﬁeMING,LATCH,CTRL BOXLID PTD .. 2
2 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ... ...\ttt 8
3 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ot 8
4 102785PGT CONTROL BOX COVER,LID,PTD ...t 1
5 30468GT LATCH,SLIDE, FLUSH MOUNT STYLE . ... ..o 2
6 43392GT BUMPER,BATTERY BOX & RAILS ... .o 2
7 87085GT RIVET,ALUM,P,.188 X .25 ... . e 11
8 111526GT HINGE,PLAT CONTROL BOX COVER ...... ..o 1
9 88606PGT COVER,CONTROL BOX RIGHT SIDE™ ... .. e 1
10 88607PGT COVER,CONTROL BOX LEFT SIDE*™ ... ..t 1

Part No. 1273800GT Z-62/40 277



800 Accessories July 2020

812.1 Earth Cable

TERE DD

278 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

|
812.1 Earth Cable

ltem  Part No. Description Qty.
1 4828GT NUT,NYLOCK,3/8-16 . .. .o e e e e e e 4
2 22699GT WASHER,FLAT,M10,ZINC PLTD. ...... ... 8
3 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 ...ttt 4
4 27584GT SCREW,HHC,M12 X 35MM . ... . e 2
5 49410GT WASHER, FLAT M1 e 2
6 825632GT NUT, TLFLG, M12-1.75, ZAB .. ...t et 2
7 1280846GT CLAMP, HOSE, CABLE TRACK, WWNEARTH CABLE .......................oe Ll 2
8 1278556GT FORMING, EARTHLEAD . ... e 1
9 1280843GT ASSEMBLY, EARTH-LEAD, 50SQMM, 29M . ... ... . e 1

Part No. 1273800GT Z-62/40 279



July 2020

800 Accessories

813.1 Operators Protection Alarm (to April 2017)

OJORO.

3

OIONOIONONOIONOIOIO

o]
—

W/@W
®
/|/1/4// .H,\\ :

// /M/N,\, /

®

\

A\
\

Part No. 1273800GT

Z-62/40

280



July 2020 800 Accessories

813.1 Operators Protection Alarm (to April 2017)

ltem  Part No. Description Qty.
C 1275537GT ASSEMBLY, OPA PROTECTION CAGE . ... ..o 1
1 1255018GT BASE ENCLOSURE,RED,OPA ... 1
2 1255021GT SOUNDER,MIDL O P A e e 1
3A 1255037GT SOUNDER LENS, OPA, BLUE .. .. e e 1
(standard lens fitted to OPA)
3B 1270116GT SOUNDER LENS, OPA, RED . ... e e e 1
3C  1270117GT SOUNDER LENS, OPA, AMBER . ... .t 1
3D  1270118GT SOUNDER LENS, OPA, CLEAR ... e 1
4 1255033GT HARN, PIGTAIL, TAPESWITCH, OPA . . e 1
5 1255028GT STAND OFF,CONTROL UNIT ... e e e 4
6 1255024GT BRACKET,CONTROL UNIT .ottt et 1
7 1255025GT SPACER HEAT SINK L. 1
8 1255023GT ASSY,MODULE,CONTROL UNIT,OPA .. e 1
9 1255022GT MODULE,CONTROL UNIT,PCB,OPA ... e 1
10 1255067GT NUT,M4A NYLOCK ..ttt e e e e e 4
11 1255066GT WASHER,M4 NYLON .. 4
12 1255035GT ASSEMBLY,CABLE, TAPESWITCH ... .. e 1
13 1275539GT FORMING, OPA CAP e e 1
14 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ...t e 5
15 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ottt 9
16 1255038GT SCREW,MSEXT168 BHD ..o e e e e 4
17 1255027GT WASHER, M5 NYLON .. e 4
18 1255890GT DECAL,COSMETIC,GENIE .. ... e e 1
19 1255020GT LID ENCLOSURE,RED,OPA ...ttt e 1
20 1255019GT GASKET,ENCLOSURE . .. ..ttt e e 1
21 1255029GT ASSEMBLY, TAPESWITCH i 1
(6'/8' platforms) (includes j-box and fasteners)
22 1255036GT ASSEMBLY RESET SWITCH . ... e 1
23 1255889GT DECAL,SYMBOL-READ THE MANUAL . ... 1
24 1255068GT SCREW MBI ..ot e 2

Part No. 1273800GT

Z-62/40

281



July 2020

800 Accessories

813.1 Operators Protection Alarm (to April 2017)

OJORO.

3

OIONOIONONOIONOIOIO

o]
—

W/@W
®
/|/1/4// .H,\\ :

// /M/N,\, /

®

\

A\
\

Part No. 1273800GT

Z-62/40

282



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
813.1 Operators Protection Alarm (to April 2017)

Item  Part No. Description Qty.
25 1255047GT SENSOR,RUBBER EDGE .. .....cuiiitii e e e 1
(6'/8' platforms)
26 43392GT BUMPER,BATTERY BOX & RAILS . ... 17
27 824113GT WASHER,FLAT,USS,1/4,ZAG ... i e 19
28 1275538GT FORMING, OPA CAGE ...ttt e e e e 1
29 824080GT SCREW, HHF,1/4-20X1.25,8,ZAG . ...ttt e 4
30 1275540GT FORMING, OPA, BRACKET ... e 1
30-  1271945GT KIT, OPAWELDER BRACKET e
Complete assembly bracket with fasteners and U-Bolt 1251600
31 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG ... ...ttt eee 4
32 1251600GT U-BOLT, FLATTENED, 1.5 X 3/8 ...ttt eeees 2
33 237238GT SCREW,HHF,MB-1.0X12,DINBO21,10 . ...ttt 2
34 1257389GT WASHER, FLAT, MBX18X1.6,DIN9021,ZAB . ... e 2

Part No. 1273800GT Z-62/40 283



July 2020

800 Accessories

813.2 Lift Guard Contact Alarm (from April 2017)

Shading indicates
decal is hidden

from view

Genia
i1

Z-62/40

Part No. 1273800GT

284



July 2020 800 Accessories

813.2 Lift Guard Contact Alarm (from April 2017)

Item  Part No. Description Qty.
A-
From April 2017, this option became a standard installation on all models unless the
customer specifically request not to have it installed
B- 1279135GT KIT, LIFT GUARD CONTACT ALARM,6'-8' PLATFORM,NON-ALC1000 ..................
measure platform before ordering - for 5, 6', and 8' platforms only.
C- 1278126GT HARNESS, OPA2, ZB82 ...t e e e e
D- 19274GT RELAY,SP DT, 12V (AU T O e e e
E- 1278121GT MODULE, PLUSHT, OP A2 e e e
1 1264934GT SCREW, HHF, 10-24X. 5 i e e e e e e
2 73575GT SPRING CLIP,10-24,.025-.125X.468,ZAG ... .. ..uiti it
3 12344GT NUT, NYLOCK, B-32 . ..ottt ettt et et ettt e e
4 1256859GT SCREW,PHPM,6-32X.875,ZAG . . ...ttt e e e
5 1278111GT ASSEMBLY, LIGHT, OP A2 . e 2
5B 1285850GT ASSEMBLY,AMBER LIGHTS,CONTACT ...ttt
6 1278542GT DECAL, INSTRUCTION, CREW ALARM ...
7 824078GT SCREW, HHF,1/4-20X.75,8,ZAG . ...ttt et et
8 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... e e
9 1278119GT ASSEMBLY, SENSOR, PROX, OPA2 ... . 1
10 1278433GT ASSY, SENSOR W/HOUSING
(Includes holder item 1277877 and sensor part 1278119)
10- 1277877GT HOLDER, SENSOR ... e e e e e e e 1
11 1277873GT PLATE, SENSOR HOLDER .. ..o e 1
12 1278416GT ASSEMBLY, OPA CABLE, LARGE ..... ..o 1
12-  1278124GT MAGNET, 1/4-20, 15 LB. ..o i e
Part of assembly 1278416
12-  1278458GT OPAWIRE ASSY, LARGE .. ... e
Part of assembly 1278416
12- 1278368GT GRIP, CABLE
Part of assembly 1278416
12- 1261184GT NUT,1/4-20,8,ZAG i e e e e e e
Part of assembly 1278416
13 1274168GT NUT,NYLOCK,10-32,A,ZAG . ..ottt e e e e e
14 824216GT SCREW,PHPM,10-32X1.5,ZAG .. ..ttt e e
15 1278138GT WELDMENT, RIGHT OPA, LARGE . . .. ..o 1
16 1277875GT PLATE, CABLE AND WIRE COVER . .. ... 1
17 1277876GT GUIDE, CABLE ... e e 1

Part No. 1273800GT

Z-62/40 285



July 2020

800 Accessories

813.2 Lift Guard Contact Alarm (from April 2017)

Shading indicates
decal is hidden

from view

Genia
i1

Z-62/40

Part No. 1273800GT

286



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

813.2 Lift Guard Contact Alarm (from April 2017)

ltem  Part No. Description Qty.
18 1274322GT NUT,NYLOCK FLG,3/8-16,F,ZAG . ... .o e
19 824090GT SCREW,HHF,3/8-16X1,8,ZAG ... ...\ttt
20  1278363GT CLAMP, 1.25 INCH TUBE ...\ttt 2
21 1278144GT WELDMENT, LEFT OPA, LARGE . ... . e 1
22 1278982GT DECAL,INSTRUCTION,ACTUATOR SWITCHSOCKET ..ot 1

Part No. 1273800GT Z-62/40 287



800 Accessories July 2020

____________________________________________________________________________________________________________________________________________|]
818.1 Hostile Environment, Engine Air Pre-Cleaners

Deutz D2011L.03i Engine

ry

ATEREN DD

288 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
818.1 Hostile Environment, Engine Air Pre-Cleaners

ltem  Part No. Description Qty.
A 119219GT TRIM,EDGE,1/8X3/4 ENDBULB ....... ... e 15
1 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . ... ...\ttt
2 56912GT SPRING CLIP,1/4-20,.025-15X.54,ZAG . ... .. .ot
3 45435GT CLAMP, HOSE, 2,50 ™ e
4 34959GT PRECLEANER,AIR INTAKE ™ . e 1
5 1258927GT WELDMENT,PRECLEANER MT. ... ... ... 1
6 1258928GT GASKET,PRECLEANER INTAKE ... ... 1
7 1258933GT WELDMENT, INTAKE ADAPTER . ... . e 1
8 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG . ... . e
9 824079GT SCREW,HHF,1/4-20X1,8,ZAG ... ...\ttt
10 34163GT ELBOW,90 DEGR,RUBBER,MODIFIED* ...ttt 1
11 1258934GT FORMING, AIR CLEANER MOUNT ... .. e 1
12 70529GT CAP,PLASTIC,2.5 1D ... e 1

Part No. 1273800GT Z-62/40 289



July 2020

800 Accessories

819.1 Gauge Options

Box

. Ground Control

Sy

\.ﬂ

/)

=\ \ /
o\

LS /
&
'R

A

Z-62/40

Part No. 1273800GT

290



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

819.1 Gauge Options

Item  Part No. Description Qty.

A T109333GT ACC,FULL GAUGE,DEUTZ,SERV .. .. i

1 106033GT AD AP TER, NPT B-4 ..

2A 101232GT ENCLOSURE BOX,GAUGE OPT,DRILLD ..ottt 1
bracket not included

2B 139878GT FORMING, GAUGE OPTION BRACKET ...t eeeeee 1
not included with 101232; order separately

3 53758-SGT GAUGE,OIL PRESSURE W/O SENDER . .. ... e 1

4 53760-SGT GAUGE,OIL TEMP . e e 1

5 53761-SGT GAUGE,VOLTAGE ... e e e e e 1

Part No. 1273800GT Z-62/40 291



800 Accessories July 2020

820.1 Pinch Guard and Tool Tray

292 Z-62/40 Part No. 1273800GT



July 2020 800 Accessories

____________________________________________________________________________________________________________________________________________|]
820.1 Pinch Guard and Tool Tray

Item  Part No. Description Qty.

A T109328GT ACC,PLAT CONTROL COVER, SERV ... .o e
includes items 7-12 and 23-25

B 53808-SGT AUX TOP RAIL,B'(1.25")SERVICE . . ..ottt e e e

C 53807-SGT AUX TOP RAIL,8'(1.25")SERVICE . . ..ottt et

D 122278GT AUX TOP RAIL,B' ,SWG GT, SRV ... e

E 122279GT AUX TOP RAIL,8 ,SWG GT, SRV ... e

1 139958GT KIT, AUX TOP RAIL SUPPORT ..o e e 10
includes 2 supports and hardware

1- 122073GT SUPPORT, RAILING ... e e e e e e 20

2 55753GT BUMPER, PLASTIC, 1.25 O.D. ...t e e e 2

3 9599-SGT TOOL TRAY ACCESSORY ™ L i e e e e e 1

3- 7746GT BRACKET-TOOL TRAY MOUNTING ...ttt e e e 1

4 Ref: Control BoX COVEr . ...ttt e et e
referto 811.1

5A 1259704GT PINCH GUARD RAIL,6' PLATFORM ...t 1
includes 55753 bumpers

5A-  55753GT BUMPER, PLASTIC, 1.25 O.D. ...t e e
not included - sold seperately

5B 52661GT PINCH GUARD RAIL,8' PLATFORM ™ ..t e e 1

5B-  55753GT BUMPER, PLASTIC, 1.25 O.D. ...ttt i e et

6 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ot

7 1259715GT SCREW,BHTC,1/4-20X1,ZAG . . ..ottt e et e e et

Part No. 1273800GT

Z-62/40

293



July 2020

800 Accessories

821.1 Auxiliary Rail Option and Latch Guard

®
O

Genia
i1

Z-62/40

Part No. 1273800GT

294



July 2020 800 Accessories

821.1 Auxiliary Rail Option and Latch Guard

Item  Part No. Description Qty.

A 1291495GT KIT, AUX RAIL, 6' PLAT, SIDE GATE . ...\t eae
(6 foot platform)

B 1291496GT KIT, AUX RAIL, 8 PLAT, SIDE GATE . ...\
(8 foot platform)

1 55753GT BUMPER, PLASTIC, 1.25 O.D. . .ottt 4

2A 1271077GT AUX RAIL, 8 PLAT., TRIENTRY ... e 1
(8 foot Platform)

2B 1276658GT AUX RAIL, 8' PLAT, SIDE ENTRY ... e 1
(8 foot Platform)

2C 1270570GT AUX RAIL, 6' PLAT, SIDE ENTRY ..ot e 1
(6 foot Platform)

3 Ref. WELDMENT, PLATFORM . ...t
(refer to 601.1)

4A 824079GT SCREW,HHF,1/4-20X1,8,ZAG . ...\ttt e e et e e 26
(8 foot Platform)

4B 824079GT SCREW,HHF,1/4-20X1,8,ZAG . ...\ttt e e et e e 22
(6 foot Platform)

5A 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG .. ... e e 26
(8 foot Platform)

5B 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ...t e 22
(6 foot Platform)

6A 122073GT SUPPORT, RAILING ... . e e e 26
(8 foot Platform)

6B 122073GT SUPPORT, RAILING ... e e e 22
(6 foot Platform)

7A 1271078GT AUX RAIL, 8 PLAT., TRIENTRY ... i 1
(8 foot Platform)

7B 1276659GT AUX RAIL, 8' PLAT, SIDE ENTRY ..ot 1
(8 foot Platform)

7C 1270571GT AUX RAIL, 6' PLAT, SIDE ENTRY ..o e 1
(6 foot Platform)

8 1277966GT TUBE, SWING GATE GUARD .. ..o e 1

9 1277952GT GUARD, SWING GATE ..o e e e 1

10 824086GT SCREW, HHF,5/16-18X1,8,ZAG ... ...ttt e e 5

11 56424GT CLAMP,1.25X.5 RUBBER-CUSHION .. ... e 5

12 1274167GT NUT,NYLOCK FLG,5/16-18,F,ZAG .. ...ttt et et 5

13 9599-SGT TOOL TRAY ACCES SO R Y ™ L ittt e e e 1

Part No. 1273800GT

Z-62/40

295



July 2020

800 Accessories

822.1 Positive Air Shutoff

Genia
b

Z-62/40

Part No. 1273800GT

296



July 2020 800 Accessories
____________________________________________________________________________________________________________________________________________|]

822.1 Positive Air Shutoff

ltem  Part No. Description Qty.
A 1264282GT KIT, PAS VALVE, DEUTZ D2011L03 .. ... .o
B 1264293GT HARNESS, VCU TOVALVE ... 1
C 1264294GT HARNESS, VCU TO CONTROLS ...t 1
1 128079GT GASKET, DEUTZ 2011 INTAKE .. ... o e 1
2 1264497GT VALVE, PAS, DEUTZ LOSI ... e 1
3 F@ggﬁgﬁﬁgsfazggxigg? with kit 1264282GT ... ... ...
4 F@ggﬁgﬁﬁgsfazggxigg? with kit 1264282GT ... ... ...
5 1264499GT CONTROLLER, DASH, BASIC PLUS ... .o e 1
6 824080GT SCREW,HHF,1/4-20X1.25,8,ZAG ... ... ot
7 1277924GT NUT,NYLOCK FLG,1/4-20,F,ZAG ... ..ottt
8 1264498GT CONTROLLER, VCU, DEUTZ LOBI ...\ttt 1
9 824078GT SCREW,HHF,1/4-20X.75,8,ZAG . .. ... . e
10 1264229GT BRACKET, POSITIVE AIR SHUTOFF ... .o s 1

Part No. 1273800GT Z-62/40 297



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
07.0501.0051GT 111 19918GT 41 30971GT 105, 119
07.4501.0251GT 113 21130GT 105, 225, 227 30996GT 87. 201, 203, 205
07.4501.0252GT 113 21141GT 55 31100GT 215
07.4501.0291GT 121 21465GT 117,123 31408GT 103
07.4501.0376GT 113 22348GT 57 31523GT 109
09.0803.0147GT 133,153 22672GT 117 31779GT 11

1268GT 11 22699GT 279 32150GT 11

1484GT 11 24038GT 119 32151GT 11

4828GT 279 24514GT 177,181, 185 32681GT 225,227
5365GT 103 25683GT 173 32698GT 103

6019GT 279 25685GT 275 32722GT 143, 147
6021GT 29, 33,37 25817GT 25 32975GT 219

6033GT 31 27067GT 29, 35,39 33239GT 109

6090GT 35, 39 27089GT 103 33428GT 173

6091GT 57 27204GT 17 33550GT 19, 23

6175GT 33,37 27205GT 13 33555GT 91

6178GT ;:’“ /7,81, 89, 121, 27206GT 13,17 33576GT 177

6272GT 201, 203, 205 27207GT 13,17 34052GT ; {" g 81,89, 201, 203,
6638GT 57 27287GT 267 34053GT 201, 203, 205
6935GT 263 27581GT 11 34163GT 289

7056GT 263 27584GT 279 34344GT 121,127
7746GT 293 27697GT 133,137 34619GT 95, 275

8177GT 31 27698GT 143, 147 34940GT 57

8915GT 57 27807GT 215, 217 34959GT 289

9599-SGT 293, 295 27901GT 57 35434GT 117

10775GT 263 28117GT 47 35586GT 103

12344GT 71, 75, 85, 285 28158GT 13 35675GT 171

12448GT 181, 185 28159GT 13 35726GT 213

13002GT 59 28160GT 13 37080GT 215

13064GT 33,37 28174GT 17, 23 37947GT 91

13268GT ; (/"fl' 89, 201, 203, 28235GT 17, 23 38621GT 121

13597GT 263 29557GT 103 39274GT 143, 147
14392GT 201, 203, 205 29560GT 11, 103 40434GT 23

18383GT 29 29739GT 223 40614GT 79, 81, 89
18396GT 157,161, 175 29868GT 55, 59 42014GT 29 33, 37, 43, 49
18504GT 163 30143GT 59 42646GT 79, 81

18720GT 13559 AR 1 30144GT 59 42781GT 73,75, 85
18730GT 35, 39 30222GT 173 42787GT 259

18963GT 75,77, 85 30348GT 117 43018GT 221

19274GT 201, 203, 205, 285 30418GT 31,37 43181GT 201, 203, 205
19440GT 25,45 30468GT 277 43392GT 183,480, /L 21l
19506GT 73,75 30794GT 255, 265 44174GT 221

ATEREN DD

Part No. 1273800GT Z-62/40 298



July 2020

Part no.
44743GT
44981GT
45071GT
45074GT
45383GT
45400GT
45435GT
45470GT
45483GT
45708GT
45782GT
48425GT
48880GT
48887GT
48891GT
48904GT
48905GT
48907GT
48908GT
48909GT
48911GT
48912GT
48914GT
48915GT
48916GT
48918GT
48930GT
48932GT
48933GT
48935GT
48936GT
48939GT
48941GT
48946GT
48948GT
48960GT
48977GT
48984GT
48996GT
49117-2116GT
49117-2141GT
49117-2216GT

Page Number
177
17,23
29,45, 47,133,137

29, 45

/5, /7,191, 195, 199
278

143, 147

107, 289
163, 167, 275
217

59

103

127,171
225, 227

65, 69

239, 251

213, 243, 247, 249

bl, 1/5, 213, 231, 233,
PEIN

249
225,227,233, 235,
281

249

239
25, 55,233, 235, 23/

298, 221, 235, 243
183,233, 23/, 239

Zﬂ?,251,255,25h
220 242
233,237, 239

233,237, 239

165, 241, 245

bl, 225,227, 233, 235,
27

241, 245

233,237
227, 251, 257
241, 245
243, 247

233,237,239
55,233, 23/, 241, 245,
287

243, 247

55, 243, 247
55

249

241, 245
249

Part no.

49117-2941GT
49117-3141GT
49117-3291GT
49117-3600GT
49117-4491GT
49117-4691GT
49117-4891GT
49117-6091GT
49117-6300GT
49117-6841GT
49117-7000GT
49117-10091GT
49117-10691GT
49119-2878GT
49119-4278GT
49119-5078GT
49119-5278GT
49119-6700GT
49119-7000GT
49119-7578GT
49119-32228GT
49119-32328GT
49119-43125GT
49119-51125GT
49128-3600GT
49130-2482GT
49130-3588GT
49130-4782GT
49130-7282GT
49130-7682GT
49130-10000GT
49130-20882GT
49130-21182GT
49130-30682GT
49130-30882GT
49130-31432GT
49131-6800GT
49131-7200GT
49131-9603GT
49143-3129GT
49143-3529GT
49150-2855GT

Part No. 1273800GT

ATEREN DD

Z-62/40

Page Number
249
241, 245
235, 251
237

251
235, 251
241, 245
233

239
241, 245
239
233, 237
233, 237
249

249
241, 245
241, 245
239

239

233

249

249

249

249

237
233,237, 239
239
233, 237
241, 245
241, 245
237

249

249

249

249

249

239

239
233, 237
241, 245
241, 245
259

Part no.
49150-8980GT
49151-6248GT
49151-7272GT
49164-3243GT
49164-3993GT
49177-94292GT
49183-31342GT
49189-5438GT
49207GT
49212GT
49213GT
49214GT
49215GT
49410GT
49519GT
49818GT
49819GT
49861GT
49924GT
50560GT
50787-SGT
50974GT
51193GT
52352GT
52371GT
52475GT
52661GT
52866GT
52897GT
52966GT
52967GT
53386GT
53758-SGT
53760-SGT
53761-SGT
53807-SGT
53808-SGT
53952GT
53952P-SGT
54124GT
54132GT
54156GT

Part Number Index

Page Number
241, 245

259

241, 245

239

241, 245

273

249

65, 69

225, 227, 235, 251
273

273

273

273

279

61, 243, 247, 259
201, 203, 205
201, 203, 205
257

11,105

127

103

93,127

127

103

221

13,17

293

107

221

13

13

25

291

291

291

293

293

119

107

57

249

171

299



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
54365GT 201, 203, 205 63213GT 173 74052GT 263

54516GT 79, 81, 89 63353GT 173 74389GT 25

54821GT 105 63463GT 107, 119 74913GT 77,81
55067GT 179, 181, 185 63468GT 33, 37, 65, 69 74917GT 77,83
55089GT 263 65278GT 15 75119GT 229
55753GT ﬁi 187 211 295 65810GT 107 75278-4729GT 233

56057GT 77,81 65849GT 103 75278-5029GT 233

56306GT 189 66031GT 171 75278-5129GT 233
56424GT ié: 181 185, 271 66399GT }1 1o g 189, 193 75443GT 207, 209
56663GT 201, 203, 205 66812GT , ?;/b' 8/’ 191’ 1%’ 75444GT 207, 209
56912GT 25, 35, 39, 43, 59, 97... 66813GT 1ag T 75445GT 207, 209
57162GT 61 66814GT 81, 89 75446GT 207, 209
58222GT 127 66815GT 191, 195 75447GT 207, 209
58223GT 127 66818GT 85 75448GT 207, 209
58253GT 99 69550GT 217 75449GT 207, 209
58256GT 103 69773GT 137 75574GT 249
58304GT 63, 67 70351PGT 107 75627GT 63, 67
58380GT 127 70375GT 107 75654GT 55

58415GT 107 70381GT 117 76450GT 155, 157, 159, 161
58489GT 61 70452GT 105, 121 77071GT 61

58566GT 103 70460PGT 105 77180GT 145, 179, 183, 187
59460GT 25, 45 70461PGT 107 77245GT 105

60334GT 127 70529GT 289 77303GT 173,175
60370-SGT 179 71911GT 105 77351GT 191, 195, 197
60857GT 11, 127 72086GT 13,17 77353GT 57

61263GT 55 72255GT 103 77354GT 57
61306-SGT 171 72290GT 29, 35,39 77365GT 57

61602GT 143, 147, 157, 161 72326GT 191, 275 77402GT 105
61726GT 275 73455GT 33,37 77410GT 165
61745GT 171 73477PGT 177 77491GT 215
61794GT 99 73478GT 181, 185 77610GT 29

61804GT 275 73478PGT 177 77674GT 35, 39, 45
61809GT 275 73574GT 181 77705GT 25

61972GT 275 73574-SGT 177 77706GT 25

61974GT 275 73575GT 177,181, 185, 285 77790GT 27

61975GT 275 73610PGT 177 77791GT 27

61997GT 275 73730GT 81 77880GT 29

62258GT 219 73805GT 83, 85, 89 77950GT 33,37, 43
62392GT 207, 209 73807GT 221 78736GT 93,105, 143, 147
62420GT 11, 107 73900GT 177 80391GT 105
62506GT 221 73901GT 271 81096GT 263
62507GT 221 73910GT 177 81154GT 123

ATEREN DD

Part No. 1273800GT Z-62/40 300



July 2020

Part no.
81175GT
81488GT
81522GT
81550GT
81551GT
81552GT
81578GT
81609GT
81610GT
81640GT
81691GT
81812-6800GT
81812-7200GT
81812-13292GT
81900GT
82240GT
82243GT
82481GT
82487GT
82551GT
82552GT
83093GT
83098GT
83129GT
83131GT
83141GT
87085GT
88296GT
88356-11C03GT
88356-112J5GT
88356-11105GT
88516GT
88606PGT
88607PGT
88636-8573GT
88636-9073GT
88636-32673GT
88636-32923GT
88727GT
88728GT
88729GT
88730GT

Page Number
171

189, 193, 197
121,127

201, 203, 205

/9, 81, 89, 201, 203
20K

225, 227

93
35,39
35, 39, 225, 227
171
225,227
239

239
233,237
75,77, 85
17

23

13
13,23
13,17
13,17
91

207, 209
99

71

223

277
35,39
163
155, 159
157, 161
173

277

277

235

251

249

249

25

25

25

25

Part no.

88832GT
88884GT
88887GT
88917GT
88936GT
88942-3154GT
88942-6638GT
88943-6286GT
88949-2528GT
88949-3828GT
89294GT
89295GT
89571GT
89575GT
89617GT
89756GT
89774GT
89785GT
89792GT
89871-7148GT
89872GT
94205-3164GT
94332GT
94374-2430GT
94374-2630GT
94374-2710GT
94374-6630GT
94397GT
94439GT
94460-SGT
94464-4186GT
94464-4986GT
94465-1550GT
94465-4654GT
94466-2336GT
94485GT
94506GT
94526GT
94534GT
94535GT
94536GT
94612GT

Part No. 1273800GT

ATEREN DD

Z-62/40

Page Number
101

29, 35, 39, 43
41

11, 57
243, 247
241, 245
241, 245
241, 245
241, 245
259

25, 47
29

65, 69
201, 203, 205
61

155, 157, 159, 161
105

111

103
241, 245
217

259

27

233, 237
233, 237
241, 245
241, 245
173

47

275
235, 251
233
241, 245
251
233,237
103
189, 193
57

25

25

27

55

Part no.

94620GT
94643GT
94745PGT
94759GT
96008-SGT
96196GT
97128GT
97815GT
101005GT
101005HGT
101006GT
101129GT
101140P-SGT
101174GT
101174HGT
101175GT
101175HGT
101232GT
101491GT
101494GT
101626GT
101726GT
101793-5195GT
101964GT
102126GT
102131GT
102155GT
102158GT
102159GT
102162GT
102167GT
102497GT
102503GT
102504GT
102505GT
102506GT
102507GT
102508GT
102509GT
102510GT
102511GT
102513GT

Part Number Index

Page Number
63, 67
65, 69, 275
177

213

71

143, 147
155, 157, 159, 161
23

189, 207
207

107

105

109

189, 191, 207
207

189, 207
207

291

55

55

119

57

239

95

41

41

29

29, 35, 39, 43
29, 35, 39
41

41

103

41

41

41

41

41

41

41

41

41

41

301



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
102514GT 41 119219GT 117, 289 128829GT 77,81, 89
102515GT 41 119344GT 103 128909GT 51
102516GT 41 119534GT 267 128910GT 51
102517GT 41 119536PGT 173 128911GT 53
102785PGT 277 119542GT 173 128912GT 51
102786PGT 277 119560GT 267 128913GT 51
102992GT 177 119613GT 207 128914GT 51
104759GT 221 119641GT 267 128916GT 51
104804GT 183,187, 271 119644GT 201, 203, 205 128917GT 51
105634GT 91 119672GT 275 128918GT 51
106033GT 291 119915GT 207, 209 128919GT 53
106069GT 91 119988GT 35, 39 128920GT 51
106098GT 29, 35,39 121035GT 169 128921GT 51
106117GT 29, 35,39 121065GT 167, 169 128922GT 51
106163GT 179, 181, 185 121668GT 47,49 128923GT 51
106516GT 31,43 121846GT 77, 89, 275 128924GT 53
106647GT 27 121848GT 99, 275 128925GT 51
106648GT 27 122073GT 293, 295 128927GT 53
107578GT 31 122278GT 293 128928GT 51
108855GT 173 122279GT 293 128935GT 75
110221GT 25, 43 122645GT 215 128949GT 51
110345GT 55 122646GT 217 128955GT 53
110382GT 57 122661GT 167, 169 133067GT 13,17, 23
110671GT 179, 181, 185 122663GT 167, 169 133205GT 13
110727GT 27 122668GT 167, 169 133263GT 13,17
110728GT 27 122944GT 173 139000GT 47,51
110730GT 27 123188GT 155, 159 139001GT 47,51
110731GT 27 125865GT 47 139002GT 47, 49
110733GT 27 128000GT 207, 209 139120GT 47
110789GT 275 128001GT 207, 209 139121GT 47
110876GT 171 128004GT 117 139122GT 47
111155GT 51 128045GT 77, 81, 89, 275 139125GT 47
111445GT 103 128079GT 297 ] 139140GT 47,49
111526GT 277 128200GT 1’ é’1 /585,87, 183, 139179GT 47,49
111703GT 215 128201GT 71,75, 189, 193, 197 139308GT 63,67

/1, /5, 85,8/,191,

112375GT 129 128202GT 108 ) ) 139309GT 63, 67, 229
/1, /5, 85, 189, 191,
114236GT 13,75, 85 128204GT 103 139315GT 63, 67
114248GT 23 128205GT 87 139323GT 63, 67, 229
114249GT 13,17 128268GT 173 139338GT 189, 193, 197
114251GT 13,17 128450GT 171 139508GT 211
114252GT 13,21 128454GT 173 139512GT 211
119058GT 177 128483GT 173 139527GT 211

ATEREN DD

Part No. 1273800GT Z-62/40 302



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
139528GT 211 147232GT 253 217632GT 141, 145
139598GT 207, 209 147233GT 253 217905GT 107
139621GT 107 147239GT 253 217909GT 107
139622GT 107 147241GT 253 218090GT 79, 81, 85, 89
139623GT 107 147253GT 201, 203, 205 218146GT 107
139624GT 103 147258GT 253 218165GT [0 /585 89,193,
139666GT 103 147262GT 253 218215GT 107
139709GT 107 147289GT 61 218216GT 107
139712GT 211 147290GT 61 218221GT 107
139715GT 211 147419GT 55 218448GT 167, 169
139716GT 211 147549GT 223 218449GT 73, 75, 85
139717GT 211 147661GT 267 218457GT 95
139718GT 211 147754GT 267 218530GT 203, 205
139719GT 211 147816GT 259 218657GT 99
139727GT 211 160681GT 101 218715GT 117
139801GT 223 160732GT 147 218781GT 99
139865GT 33,37 160804GT 177 219243GT 213
139878GT 291 160809GT 177 219245GT 213
139952GT 253 161144GT 213 219247GT 213
139954GT 253 161145GT 213 219670GT 99
139958GT 293 161538GT 217,219 219672GT 99
139965GT 27,33, 37 161717GT 109 219683GT 99
139966GT 27, 33, 37 162207GT 121 219843GT 99
139967GT 27, 33, 37 162209GT 121 219954GT 23
139968GT 27, 33, 37 162466GT 55 219956GT 23
139969GT 27, 33, 37 214228GT 121 219958GT 23
139970GT 27,33, 37 214238GT 133,137,153 226321GT 189, 193, 197
139971GT 27, 33, 37 214691GT 123 226325GT 167
139972GT 27, 33, 37 214846GT 109 227306GT 167
139974GT 189 214933GT 23 227308GT 167
144161GT 263 215254GT 93 227492GT 45
146478GT 189, 193, 197 215340GT 41 227564GT 177
147033GT 27, 33, 37 215424GT 51 227617GT 99
147034GT 27,33, 37 215425GT 51 227785GT 33,37, 65, 69
147090GT 77, 85 215426GT 51 227816GT 27
147095GT 85 215427GT 51 227817GT 27
147121GT 177,181, 185 215481GT 269 228448GT 99
147149GT 47 215642GT 41 228768GT 27
147223GT 55 216343GT 107 228769GT 27
147229GT 253 216602GT 213 228797GT 167
147230GT 253 216791GT 77,81 228967GT 167
147231GT 253 216793GT 77,81 228969GT 169

ATEREN DD

Part No. 1273800GT Z-62/40 303



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
229169GT 167, 169 823980GT 101 824116GT 97,179
229535GT 65, 69 823982GT 101 824120GT 125
229555GT 65, 69 823983GT 101 824121GT 119
229567GT 1/ é’1 1o 11,85 169 823984GT 101 824124GT 183,187
229702GT 27,33, 37 823985GT 101 824125GT 127
229845GT 95 823991GT 101 824129GT 45
231034GT 217 823993GT 101 824151GT 127
231511GT 119 823994GT 101 824152GT 65, 69
231532GT 103 823995GT 101 824164GT 65, 69, 127
231612GT 43 823997GT 101 824206GT 267
235645GT 109 823998GT 101 824207GT 271
236260GT 121 824023GT 121 824212GT 71
236946GT 103 824030GT 39 824214GT 75, 85
237238GT 283 824032GT 155, 275 824215GT 55, 93, 123, 269
237731GT 97 824036GT 63, 67,77, 159 824216GT 63, 67, 285
237827GT 141, 145, 157, 161 824037GT 137, 145 824295GT 45
822087GT 123 824041GT 225, 227 824433GT 97
822606-5000GT 117 824059GT fifb' 39,43, 93, 824455GT 91
822631GT 173 824061GT 145, 275 824456GT 91
822632GT 163 824064GT 225, 227 824486GT 119
822846GT 157, 161 824067GT fj;“b' 139, 144, 145, 824487GT 119
822966GT 143, 147 824069GT 167 824500GT 127
823060GT 157, 161 824071GT 99 824516GT 223
823061GT 173 824072GT 29,43 824517GT 77,81, 89

5/, 59, 65, 09, Y1,
ZizgzigI ;ii 22223221 159,7121, 153,163, 1//, 824547GT 167

T2y 824548GT 167
823396GT 55 824080GT 93, 269, 283, 297 824549GT 167
823420-9500GT 119 824081GT 93, 105, 173 824551GT 173
823421-9800GT 119 824082GT 97 824600GT 117
823650GT 133,137 824084GT 151 824622GT 133, 137
823690GT 143, 147 824086GT 122 1/9, 181, 18> 824623GT 133
823747GT 95 824087GT 59, 93,179, 183, 187 824624GT 143
e
823971GT 1o 82409061 }612431 95, 121I 12 /’ 824627GT 163
823972GT 101 824091GT qec T 824628GT 163
823973GT 99 824092GT 65, 69, 171 824629GT 171
823974GT 101 824093GT 127, 155, 159 824631GT 143, 147
823975GT 101 824095GT 31, 43, 275 824634GT 133, 137
823976GT 99 824098GT 129 824637GT 133
823977GT 99 824110GT 29 824641GT 135,139
823978GT 99 824113GT fi;jb' 39,43, 0, 824642GT 143
823979GT 99 824115GT 119 824645GT 141, 145

ATEREN DD

Part No. 1273800GT Z-62/40 304



July 2020

Part no.
824646GT
824649GT
824651GT
824665GT
824673GT
824678GT
824775GT
824830GT
824832GT
824879GT
824944GT
824990GT
825002GT
825003GT
825014GT
825015GT
825018GT
825019GT
825020GT
825055GT
825057GT
825217GT
825219GT
825220GT
825230GT
825235GT
825351GT
825352GT
825353GT
825355GT
825358GT
825474GT
825632GT
825693GT
825708GT
825759GT
825760GT
825796GT
825938GT
825953GT
825954GT
825970GT

Page Number
143, 147, 155, 159
143, 149, 157, 161
155, 159

201

123

171

113

171

165

189, 191

167

171

71

71

113

113

71,75

29,43,171

275

163

163

59

151, 153

151, 153

129

59

117

77, 81, 89

65, 69

103
59, /9,481,389, 1/1,
271
167

279

111

111

141, 145
133,137
43,167,171
163

127

129

127

Part no.

826000GT
826008GT
826234GT
826325GT
826333GT
826587GT
826588GT
826788GT
826791GT
826792GT
826793GT
826794GT
826839GT
826846GT
826847GT
1251491GT
1251493GT
1251558GT
1251559GT
1251565GT
1251585GT
1251586GT
1251600GT
1251707GT
1251729GT
1251757GT
1251850GT
1251851GT
1251994GT
1251997GT
1252000GT
1253185GT
1253201GT
1253207GT
1253208GT
1253319GT
1253477GT
1253478GT
1253485GT
1253489GT
1253498GT
1253771GT

Part No. 1273800GT

ATEREN DD

Z-62/40

Page Number
123

123

163

93

55

127
93,127
133, 141
179

179

179

179

93

141

141

133,13/, 153, 155,
180

133,137,153

91

93

171
133,137,153

133,137,153
1//,181,185,2/3,
28

133,137,153

59
55,75,77, 81, 85
109

97,107

121

63, 67, 91, 105
97

77,83,93, 121
105

97

119,127

129

57

29, 55, 133,13/, 141,

148
121, 143, 147

263
43,123
121

Part no.

1253815GT
1253845GT
1254060GT
1254061GT
1254062GT
1254063GT
1254359GT
1254372GT
1254373GT
1254476GT
1254477GT
1254478GT
1254479GT
1254595GT
1254628GT
1254629GT
1254630GT
1254631GT
1254632GT
1254652GT
1254654GT
1254707GT
1254718GT
1254728GT
1254817GT
1254858GT
1254874GT
1255018GT
1255019GT
1255020GT
1255021GT
1255022GT
1255023GT
1255024GT
1255025GT
1255027GT
1255028GT
1255029GT
1255030GT
1255033GT
1255035GT
1255036GT

Part Number Index

Page Number
141, 145, 155, 159

13,75
135, 139, 141, 145,
185 18Q

135,139, 141, 145

135,139, 141, 145
135, 139, 141, 145,
1G85 150

135,139
151,153
151

165

155, 159, 165
155, 159, 165
155,159
71,75, 85
163

165

163

165

105
77,81
123

99

65, 69
65, 69
151,153
93
177,181, 185
281

281

281

281

281

281

281

281

281

281

281

99

281

281

281

305



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
1255037GT 281 1255757GT 93 1256392GT 91
1255038GT 281 1255758GT 143, 147 1256393GT 91
1255047GT 283 1255760GT 121 1256394GT 91
1255066GT 281 1255768GT 63, 67 1256395GT 91
1255067GT 281 1255769GT 63, 67 1256425GT 17
1255068GT 281 1255770GT 63, 67 1256460GT 177,181, 185
1255271GT 157, 161 1255771GT 63, 67 1256607GT 91
1255272GT 157, 161 1255772GT 63, 67 1256611GT 93
1255273GT 143, 147 1255773GT 63, 67 1256612GT 93
1255349GT 91 1255797GT 147 1256613GT 93
1255383GT 163 1255802GT 35, 39, 43 1256614GT 59
1255385GT 43 1255803GT 163 1256651GT 57
1255396GT 123 1255805GT 91, 105 1256652GT 97
1255399GT 123 1255829GT 103 1256653GT 97
1255400GT 123 1255832GT 93,127 1256670GT 221
1255452GT 29,157, 161 1255889GT 281 1256679GT 57,79, 81, 183, 187
1255469GT 61 1255890GT 281 1256693GT 151, 153
1255513GT 33,37 1256054GT 91 1256803GT 151, 153, 169
1255555GT 99 1256111GT 133,137 1256804GT 95
1255581GT 13,17 1256123GT 139 1256822GT 189, 193
1255582GT 17 1256124GT 155, 259 1256853GT 169
1255643GT 55 1256126GT 119 1256855GT ;; /5,85, 183, 18/,
1255649GT 101 1256127GT 163,171 1256859GT 285
1255650GT 99 1256131GT 105 1256863GT 39, 273
1255653GT 105 1256132GT 105 1256917GT 151, 153
1255699GT 25 1256160GT 91 1256922GT 159
1255700GT 25 1256161GT 91 1257038GT 79, 81, 89
1255702GT 35, 39 1256168GT 65, 69 1257076GT 103, 225, 227
1255703GT 25 1256169GT 65, 69 1257077GT 225, 227
1255704GT 31,43 1256170GT 63, 67 1257078GT 29, 43
1255705GT 25,43 1256171GT 79, 89, 167 1257249GT 177
1255706GT 31,43 1256172GT 63, 67 1257264GT 275
1255708GT 29 1256175GT 59, 93 1257267GT 133,137, 153
1255710GT 25, 45 1256177GT 155, 159 1257268GT 133,137
1255711GT 33,37 1256179GT 91 1257292GT 135, 141, 145
1255712GT 225, 227 1256180GT 173 1257293GT 133,139, 141
1255713GT 25 1256182GT 43,63, 67 1257296GT 263
1255714GT 49 1256184GT 141, 145 1257389GT 283
1255715GT 47 1256267GT 33,43 1257390GT 263
1255720GT 63, 67 1256283GT 105, 121 1257402GT 267
1255722GT 63, 67 1256291GT 133, 141 1257410GT 73,75, 85
1255723GT 63 1256347GT 21 1257460GT 39

ATEREN DD

Part No. 1273800GT Z-62/40 306



July 2020

Part no.
1257470GT
1257483GT
1257658GT
1257659GT
1257660GT
1257661GT
1257662GT
1257733GT
1257837GT
1257862GT
1257865GT
1257867GT
1257961GT
1258007GT
1258051GT
1258174GT
1258175GT
1258176GT
1258177GT
1258411GT
1258471GT
1258547GT
1258548GT
1258567GT
1258681GT
1258712GT
1258713GT
1258730GT
1258732GT
1258768GT
1258927GT
1258928GT
1258933GT
1258934GT
1259313GT
1259338GT
1259339GT
1259583GT
1259584GT
1259704GT
1259715GT
1259835GT

Page Number
29
177
13,17
13,17
13

23
163
11
117
225, 227
47,49
169
121
21

17
15,17
17
15,17
17

99

77
269
269
11

29
269
269
137, 145
139
73
289
289
289
289
71

57

57

95

95
293
293
133,137,153

Part no.

1259915GT
1260084GT
1260116GT
1260118GT
1260120GT
1260121GT
1260123GT
1260124GT
1260125GT
1260126GT
1260127GT
1260128GT
1260129GT
1260130GT
1260132GT
1260133GT
1260134GT
1260136GT
1260413GT
1260492GT
1260494GT
1260911GT
1261145GT
1261184GT
1261236GT
1261237GT
1261240GT
1261277GT
1261346GT
1261380GT
1261381GT
1261554GT
1261563GT
1261566GT
1261606GT
1261689GT
1261725GT
1261786GT
1261788GT
1261832GT
1261833GT
1261834GT

Part No. 1273800GT

ATEREN DD

Z-62/40

Page Number
71, 101
27, 33, 37
215,217, 219
215

217

215

219

219

219

219

219

215

215

215

219

215

215

215, 217
59

217

217

189

101

285

121

111

121

91

71, 85, 189, 193
101

99

145

139, 145
71, 85, 189, 193
163

255, 265
79

145

145

257

257

257

Part no.

1261848GT
1261849GT
1261851GT
1261852GT
1262210GT
1262211GT
1262264GT
1262265GT
1262407GT
1262678GT
1262873GT
1262893GT
1262896GT
1262897GT
1263055GT
1263187GT
1263527GT
1263542GT
1264047GT
1264048GT
1264049GT
1264050GT
1264086GT
1264101GT
1264229GT
1264250GT
1264261GT
1264282GT
1264293GT
1264294GT
1264495GT
1264496GT
1264497GT
1264498GT
1264499GT
1264503GT
1264539GT
1264540GT
1264541GT
1264680GT
1264699GT
1264934GT

Part Number Index

Page Number
261
261
261
261
93

91
163
163
143, 147
63, 67
111
111
111
111
99

57
153
13,17
231
231
213
65, 69
93
271
297
59
269
297
297
297
157,161
155, 159
297
297
297
101
189
43

25
63, 67
45
285

307



July 2020

Part no.
1264969GT
1265397GT
1265442GT
1265494GT
1265717GT
1265856GT
1266317GT
1267157GT
1267653GT
1267746GT
1267747GT
1267807GT
1268013GT
1268229GT
1268654GT
1268658GT
1268732GT
1268907GT
1268910GT
1269001GT
1269351GT
1269497GT
1269498GT
1269499GT
1269501GT
1269693GT
1270041GT
1270051GT
1270110GT
1270116GT
1270117GT
1270118GT
1270141GT
1270151GT
1270313GT
1270314GT
1270316GT
1270346GT
1270347GT
1270349GT
1270350GT
1270351GT

Page Number
61
183,187, 271
65, 69
145
155, 159
261
135,139
137

61, 259
181, 185
183,187, 271
127

91

127

143
157,161
137

161

147

147

153
193, 195, 197, 199
193,197
209

207

253

93

123

105

281

281

281

105

67

271

271

271

43

43

33

47

49

Part no.

1270364GT
1270397GT
1270570GT
1270571GT
1270572GT
1270994GT
1271018GT
1271019GT
1271040GT
1271049GT
1271061GT
1271077GT
1271078GT
1271588GT
1271713GT
1271722GT
1271770GT
1271772GT
1271773GT
1271945GT
1272242GT
1272303GT
1272304GT
1272307GT
1272540GT
1272543GT
1272876GT
1272877GT
1272893GT
1273053GT
1273203GT
1273204GT
1273574GT
1274034GT
1274106GT
1274107GT
1274108GT
1274109GT
1274110GT
1274111GT
1274112GT
1274113GT

Part No. 1273800GT

ATEREN DD

Z-62/40

Page Number
123

193

295

295

149

271

271

271

271

91

271

295

295

269

209

139

55

55

55

283

19

181, 185
181, 185
183, 187
169

167
13,17
21

17
135,139
169

169

23

81, 89
63, 67
63, 67
63, 67
63, 67
65, 69
65, 69
65, 69
65, 69

Part no.

1274114GT
1274165GT
1274166GT
1274167GT
1274168GT
1274172GT
1274322GT
1274331GT
1274511GT
1274613GT
1274858GT
1274859GT
1274969GT
1274971GT
1274972GT
1275088GT
1275332GT
1275537GT
1275538GT
1275539GT
1275540GT
1276658GT
1276659GT
1276663GT
1277873GT
1277875GT
1277876GT
1277877GT
1277924GT
1277952GT
1277966GT
1278111GT
1278119GT
1278121GT
1278124GT
1278126GT
1278138GT
1278144GT
1278363GT
1278368GT
1278382GT
1278383GT

Part Number Index

Page Number
65, 69
59, 151, 153, 169

93

59,93, 1/9, 133, 18/,
2ARQ

285

121
29, 43, 55, 65, 69, 91...
55

171

41

181, 185
181, 185
193, 197, 209
195, 199, 209
193, 197, 209
185

273

281

283

281

283

295

295

39

285

285

285

285
b5, 69, 91, 105, 171,
12
295

295
285
285
285
285
285
285
287
287
285
99
193,197

308



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
1278416GT 285 1287486GT 111 1296260-1600GT 119
1278433GT 285 1287519GT 77,81 1296765GT 119
1278458GT 285 1287634GT 255, 265 1296807GT 123
1278542GT 285 1287812GT 51 1296889GT 123
1278556GT 279 1287813GT 51 1297243GT 113
1278858GT 181, 185 1288561GT 103 1297244GT 115
1278982GT 287 1289228GT 117 1297245GT 113
1279135GT 285 1289229GT 117 1297246GT 115
1279526GT 45 1289231GT 117 1297247GT 113
1279587GT 165 1289520GT 59 1297248GT 113
1279588GT 173 1289521GT 59 1297249GT 113
1279589GT 161 1289552GT 187 1297250GT 113
1279590GT 161 1289561GT 59 1297251GT 113
1279591GT 147 1291076GT 121 1297252GT 113
1279592GT 165 1291360GT 59 1297253GT 113
1279593GT 161,173 1291495GT 295 1297254GT 113
1279594GT 161 1291496GT 295 1297255GT 113
1279596GT 147 1291624GT 19 1297256GT 113
1279829GT 59 1291703GT 117 1297257GT 113
1280843GT 279 1292512GT 19 1297258GT 113
1280846GT 279 1292513GT 19 1297260GT 113
1280883GT 151, 153 1292514GT 19 1297261GT 113
1281175GT 23 1292515GT 19 1297262GT 113
1283004GT 225,227 1293318GT 101 1297263GT 113
1283007GT 119 1293323GT 75, 85 1297264GT 113
1283024GT 97 1293417GT 101 1297361GT 119
1283028GT 171 1293433GT 123 1297494GT 123
1283178GT 167, 169 1293907GT 119 1297495GT 123
1283533GT 37 1293910GT 119 1298832GT 101
1284723GT 41 1293911GT 123 1299206GT 111
1285420GT 11 1293934GT 111 1299394GT 87
1285700GT 271 1294085GT 111 1299395GT 87
1285850GT 285 1294091GT 111 1299398GT 87
1286362GT 19 1294147GT 119 1299401GT 87
1286542GT 137,141, 145 1294307GT 121 1299410GT 85, 89
1286695GT 77, 81 1294308GT 119 1299412GT 87
1287084GT 255 1294309GT 123 1299413GT 87
1287239GT 51 1294311GT 119 1299419GT 85
1287240GT 51 1294557GT 175 1299473GT 123
1287241GT 51 1294969GT 111 1299638GT 199
1287242GT 51 1295334GT 105 1300704GT 111
1287434GT 211 1295587GT 101 1300705GT 111

ATEREN DD

Part No. 1273800GT Z-62/40 309



July 2020

|
Part Number Index

Part no. Page Number Part no. Page Number Part no. Page Number
1300707GT 111
1300708GT 113
1300709GT 111
1300710GT 111
1300711GT 111
1300712GT 111
1300883GT 99
1301024GT 197
1301030GT 15
1301055GT 123
1301056GT 123
1301075GT 19
1301138GT 125
1301569GT 123
1301742GT 125
1302948GT 119
1303259GT 101
1303926GT 99
1304217GT 19
T107520GT 71
T107521GT 71
T108076GT 173
T108077GT 173
T108138GT 157, 161
T108834GT 163
T109328GT 293
T109333GT 291
T112560GT 263
T112561GT 263
T112626GT 207, 209
T112773GT 23
T114678GT 103
T115352GT 267

ATEREN DD

Part No. 1273800GT Z-62/40 310



July 2020

|
Notes

Part No. 1273800GT 311



California Proposition 65

&WARNING
Operating, servicing and maintaining this
equipment, passenger vehicle or off-highway
motor vehicle can expose you to chemicals
including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluidsand some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

Breathing diesel engine exhaust exposes you
to chemicals known to the State of California
to cause cancer and birth defects or other
reproductive harm.

* Always start and operate the engine in a
well-ventilated area.

¢ |f in an enclosed area, vent the exhaust to the
outside.

* Do not modify or tamper with the exhaust
system.

* Do not idle the engine except as necessary.
For more information go to
www.P65warnings.ca.gov/diesel.

www.genielift.com




Parts Manual
Z-62/40

from SN Z6216M-101

Part No.
1273800GT

Rev E1

G

-~

Qi@

ATEREX BRAND




	001 Parts Stocking List
	100 Decals
	200 Drive Chassis Components
	300 Turntable Components
	400 Engine Components
	500 Boom Components
	600 Platform Components
	700 Hydraulic Components
	800 Accessories

